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410 DTCI4501450 DTCI470 DTC 

GASKE1TS-ENGINE 
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GASKETS SECTION 1:1 

---------410DTC/450/450DTC/470 DTC ---------
LongAgribusiness - ENGINE 
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GASKETS - ENGINE SECTION 1:1LongAgribusiness 
4100TC/450/490DTC/470 DTC 

I
ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 4101450DTC 470DTC 
1-33 LG3288 32C94-OO070 Gasket Ki~ (O/H) 1 1 1 

1 LG1628 F3153-07500 O-Ring 1 1 1 
2 LG1585 F4202-22000 Gasket 1 1 1 
3 LG2693 MD068355 Gasket, FJel Return 4 4 4 
4 LG2692 MD070717 Gasket, H61der 4 4 4 

i 

! 

5 LG2901 05507-10110 O-Ring 1 1 1 
6 LG2878 30A11-00101 Gasket, O/Pump Cover 1 1 1 
7 LG2889 30425-71301 Gasket I 1 1 1 
8 LG2936 30436-22401 Gasket, S~rainer 1 1 1 
9 LG2865 30625-50502 Gasket, Tacho Drive 1 1 1 

I 

I 

I 

10 LG1581 30636-25901 Gasket 2 2 2 
11 LG1593 30661-51300 Gasket Injection Pump 1 1 1 
12 LG3289 31361-01300 O-Ring I 1 1 1 
13 LG1599 32A46-01200 Gasket, Thermostat 1 1 1 
14 LG2838 32C01-03100 Gasket, Head Rear 1 1 1 

I 

15 LG2835 32C01-12100 Gasket, Cylinder Head 1 1 1 
16 LG2841 32C04-06500 Seal, Val~e Stem 8 8 8 
17 .LG2847 32C04-15500 Gasket, Rocker Cover 1 1 1 
18 LG2858 32C07-03300 Gasket, Rear 1 1 1 

I 

19 LG2869 32C11-01400 Gasket, T,ming Gear 1 1 1 
I 
I 

20 LG2867 32C11-03100 Gasket, Front Plate 1 1 1 
I 

21 LG2872 32C11-04100 Gasket, qover 1 1 1 
22 LG2896 32C13-02200 U-Seal 2 2 2 
23 LG2897 32C13-Q2301 Gasket,bil Pan, A 1 1 1

I 

24 LG2898 32C13-02401 Gasket, Oil Pan, B 1 1 1 

25 LG2886 32C25-00200 Gasket, ~earing Case 1 1 1 
26 LG2933 32C30-00500 Gasket, hll1et Manifold 1 1 1 
27 LG3290 32C30-01200 Gasket 1 1 1 
28 LG3291 32C32-00700 Gasket, Exhaust 1 1 1 
29 LG3292 32C32-03800 Gasket, Exhaust Manifold 1 1 1 

I30 LG2941 32C35-00900 Gasket i 
I 

1 1 1 
31 LG2946 32C45-00400 Gasket, Water Pump 1 1 1 
32 LG2947 32C45-00500 Gasket 1 1 1 
33 LG1583 Gasket 134446-05300 1 1 

i 
I 

------------- OVERHAUL GASKET KIT ------------ ­
10/24/02 
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410 OTCI4501450 OTCI470 OTC 
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COOLING SYSTEM SECTION 2:1LongAgribusiness 
------------------410DTCM50M50DTCM70DTC ----------------­
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COOLING SYSTEM SECTION 2:18 LongAgribusiness i 

---------410DTCI4501450DTCI470 DTC 
i

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
i 

450 410/450DTC 470DTC 
1 LG2943 32C45-00023 Pump Assy, Water 1 1 1 
2 LG1819 F1805-08020 Bolt, w/Washer 1 1 1 
3 LG2944 F5005-17001 Plug, Taper 1 1 1 
4 LG2945 32C45-00300 Cover, Wc\ter Pump 1 1 1 
5 LG2946 32C45-00400 Gasket, vyater Pump 1 1 1 

I 

6 LG2947 32C45-00500 Gasket 1 1 1 
7 LG1821 F1805-08040 Bolt, w/W?J.sher 3 3 3 
8 LG2873 F1805-08060 Bolt, w/Washer 1 1 1 
9 LG2948 32A45-02100 Pulley, W~ter Pump 1 1 1 

10-14 LG2949 32A46-10020 Thermostat Assy 1 1 1 

i 

10 LG2684 MF140227 Bolt, Flange 2 2 2 
11 LG1572 32A46-01101 Cover, Thermostat 1 1 1 

I 

12 LG1599 32A46-01200 Gasket, T.hermostat 1 1 1 
13 LG1677 32A46-02100 Thermostat 1 1 1

I 

14 LG1557 32A46-10010 Case Assy, Thermostat 1 1 1 
I 

15 LG1583 34446-05300 Gasket i 1 1 1 
I

16 LG1825 F1805-08075 Bolt, w/Washer 1 1 1 
17 LG1822 F1805-08045 Bolt, w/W;lsher 1 1 1 
18 LG2950 32C46-01500 Hose, BYiPass 1 1 1 
19 LG1563 32A46-03100 Clamp, Hose 2 2 2 

! 
i 

20 LG2951 F1825-08014 Bolt, wlWasher 4 4 4 
21 LG2952 05910-10041 Belt, RaW Edge 1 1 1 

COOL!NG SYSTEM -------------­
10124/02 -
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COOLING SYSTEM SECTION 2:2LongAgribusiness 
---------410DTCI4501450DTCI470 DTC --------­
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RADMTOR ---------------------------­
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COOLING SYSTEM SECTION 2:2LongAgribusiness 
I 


410DTC/450/4~ODTC/470 DTC 
i 


ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 4101450DTC 470DTC 

1 LG3469 A1170046 Radiator fo'.,ssy 1 1 

2 LG1368 A1170047 RadiatorA,ssy 1 

3 LG3470 A1170120 Support, Radiator 1 1 1 


I

4 LG2077 A1170080 Shroud, Fan 1 1 1 


i 

5 LG1349 A1170121 Plate 2 2 2 


6 LG3471 A1170053 Hose, Inlet 1 1 1 

7 LG3966 A1170160 Hose, Outiet 1 1 1 

8 LG3301 A1970201H Clamp,Hqse 4 4 4 

9 LG3475 A1170142 Guide,Net 1 1 1 


I

10 LG1897 S155082033 Bolt, w/w~sher (M8-1.25x20) 20 20 20 


I 


11 LG1532 A1170100 Weather Strip 2 2 2 

12 LG3476 A1170143 Bracket, ~ir Filter 1 1 1 

13 LG3477 A1170144 Filter,Air 1 1 1 

14 LG1522 A1170031 Tank, ResEjlrvor 1 1 1 

15 LG1393 A1970202 Rubber, Damping 2 2 2 


i 

I 


16 500307 S3021 00043 Nut, Hex (M10-1.25) 2 2 2 

17 N630174-S8 Washer, Spring (M1 0) 2 2 2 

18 LG3478 A1170119 Seal, Radiator Air 1 1 1 

19 LG1069 A1170096 Cover, Du~t LH 1 1 1 


/----~. 20 LG1070 A1170097 Cover, Du~t RH 1 1 1 

i 

I 


21 LG1392 A1970255 Rubber, Cushion 2 2 2 

22 LG3483 A1170147 Sponge, Seal 1 3 3 3 

23 LG3480 A1170146 Net, Radiator 1 1 1 

24 LG3481 A1170155 Seal, SpoogeAir 1 1 1 


I 


25 LG3484 A1170115 Sponge, ~ad. Seal 2 2 2 2 

I 

I 


26 LG3485 A1170114 Sponge,~ad.SeaI1 1 1 1 

27 LG4074 A1170161 Cap, Radiator 1 1 1 


_______________________________ RADMTOR 

10124/02 
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410 OTCI4501450 OTCI470 OTC 
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ENGINE SECTION 3:1LongAgribusiness 
---------410DTCI4501450DTCI470 DTC --------­
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------------- CYLINDER HEAD ------------­
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ENGINE SECTION 3:1• LongAgribusiness 
---------410DTC/450/450DTC/470 DTC 


ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 4101450DTC 470DTC 
1-8 LG2832 32C01-11040 Head Assembly, Cylinder 1 

LG2826 32C01-21 01 0 Head Assembly, Cylinder 1 1 
1 
2 

LG2827 
LG1581 

MM316248 
30636-25901 

Plug, Drain' 
I 

Gasket i 
1 
1 

1 
1 

1 
1 

3 LG1552 F5014-25000 Cap,Seali~g 7 7 7 
I 

4 LG1609 32A01-01600 Guide, Val~e Inlet 4 4 4 
5 LG2828 32C01-01600 Guide, Val~e Exhaust 4 4 4 
6 LG2829 32C01-14100 Seat, Valv~ Inlet 4 4 4 
7 LG2830 32C01-04200 Seat, Valv~ Exhaust 4 4 4 
8 LG2831 32C03-01200 Jet, Combustion 4 4 

! 

LG2833 32C03-01400 Jet, CombJstion 4 
9 LG2834 32C01-02500 Bolt, Cylinder Head 18 18 18 

10 LG2835 32C01-12100 Gasket, Cylinder Head 1 1 1 
11 LG2836 32C01-03300 Eye, Lifting Front 1 1 1 
12 LG2837 32C01-03400 Eye, LiftinQ Rear 1 1 1 

13 LG2838 32C01-03100 Gasket, H¢ad Rear 1 1 1 
14 LG1818 F1805-08016 Bolt, w/Washer B/w 2 2 2 
15 LG1819 F1805-08020 Bolt, w/Washer B/w 4 4 4 

I 
I 
I 

--------------- CYLINDER HEAD -------------­

10/24/02 



ENGINE SECTION 3:2LongAgribusiness 
I 

---------410DTCI4501450DTCI470 DTC --------­
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ENGINE SECTION 3:2LOlIW\gribusiness 
410DTC/450/4~ODTC/470 DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 410/450DTC 470DTC 
1 LG2839 32C04-00100 Valve, Inlet 4 4 4 
2 LG2840 32C04-01100 Valve, Exh~ust 4 4 4 
3 LG1672 30604-21401 Spring 888 
4 
5 

LG1657 
LG1568 

30604-31601 
34404-02901 

Retainer, Upper
I

Cotter, Valve 
888 

16 16 16 
I 

i 
6 
7 

LG1550 
LG2841 

31304-11700 
32C04-06500 

Cap I 
I

Seal, Valve Stem 
8 
8 

8 
8 

8 
8 

8-16 LG2842 32C04-00022 Rocker & Shaft Assy 1 1 1 
8 LG2843 32C04-01 01 0 Shaft Assy, Rocker 1 1 1 
9 LG2844 32A04-04200 Plug, Rocker Shaft 2 2 2 

10 
11 

LG4058 
LG1663 

32C04-02010 
32A04-02400 

I 
Rocker Assy 

I
Screw, Ro9ker 

8 
8 

8 
8 

8 
8 

12 LG2544 F2325-08oo0 Nut,Jam i 8 8 8 
13 LG2845 32C04-14602 Bracket, Rpcker 4 4 4 
14 LG2550 32C04-061oo Bolt, Rocker Bracket 4 4 4 

15 LG2549 32C04-045oo Spring, ROyker 3 3 3 
16 LG1762 32A04-04300 Ring,Snap 2 2 2 
17 LG1820 F1805-08025 Bolt, w/Washer 4 4 4 

I 
i, 

, 

VALVE MECHANISM -------------­

10/24/02 




• LongAgribusiness ENGINE 
I 

SECTION 3:3 

---------410DTCI4501450DTCI470 DTC --------­
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---------- ROCKER COVE~ & CAMSHAFT --------­
, 
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ENGINE I SECTION 3:3• LongAgribusiness 
---------410DTC/450/450DTC/470 DTC --------­

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 4101450DTC 470DTC 

1 LG2846 32C04-15010 CoverASS~, Rocker 1 1 1 
2 LG2847 32C04-15500 Gasket, Rocker 1 1 1 
3 LG1821 F1805-08040 Bolt, wlWasher 5 5 5 
4 LG1554 32C42-09900 Cap, Oil Filler 1 1 1 
5 LG2849 32C05-1 01 00 Camshaft 1 1 1 

i 
6 LG1841 F2870-07022 Key, Woodruff 1 1 1 

I 

7 LG1647 30405-31402 Plate, Thr~st 1 1 1 
8 LG1818 F1805-08016 Bolt, wlW~sher 2 2 2 
9 LG1676 32A05-02101 Tappet i 8 8 8 

10 LG1662 32A05-13100 Rod, Pushl 8 8 8 

11 LG2850 30A43-00100 Hose, Air ~reather 1 1 1 
12 LG2879 32C23-01200 Gear, Cam~haftZ=40 1 1 1 

------------- ROCKER COVER &CAMSHAFT -----------­
10/24/02 



ENGINE SECTION 3:4LongAgribusiness , 
-------410DTC/450/450DTC/470 DTC ------­
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--------- CRANKCASE --------­

10/24/02 



ENGINELongAgribusiness SECTION 3:4 

410DTC/450/4~ODTC/470 DTC 
I 

IrEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 4101450DTC 470DTC 

1-14 LG2851 32C07-11 026 Crankcase Assy 1 1 1 
I 

1 LG1838 F2846-08000 Pin,Dowel 4 4 4 
2 LG1549 04826-23500 Cap,Sealing 6 6 6 
3 LG2852 30607-52400 Bolt, Bearihg Cap 10 10 10 
4 LG2853 32C07-05500 Bushing, Qamshaft Front 1 1 1 

5 LG2854 04826-21600 Cap, Sealing 3 3 3 
6 LG1853 04827-71000 Plug, Taper 4 4 4 
7 LG2855 32A07-01500 Pin,Dowel! 2 2 2 
8 LG1838 F2846-08000 Pin,Dowell 2 2 2 
9 LG2581 F2846-05000 Pin,Dowell 2 2 2 

I 

10 LG2856 32C23-03600 Shaft, Idler: 1 1 1 
11 LG1769 32C07-09900 Plug. Taper 1 1 1 
12 LG2580 30L07-00700 Shaft, Oil ~ilter 1 1 1 
13 LG1853 04827-71000 Plug, Tapet 1 1 1 
14 LG1854 04827-71700 Plug, Tape~ 2 2 2 

! 

CRANKCASE -----------------------------­

10/24/02 



ENGINE SECTION 3:5LongAgribusiness 
---------410DTCI4501450DTCI470 DTC -------- ­
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---------- REAR PLATE & MAIN METAL --------__ 
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ENGINE SECTION 3:5LongAgribusiness 
410Drc/450/4~ODrc/470 Drc 

i 
ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 410/450DTC 470DTC 
• i

1 LG2857 32C12-02300 Housing, ~ear 1 1 1 
2 LG2858 32C07-03300 Gasket, Rear 1 1 1 
3 LG2782 F1805-10025 Bolt, wIWasher 2 2 2 
4 LG2859 F1 035-1 0050 Bolt 16 16 16 
5 LG1836 F2515-10000 Washer, S~ring 16 16 16 

6 LG1623 34407-11090 Oil Seal 1 1 1 
7 LG2860 32C09-01 01 0 Metal Set, :Main 1 1 1 
8 LG2861 32C09-01020 Metal Set, Main (M.25) 1 1 1 

I 

9 LG2862 32C09-01030 Metal Set, rvtain (M.50) 1 1 1 
10 LG2863 32C09-01040 Metal Set, Main (M.75) 1 1 1 


i 


11 LG2864 30625-35100 FlangeAs~y 1 1 1 

12 LG2865 30625-50502 Gasket, Ta~ho Drive 1 1 1 

13 LG1819 F1805-08020 Bolt, wIWa~her 2 2 2 


------------ REAR PLATE & MAIN METAL ------------­
! 

10124/02 



ENGINE SECTION 3:6LongAgribusiness 
---------410DTCI4501450DTCI470 DTC ---:--------­

30 
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---------- TIMING GEAR CASE & TIMING GEAR ---------­
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LongAgribusiness 
---

E.NGINE SECTION 3:6 

410DTCI4501450DTCI470 DTC 

ITEM No LONG No. VENDOR No. DESCRIPTlt;)N QTY. 
, 450 4101450DTC 470DTC i 

1 LG2866 32C11-024OO Plate, Front 1 1, 1 
2 LG2867 32C11-03100 Gasket, FGont Plate 1 1 1 
3 LG1818 F1805-08016 Bolt, wlWasher 5 5 5 
4 LG2868 32C11-OO501 Case, Timi,ng Gear 1 1 1 
5 LG2869 32C11-01400 Gasket, Timing Gear 1 1 1 

6 LG2870 F1805-08050 Bolt, wlWasher 14 14 14 
7 LG2871 30411-50301 Filler, Oil I 1 1 1 
8 LG2872 32C11-04100 Gasket, Cover 1 1 1 
9 LG2873 F1805-08060 Bolt, wlW~sher 4 4 4 

10 LG1823 F1805-08055 Bolt, wlWasher 1 1 1 

11 LG2874 30611-31700 Seal,Oil 1 1 1 
12 LG1553 34442-05200 Cap, Filler i 1 1 1 
13 LG2875 34411-06701 Case, Beanng 1 1 1 
14 LG1628 F3153-07500 O-Ring ! 1 1 1 
15 LG2890 30425-71301 Gasket 

I 
1 1 1 

16 LG2876 F1450-00025 Stud 4 4 4 

17 LG1835 F2515-08000 Washer, S~ring 4 4 4 

18 LG1831 F2300-08000 Nut 4 4 4 

19 LG2877 MM401205 Cover, Oillj>ump Shaft 1 1 1 

20 LG2878 3OA11-00101 Gasket, a/Pump Cover 1 1 1 


,I 
I 

I
21 LG2879 32C23-01200 Gear, Camshaft 1 1 1 

22 LG2880 32C23-02500 Gear, Injection Pump 1 1 1 

23 LG2881 32C23-03021 IdlerAssy, pear 1 1 1 

24 LG2882 30623-43400 Bushing, Idler 1 1 1 

25 LG1649 34323-00801 Plate, Thrust 1 1 1 


I 

I 

26 LG1827 F1805-1 0020 Bolt, wlWa'sher 3 3 3 
27 LG1541 F8004-06oo8 Bearing,B~" 3 3 3 

I 

28 LG2883 34425-11301 Idler Gear, pTa 1 1 1 

29 LG1542 F8006-06205 Bearing, Ball 2 2 2 

30 LG2884 32C23-04200 Gear, Pump Drive 1 1 1 


31 LG2885 32C25-01100 Case, Bearing 1 1 1 

32 LG2886 32C25-00200 Gasket, Bebring Case 1 1 1 

33 LG2887 32C25-02400 Pin,Dowel! 2 2 2 

34 LG1819 F1805-08020 Bolt, wlWasher 2 2 2 


!35 LG2888 30425-71200 Plate 1 1 1 

i 
----------- TIMING GEAR CASE & TIMING GEAR ---------- ­

i 
10/24/02 



ENGINE 
! 

SECTION 3:7• LongAgribusiness 
---------410DTC/450/450DTC/470 DTC --------­
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------------ OIL PAN ----------- ­
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ENGINE SECTION 3:7LongAgribusiness 
I 

410DTC/450/4~ODTC/470 DTC 
I 

ITEM No LONG No. VENDOR No. DESCRIPTlQN QTY. 
450 4101450DTC 470DTC 

1-12 LG2848 32C13-04020 Pan & Balancer Assy 1 1 1 
1 LG2324 F2871-07014 Key, Sunk 2 2 2 
2 LG1845 F3202-05200 Ring,Snap 4 4 4 
3 LG1542 F8006-06205 Bearing, ~all 2 2 2 
4 LG1827 F1805-1 0020 Bolt, wlWasher 2 2 2 

i 
5 LG2890 32C13-04010 Pan Assy,\ Oil 1 1 1 
6 LG1584 F4202-14000 Gasket, Oil Drain 2 2 2 
7 LG1846 F5000-14000 Plug,Drain 2 2 2 
8 LG2891 32C29-00200 Gear, Bala'ncer, L.H 1 1 1 
9 LG2892 32C29-00300 Gear, Balahcer, R.H 1 1 1 

10 LG2893 32C29-01200 Shaft, Bal~ncer 2 2 2 
11 LG2894 32C29-09800 Bearing, Ni3edle 2 2 2 
12 LG2895 92301-02700 Washer , 2 2 2 
13 LG2896 32C13-02200 U-Seal 2 2 2 
14 LG2897 32C13-02301 Gasket, oill Pan, A 1 1 1 

I 

15 LG2898 32C13-02401 Gasket, Oi,l Pan B 1 1 1 
16 LG2899 05978-08155 Bolt 20 20 20 
17 LG1835 F2515-08000 Washer, Spring 20 20 20 
18 LG2900 32C42-01200 Gage, Oil Level 1 1 1 

.~ 19 LG2901 05507-10110 O-Ring 1 1 1 

20 LG2902 32C13-00900 Plug 1 1 1 
21 LG1838 F2846-08000 Pin,Dowel 2 2 2 

------------------------------ O~PAN 
10/24/02 



ENGINE SECTION 3:8 

---------410DTC/450/450DTC/470 DTC ---------

LongAgribusiness 

11 

10 9':1-----1-6 

11 

15 

14 
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13 

------------ MAIN MOviNG PARTS ----------__ 
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ENGINE SECTION 3:8• LongAgribusiness 
410DTC/450/4~ODTC/470 DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY.
! 

450 4101450DTC 470DTC 
1 LG2903 32C17-00102 Piston (Std.): 4 4 

I 

2 LG2904 32C17-05100 Piston (Std.) I 4 
3 LG2905 32C17-00202 Piston (M.25) 4 4 
4 LG2906 32C17-05200 Piston (M.25) 4 
5 LG2907 32C17-00302 Piston (M.50) 4 4 

6 LG2908 32C17-05300 Piston (M.50) 4 
7 LG2909 30617-70011 Ring Set, Pi~on (Std.) 4 4 4 
8 LG291 0 30617-71011 Ring Set, Piston (M.25) 4 4 4 
9 LG2911 30617-72011 Ring Set, Piston (M.50) 4 4 4 

10 LG2912 32C17-04100 Pin, Piston I 4 4 4 

11 LG2913 F3202-02800 Ring,Snap 8 8 8 
12 LG2914 32C19-00022 Rod Assy, Connecting 4 4 
13 LG2915 30619-10501 Nut, Connecti'ng Rod 8 8 8 
14 LG2916 32A19-00400 Bolt, Connecting Rod 8 8 8 
15 LG2917 32C19-01100 Bushing, ContRod 4 4 4 

16 LG2918 32C19-00012 Rod Assy, Copnecting 4 
17 LG2919 32A19-09010 Metal Set, Cop-Rod (Std.) 4 4 4 
18 LG2920 32A19-09020 Metal Set, COfl-Rod (M.25) 4 4 4 
19 LG2921 32A19-09030 Metal Set, Con-Rod (M.50) 4 4 4 

"~ 20 LG2922 32A19-09040 Metal Set, Con-Rod (M.75) 4 4 4 

i 
------------- MAIN MOVING PARTS -------------­

10/24/02 



ENGINE SECTION 3:9LongAgribusiness , 

---------410DTCI4501450l)TCI470 DTC -------- ­, 

9 


------------ CRANKSHAFT & FLYWHEEL 
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ENGINE SECTION 3:9LongAgribusiness 
i 

--------- 410DTC/450/4~ODTC/470 DTC -------- ­
, 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 410/450DTC 470DTC 


1 LG1842 30620-22500 Plate, Baffle 1 1 1 
2 LG2923 32C20-00020 Crankshaft Assy 1 1 

I 

3 LG2924 F2325-24000 Nut,Jam : 1 1 1 
I 

4 LG1839 F2846-10000 Pin, Dowe! 2 2 2 
5 LG1841 F2870-07022 Key, Wooqruff 2 2 2 

6 LG2925 32C23-00200 Gear, Crankshaft 1 1 1 
I 

17 LG2926 34120-74200 Washer I 1 1 

8 LG2927 32C20-00070 Cranksha~Assy 1 

9 LG2928 32C20-03101 Pulley, Crankshaft 1 1 1 


10 LG2929 32C21-12080 Flywheel Assy 1 1 1 

! 

11 LG1608 32A21-00900 Gear,Ring 1 1 1 

12 LG2930 F1035-12055 Bolt 4 4 4 

13 LG1835 F2515-12000 Washer, SRring 4 4 4 

14 LG2931 32C29--00102 Gear, Drive. 1 1 1 

15 LG1839 F2846-1 0000 Pin,Doweli 2 2 2 


_____________ CRANKSHAFT & FLYWHEEL ------------ ­
I 
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ENGINE SECTION 3:10LongAgribusiness 
---------410DTC/450/450DTC/470 DTC --------- /~\ 

..~ .. 

------------ INLET MANIFOLD 
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ENGINE SECTION 3:10LongAgribusiness 
I 

---------410DTCI4501460DTCI470 DTC --------­

ITEM No LONG No. VENDOR No. DESCRIPT/~N QTY. 
! 

450 4101450DTC 470DTC 
1 LG2932 32C30-20010 Manifold A~sy, Inlet 1 1 1 
2 LG2933 32C30-00500 Gasket, Inl~t Manifold 1 1 1 
3 LG1819 F1805-08020 Bolt, wlWa,sher 11 11 11 

INLET 'MANIFOLD 

10/24/02 
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410 DTCI4501450 DTCI470 DTC 


OIL SYSTEM 

i 
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, 
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____ rtlLongAgribusiness ---­
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OIL SYSTEM SECTION 4:1dPLongAgribusiness I 

-------410DTCl450/450PTC/470 DTC -------­
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---------- OIL SYSTEM ---------­
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O,L SYSTEM SECTION 4:1LongAgribusiness 
I 

---------410DTCI4501450DTC/470 DTC,.r---..." 

! 
ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 4101450DTC 470DTC 
1~5 LG2934 32C2~20051 Pump & Str~iner Assy 1 1 1 

1 LG2935 F180~06020 Bolt, wlWas,her 4 4 4 

2 LG2936 30436~22401 Gasket ' 1 1 1 
3 LG2937 32C3~01021 Pump Assy,[ Oil 1 1 1 

Cover ' 14 LG2938 30435~3201 1 1 
I 

5 LG2939 32C36~10300 Strainer, Oil i 1 1 1 

6 LG2940 3443~2200 Bolt, Oil Purpp Set 1 1 1 

7 LG2941 32C3~900 Gasket ' 1 1 1 
8 LG1679 32A36~5011 Valve Assy, ~elief 1 1 1 

9 LG1585 F4202~22000 Gasket 1 1 1 

10 LG2942 MD162326 Filter Assy. Oil 1 1 1 
11 LG2580 3OL07~0700 Shaft, Oil Filter 1 1 1 

! 
I 

_-------------- OIL SiYSTEM --------------­..10/24/02 



NOTES 
I 




410 DTCI4501450 DTCI470 DTC 


i 

FUEL SYSTEM

i 
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____ f!JLon.wibusiness ---­
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FUEL SYSTEM SECTION 5:1LongAgribusiness 
I

---------410DTC/450/450DTC/470 DTC --------­

8 

7 

6 
12 5 

18 
I
®--16 
o 

11 

CRANKCASE 
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~ 23 
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, 

------------ FUEL/SYSTEM -----------­
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FUEL SYSTEM SECTION 5:1LongAgribusiness 
i 

---------410DTC/450/450DTC/470 DTC --------­
I 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 4101450DTC 470DTC 

1 LG2962 32C61-06000 Nozzle & Hplder Assy 4 4 4 
2 LG2963 32C61-09100 Nut 4 4 4 
3 LG2964 32C61-09200 Gasket, Fu~1 Return 4 4 4 
4 LG1592 32C61-09300 Gasket, Holder 4 4 4 
5 LG2965 32C61-01100 Pipe, Injectipn No.1 1 1 1 

6 LG2966 32C61-01200 Pipe, Injectipn No.2 1 1 1 
7 LG2967 32C61-01300 Pipe, Injection No.3 1 1 1 
8 LG2968 32C61-01400 Pipe, Injectipn No.4 1 1 1 
9 LG1561 MM430703 Clamp (A) I 3 3 3 

10 LG1562 MM430614 Clamp (B) 3 3 3 

11 LG1829 F1825-06025 Bolt, wlWasher 3 3 3 
12 LG2969 32C61-041oo Pipe, Fuel Leak Off 1 1 1 
13 LG2970 32C61-133oo Pipe, Fuel Return 1 1 1 
14 LG2971 32C61-09400 Hose,FuelF;eed 1 1 1 
15 LG2972 32C61-09500 Hose,Fuel~eed 1 1 1 

16 LG2973 32B61-03900 Connector , 1 1 1 
17 LG2974 32A61-03901 Clamp, Pipe: 1 1 1 

18 LG2975 32C61-05201 Flange, Injeqtion Pump 1 1 1 
19 LG2976 31361-01300 O-Ring I 1 1 1 

/.~ 20 LG1593 30661-51300 Gasket 1 1 1 

21 LG1830 F2015-10035 Bolt, wlWas~er 4 4 4 
22 LG1819 F1805-08020 Bolt, wlWasher 1 1 1 

23 LG2977 00434-06010 Connector 1 1 1 

24 LG2978 32C36-001OO Pipe,Oil 1 1 1 

25 LG1615 30661-50802 Joint, Eye 1 1 1 

____________________________________________________________________ FUEL$YSTEM ----------------------------------------------------------------­

10124/02 




FUEL SYSTEM SECTION 5:2LongAgribusiness 
---------410DTCI4501450DTCI470 DTC --------­

/~6 

2 

4 

---------- FUEL INJECTION PUMP (GENERAL)---------­
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FUEL SYSTEM SECTION 5:2,.LongAgribusiness I 

410DTCI4501450DTCI470 DTC --------­
1, 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 4101450DTC 470DTC 

1-7 LG2953 32C65-02160 Pump Gell Assy, Injection 1 1 
LG2961 32C65-02170 Pump Gen Assy, Injection 1 

1 LG2954 34461-09060 Pump Assy, Feed 1 1 1 
2 LG2955 09001-80220 Cover, Co~trol Rack 1 1 1 
3 LG2956 94905-02450 Nut, Hex 1 1 1 

4 LG2957 94913-00190 Key, Woodruff 1 1 1 
5 LG2958 94901-50500 Washer, Spring

I 
1 1 1 

6 LG2959 91518-08221 Bolt, wlWa~her 1 1 1 
7 LG2960 91418-06161 Bolt, wlWa'pher

i 
6 6 6 

FUEL INJECTION PUMP (GENERAL)
! 

10/24/02 
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FUEL SYSTEM SECTION 5:3LongAgribusiness 
I 

---------410DTC/450/450DTC/470 DTC --------­
! 
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----------- INJECTION PUMP ---------- ­
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FUEL SYSTEM SECT/ON 5:3LongAgribusiness 
,~, 410DTC/450/45,ODTC/470 DTC 

I 


ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 


I 450 4101450DTC 470DTC 

1 LG2986 19011-05060 Housing, Pump 1 1 1 

2 LG2987 94904-30010 Bolt, Stud i 3 3 3 

3 LG2988 09013-10330 Holder, Delivery 4 4 4 

4 LG2989 09013-60020 Spring, Delivery 4 4 4 

5 LG2990 09013-70100 Gasket, Delivery 4 4 4 


6 LG2991 09014-00660 Valve, Deli~ery 4 4 4 

7 LG2992 09015-02980 Element Assy, Pump 4 4 4 

8 LG2993 09015-60010 Pinion, COr/trol 4 4 4 

9 LG2994 09015-70010 Screw, Pinibn Clamp 4 4 4 


10 LG2995 09016-10330 Sleeve, Control 4 4 4 


11 LG2996 09016-30191 Sheet, Spring Upper 4 4 4 

12 LG2997 09016-40090 Spring, Plunger 4 4 4 

13 LG2998 09016-50160 Sheet, Spri~g Lower 4 4 4 

14 LG2999 09017-00070 Tappet Su~Assy 4 4 4 

15 LG3000 09018-90090 Plug,Screw 4 4 4 


I 


I
16 LG3OO1 09019-10082 Camshaft 
I 

1 1 1 

17 LG3OO2 09019-30020 Ring,Adjusi 2 2 2 

18 LG3OO3 09019-40010 Plate, Shiml T=M.10 AR AR AR 


LG3004 09019-40020 Plate, Shim! T=M.12 AR AR AR 

,#--""'---", LG3005 09019-40030 Plate, Shiml T=M.14 AR AR AR 

LG3006 09019-40040 Plate, Shim: T=M.16 AR AR AR 
LG3007 09019-40050 Plate, Shim! T=M.18 AR AR AR 
LG3OO8 09019-40060 Plate, Shim: T=M.50 AR AR AR 
LG3OO9 09019-40110 Plate, Shim I T=M.30 AR AR AR 
LG3010 09019-40140 Plate, Shim! T=M1 AR AR AR 

LG3011 09019-40150 Plate, Shim T=M1.50 AR AR AR 
LG3012 09019-40290 Plate, Shim: T=M2 AR AR AR 
LG3013 09019-40400 Plate, Shim i T=M.03 AR AR AR 

I 


19 LG3014 09020-10300 Cover, Bearing 1 1 1 

20 LG3015 09020-60160 Gasket, Bearng Cover 1 1 1 


21 LG3016 09021-20020 Rack, ContrQI 1 1 1 

22 LG3017 90921-50060 Screw, Racki Guide 1 1 1 

23 LG3018 09022-20070 Washer, Union 2 2 2 

24 LG3019 09023-00050 Plate 2 2 2 

25 LG3020 94914-02570 O-Ring 4 4 4 


I 

26 LG3021 09025-10010 Washer, Nipple 2 2 2 

27 LG3022 09027-01450 Cover, Pump 1 1 1 

28 LG3023 09024-30030 Packing 3 3 3 

29 LG3024 09027-60030 Screw, Hex 2 2 2 

30 LG3025 09027-50182 Cover, Plate 1 1 1 


i 

I 


______________ INJECTlOJ:., PUMP ------------- ­

10/24102 
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FUEL SYSTEM SECTION 5:3• LongAgribusiness , 
---------410DTC/450/450DTC/470 DTC --------­
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FUEL SYSTEM 	 SECTION 5:3LongAgribusiness 
410DTC/4S0/4SPDTC/470 DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 410/450DTC 470DTC 

31 	 LG3026 09027-20210 Gasket, Cqver Plate 1 1 1 
32 	 LG3027 09031-10010 Plate, Shim T=M.60 AR AR AR 

LG3028 09031-10020 Plate, Shim T=M.70 AR AR AR 
LG3029 09031-10030 Plate, Shim T=M.80 AR AR AR 
LG3030 09031-10040 Plate, ShifT) T=M.90 AR AR AR 

LG3031 09031-10050 Plate, Shim T=M1 AR AR AR 
LG3032 09031-10060 Plate, Shim T=M1.10 AR AR AR 
LG3033 09031-10070 Plate, Shim T=M1.20 AR AR AR 
LG3034 09031-10080 Plate, Shim T=M1.30 AR AR AR 
LG3035 09031-10090 Plate, Shim T=M1AO AR AR AR 

LG3036 09031-10100 Plate, Shim T=M.10 AR AR AR 
LG3037 09031-10110 Plate, Shim' T=M.20 AR AR AR 
LG3038 09031-10120 Plate, Shim: T=M.30 AR AR AR 
LG3039 09031-10130 Plate, Shim T=MAO AR AR AR 
LG3040 09031-10140 Plate, Shim T=M.50 AR AR AR 

LG3041 09031-10150 Plate, Shim T=M.15 AR AR AR 
LG3042 09031-10290 Plate, Shim: T=M.13 AR AR AR 

33 LG3043 90160-06051 Nut, Hex 3 3 3 
34 LG3044 90258-06001 Washer, Spring 3 3 3 

/~ ...... 35 	 LG3045 94904-71360 Bolt,wlWasher 4 4 4 , . 

36 LG3046 94910-10120 Bearing, Roller 2 2 2 
. 37 LG3047 09024-00010 Bleeder, Air i 1 1 1 

38 LG3048 09024-10010 Washer, Nipple 1 1 1 
39 LG3049 09024-20010 Nipple, Air B,eeder 1 1 1 
40 LG3050 09024-40010 Screw, Air Bleeder 1 1 1 

I 

41 LG3051 94914-00380 O-Ring 1 1 1 
42 LG3052 94918-00060 Screw, Hollo~ 1 1 1 
43 LG3053 94918-00310 Screw, Holloyv 1 1 1 

-------------- INJECTION PUMP 
10/24/02 



FUEL SYSTEM SECT/ON 5:4LongAgribusiness 
---------410DTC/450/450DTC/470 DTC -------- ­
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------------ NOZZLE~SSEMBLY --------____ 
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FUEL SYSTEM SECTION 5:4LongAgribusiness 
I 

---------410DTC/450/450DTC/470 DTC ---------­

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 410/450DTC 470DTC 
1-8 LG2962 32C61-06000 Nozzle &liolderAssy 4 4 4 

1 LG2979 32C61-06010 HolderAssy, Nozzle 4 4 4 
2 LG2980 09311-05480 Body Sub fr.,ssy 4 4 4 
3 LG2981 09312-10380 Pin, Pressure 4 4 4 
4 LG2982 09312-70360 Spring, Pre~sure 4 4 4 

! 

5 LG2983 09316-41351 Nut, Nozzl~ Retaining 4 4 4 
6 LG2984 09317-40070 Piece. Distance 4 4 4 
7 LG3141 09317-51670 Washer T=M.900 AR AR AR 

LG3142 09317-51680 Washer T=M.925 AR AR AR 
LG3143 09317-51690 Washer T=M.950 AR AR AR 

i 
LG3144 09317-51700 Washer T=M.975 AR AR AR 
LG3145 09317-51710 Washer T=M1.000 AR AR AR 
LG3146 09317-51720 Washer T=M1.025 AR AR AR 
LG3147 09317-51730 Washer T=M1.050 AR AR AR 
LG3148 09317-51740 Washer T=M1.075 AR AR AR 

LG3149 09317-51750 Washer li=M1.100 AR AR AR 
LG3150 09317-51760 Washer T=M1.125 AR AR AR 
LG3151 09317-51 no Washer li=M1.150 AR AR AR 
LG3152 09317-51780 Washer T=M1.175 AR AR AR 

/--, LG3153 09317-51790 Washer li=M1.200 AR AR AR 

LG3154 09317-51800 Washer T=M1.225 AR AR AR 
LG3155 09317-51810 Washer T 

1
=M1.250 AR AR AR 

LG3156 09317-51820 Washer T=M1.275 AR AR AR 
LG3157 09317-51830 Washer TFM1.300 AR AR AR 
LG3158 09317-51840 Washer TpM1.325 AR AR AR 

, 

LG3159 09317-51850 Washer T=M1.350 AR AR AR 
LG3160 09317-51860 Washer TpM1.375 AR AR AR 
LG3161 09317-51870 Washer Ti::M1.400 AR AR AR 
LG3162 09317-51880 Washer Ti::M1.425 AR AR AR 
LG3163 09317-51890 Washer TfM1.450 AR AR AR 

LG3164 09317-51900 Washer T=M1.475 AR AR AR 
I

LG3165 09317-51910 Washer T=;=M1.500 AR AR AR 
LG3166 09317-51920 Washer T:;:M1.525 AR AR AR 
LG3167 09317-51930 Washer T:l:M1.550 AR AR AR 
LG3168 09317-51940 Washer T~M1.575 AR AR AR 

LG3169 09317-51950 Washer T=M1.600 AR AR AR
I 

LG3170 09317-51960 Washer T=M1.625 AR AR AR 
LG3171 09317-51970 Washer T=M1.650 AR AR AR 
LG3172 09317-51980 Washer T~M1.675 AR AR AR 
LG3173 09317-51990 Washer T=M1.700 AR AR AR 

~, 

______________ NOZZLE A,SSEMBLY -------------­
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FUEL SYSTEM SECTION 5:4LongAgribusiness 
---------410DTCI4501450DTCI470 DTC --------­
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FUEL SYSTEM SECTION 5:4• LongAgribusiness 
---------410DTC/450/450DTC/470 DTC ---------­, 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450 4101450DTC 470DTC 
LG3174 09317-52000 Washer iT=M1.725 AR AR AR 
LG3175 09317-52010 Washer 

I 

T=M1.750 AR AR AR 
LG3176 09317-52020 Washer !T=M1.775 AR AR AR 
LG3177 09317-52030 Washer T=M1.800 AR AR AR 
LG3178 09317-52040 Washer IT=M1.825 AR AR AR 

LG3179 09317-52050 Washer iT=M1.850 AR AR AR 
LG3180 09317-52060 Washer iT=M1.875 AR AR AR 
LG3181 09317-52070 Washer fT=M1.900 AR AR AR 
LG3182 09317-52080 Washer T=M1.925 AR AR AR 
LG3183 09317-52090 Washer rr=M1.950 AR AR AR 

8 LG2985 34661-02000 Tip Assy, Nozzle 
I 

4 4 4 

-------------- NOZZLE ASSEMBLY ------------­
I 
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• LongAgribusiness FUEL SYSTEM SECT/ON 5:5 

---------- 410DTC1450/~50DTC ---------- ­
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FUEL SYSTEM 	 SECTION 5:5LongAgribusiness 
I 


410DTC/450/450DTC 

ITEM No LONG No. VENDOR No. DESCRIP~ON 	 QTY. 
450 	 410/450DTC, 


1 LG3054 09081-00660 Housing, Gqvemor 1 1 

2 LG3055 09087-80030 Plate 1 1 

3 LG3056 09101-11670 Cover, Governor 1 1 

4 LG3058 09101-40090 Pin, Stop 

i 

1 1 

5 LG3059 09102-40031 Screw, Adju~ting 1 1 


6 LG3060 09102-40211 Screw, Adju$ting 1 1 

7 LG3061 09103-10151 Nut,Cap 1 1 

8 LG3062 09100-60150 Screw, Adjusting 1 1 

9 LG3063 09094-40310 Bushing 1 1 


10 LG3064 09090-10150 Lever, Tension 1 1 


11 LG3065 09093-00041 LeverAssy, Control 1 1 

12 LG3066 09098-90010 Shaft, Lever Support 1 1 

13 LG3067 09099-10010 Plug, Screw'i 2 2 

14 LG3068 90400-02101 Pin, Split 1 2 

15 LG3069 90190-08051 Nut, Hex 1 1 


16 LG3070 94805-30051 Nut, wlHole i 1 1 

17 LG3071 09056-00170 Capsule, Stop 1 1 

18 LG3072 09092-30060 Nut, Adapte~ Lock 1 1 

19 LG3073 09097-00170 Shackle 1 1 

20 LG3074 94910-00010 Bearing,Ban 1 1
/"c"'._-"'", 

i
, 

21 LG3075 94913-00050 Key, Woodru'ff 1 1 

22 LG3076 09084-00570 Flyweight Sub Assy 1 1 

23 LG2958 94901-50500 Washer, Spring 1 1 

24 LG3077 09084-40010 Nut, Round' 1 1 

25 LG3078 09086-10010 Sleeve, Governor 1 1 


26 	 LG3079 94901-34060 Washer, Plate 
i 

T=M.2 AR AR 
LG3080 94901-34070 Washer, Plate T=M.3 AR AR 
LG3081 94901-34080 Washer, Plate T=M.4 AR AR 
LG3082 94901-34090 Washer, Plate T=M.1 AR AR 
LG3083 94901-34100 Washer, Plat~ T=M1 AR AR 

27 LG3084 09088-00140 Lever, Swiveling 1 1 

28 LG3085 09089-20080 Bushing, Lever 2 2 

29 LG3086 90801-20160 O-Ring 2 2 

30 LG3087 94907-10090 Washer, Snap 2 2 

31 LG3090 09099-20051 Spring, Control 1 1 


32 LG3091 09099-30010 Spring, Start 1 1 

33 LG3092 09091-01150 Adapter Assy' 1 1 

34 LG3093 09091-10010 Screw, Adapt!?f 1 1 

35 LG3094 09091-81950 Spring, Govenilof 1 1 


36 LG3095 09091-90010 Adapter 1 1 

37 LG3096 09089-40010 E-Ring 1 1 


---------cGovERNOR (INJECTION PUMP, 410 DTC/450/450 DTC) ------- ­
10/24102 .. 



Longl.\gribusiness FUEL SYSTEM CONT'D SECTION 5:5 

---------------------41oDTc~5~~50DTC ---------------------­

---­

52--~ 

55-­

68 

1 

. 24 
!23 

22 : 

20 
25 

18 

74 

10 

6 15 


-------- GOVERNOR (INJECTION PUMP, 410 DTCI4501450 DTC) 

10/24/02 




LongAgribusiness FUEL SYSTEM CONT'D 	 SECTION 5:5 

410D TC/45(j/450D TC 
I 


ITEM No LONG No. VENDOR No. DESCRIPT(ON QTY. 
450 4101450DTC 

38 	 LG3097 94901-33880 Washer, Plate T=M.10 AR AR 
LG3098 94901-34020 Washer, Plate T=M.25 AR AR 

I

LG3099 94901-34030 Washer, Plate T=M.50 AR AR 
LG31 00 94901-34040 Washer, Plate T=M.20 AR AR

I 


LG3101 94901-37880 Washer, Plate T=M1 AR AR 

39 LG31 02 09092-30011 Nut, Adapter Lock 1 1 

40 LG3103 94904-71760 Bolt, wlWa~her 4 4 

41 LG31 04 94904-71750 Bolt, wlWa~her 2 2 

42 LG3184 94915-00210 Seal,Oil 1 1 


43 LG3185 09107-11420 Lever, Adjus~ing 1 1 

44 LG3186 94904-71190 Bolt, wlWasher 1 1 

45 LG3187 09109-40060 Cap,Level 1 1 

46 LG3188 09109-01030 Lever, Stop 1 1 

47 LG3189 94905-05120 Nut, Hex 3 3 


! 

48 LG3190 94904-32250 Bolt, Stud 

I 

3 3 

49 LG3191 09105-10930 Plate, Coven 1 1 

50 LG3192 94904-72701 Bolt, wlWasher 1 1 

51 LG3193 94904-74850 Bolt, wlWas~er 1 1 

52 LG3194 09116-70050 Plug, Screw: 1 1 


I 


"',.!"'"'~-....,. 

53 LG3048 09024-10010 Washer, Nipple 2 2 

54 LG3195 09103-10030 Nut, Cap I 1 1 

55 LG3196 94901-81550 Washer, Copper Plate 1 1 

56 LG3197 94906-21270 Packing, Pla,te 1 1 

57 LG3198 09103-80040 Spring, Pressure 1 1 


58 LG3199 94914-00130 O-Ring 1 1 

59 LG3200 09101-60360 Bush, Bearins 1 1 

6D LG3201 09133-10540 Shim \ 1 1 

61 LG3202 09103-80050 Spring, Pres~ure 1 1 

62 LG3203 09103-50240 Shaft, Goverrior 1 1 


63 LG3204 09103-60010 Cup,Spring 1 1 

64 LG3205 09103-40161 Lever, Suppo~ 1 1 

65 LG3206 09103-30030 Plate,Cap 1 1 

66 LG3207 09103-80030 Spring. Press~re 1 1 

67 LG3208 94913-00030 Key, Woodruff 1 1 


68 LG3209 09082-30460 Gasket 1 1 

69 LG321 0 09082-30420 Gasket 1 1 

70 LG3211 94905-03390 Nut, Hex 1 1 

71 LG3212 94901-81020 Washer, Copper Plate 2 2 

72 LG3213 90801-10120 O-Ring 1 1 


73 LG3214 32A-61090 Electric Solenoid, Fuel Shut Off 1 1 

74 LG3215 09109-50303 Plate 1 1 

75 LG3216 91518-05081 Bolt, wlWasher 3 3 

76 LG3217 09007-80142 Cover 1 1 


GOVERNOR (INJECTION PUMP, 410 DTC/450/450 DTC) 
I 

I


05/22103 	 411» 
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FUEL SYSTEM SECTION 5:5• LongAgribusiness 
I 


------------- 470DrC ------------ ­

74 


10 


68 

26 


1 


6 15 


--------- GOVERNOR (INJECTION PUMP, 470 DrC) -------- ­
10/24/02 



FUEL SYSTEM 	 SECTION 5:5LongAgribusiness 
470DTC 

ITEM No LONG No. 

1 LG3054 
2 LG3055 
3 LG3056 
4 LG3058 
5 LG3059 

6 LG3060 
7 LG3061 
8 LG3062 
9 LG3063 
10 LG3064 

11 LG3065 
12 LG3066 
13 LG3067 
14 LG3068 
15 LG3069 

16 LG3070 
17 LG3071 
18 LG3072 
19 LG3073 

-~......", 20 LG3074 

21 LG3075 
22 LG3076 
23 LG2958 
24 LG3077 
25 LG3078 

26 	 LG3079 
LG3080 
LG3081 
LG3082 
LG3083 

27 LG3084 
28 LG3085 
29 LG3086 
30 LG3087 
31 LG3090 

32 LG3091 
33 LG3218 
34 LG3093 
35 LG3095 
36 LG3219 

37 LG3096 
38 LG3097 

VENDOR No. 

09081-00660 

09087-80030 

09101-11670 

0910140090 

0910240031 


0910240211 

09103-10151 

09100-60150 

0909440310 

09090-10150 


09093-00041 

09098-90010 

09099-10010 

90400-02101 

90190-08051 


94805-30051 

09056..()O170 

09092-30060 

09097-00170 

94910-00010 


94913-00050 

09084-00570 

94901-50500 

0908440010 

09086-10010 


94901-34060 

94901-34070 

94901-34080 

94901-34090 

94901-34100 


09088-00140 

09089-20080 

90801-20160 

94907-10090 

09099-20051 


09099-30010 

09091-01180 

09091-10010 

09091-90010 

09091-80740 


0908940010 

94901-33880 


DESCRIPTION QTY. 
470DTC 

Housing, Governor 1 

Plate I 

1 

Cover, Governor 1 

Pin, Stop \ 1 

Screw, Adj~sting 1 


Screw, AdNsting 1 

Nut, Cap 1 

Screw, Adjusting 1 

Bush 1 

LeverTensi<j:>n 1 


Lever, Assy\Control 1 

Shafi,LeverSupport 1 

Plug,Screw 2 

Pin, Split 1 

Nut, Hex 1 


Nut, w/Hole! 1 

Capsule, Stop 1 

Nut, Adapter 1 

Shackle ! 1 

Bearing, Bal.1 1 


i 

Key, Woodrl.lff 1 

Flyweight Sub Assy 1 

Washer, Spring 1 

Nut, Round i 1 

Sleeve, Governor 1 


Washer, Plate T=M.2 AR 
Washer, Plate T=M.3 AR 
Washer, Pla~e T=M.4 AR 
Washer, Plate T=M.1 AR 
Washer, Pla~e T=M1 AR 

Lever, Swiveling 1 

Bushing, Lev~r 2 

O-Ring I 2 

Washer, Snap 2 

Spring, Control 1 


Spring, Start • 1 

Adapter Assy 1 

Screw Adapter 1 

Adapter 1 

Spring, Governor 1 


E-Ring 1 

Washer, Plate T=M.10 AR 


GOVERNOR (INJECTION PUMP, 470 DTC) 

10/24/02 .. 



FUEL SYSTEM SECTION 5:5LongAgribusiness 
! 

------------- 470DTC ------------ ­

13 

65~ J 12 3 


66 I ~~ 

61 I . 


74
57---1 45 29 


63---" ~ 

64-@ 28 G 

62~""'" 
33 37 ,; 


34 
 t~
35~~~~"~'~ 
J.,

<..:... 
38 8 "I 

4 ---- ---- ---­
52--~ 

55-­

68 

1 

24 
23 

22 

25 

44 

20 

f" 
I 

10 

6 15 


GOVERNOR (INJECTlpN PUMP, 470 DTC) -------- ­

10/24/02 



FUEL SYSTEM SECTION 5:5• LongAgribusiness 
I----------------------------4700rc--------------------------­

.~--'-, 

ITEM No 

39 

40 
41 
42 
43 
44 

45 
46 
47 
48 
49 

50 
51 
52 
53 
54 

55 
56 
57 
58 
59 

60 
61 
62 
63 
64 

65 
66 
67 
68 
69 

70 
71 
72 
73 
74 

75 
76 

LONG No. 

LG3098 
LG3099 
LG31 00 
LG31 01 
LG31 02 

LG31 03 
LG31 04 
LG3184 
LG3185 
LG3186 

LG3187 
LG3188 
LG3189 
LG3190 
LG3191 

LG3192 
LG3193 
LG3194 
LG3048 
LG3195 

LG3196 
LG3197 
LG3198 
LG3199 
LG3200 

LG3201 
LG3202 
LG3203 
LG3204 
LG3205 

LG3206 
LG3207 
LG3208 
LG3209 
LG321 0 

LG3211 
LG3212 
LG3213 
LG3214 
LG3215 

LG3216 
LG3217 

VENDOR No. 

94901-34020 
94901-34030 
94901-34040 
94901-37880 
09092-30011 

94904-71760 
94904-71750 
94915-00210 
09107-11420 
94904-71190 

09109-40060 
09109-01030 
94905-05120 
94904-32250 
09105-10930 

94904-72701 
94904-74850 
09116-70050 
09024-10010 
09103-10030 

94901-81550 
94906-21270 
09103-80040 
94914-00130 
09101-60360 

09133-10540 
09103-80050 
09103-50240 
09103-60010 
0910340161 

09103-30030 
09103-80030 
94913-00030 
09082-30460 
09082-30420 

94905-03390 
94901-81020 
90801-10120 
32A-61090 
09109-50303 

91518-05081 
09007-80142 

OESCRIPr/ON 

Washer, PI*e T=M.25 
Washer, Plate T=M.50 
Washer, Plate T=M.20 
Washer, Plate T=M1 
Nut, Adapte~ Lock 

I 
I 

Bolt, wlWas~er 
Bolt, wlWasher 
Seal,Oil 
Lever, Adjusting 
Bolt, wlWasher 

Cap,Levei 
Lever,Stop 
Nut, Hex 
Bolt, Stud 
Plate, Cover 

Bolt, wlWasher 
Bolt, wlWasher 
Plug, Screw ~ 
Washer, Nipple 
Nut, Cap . 

I 
Washer, CopperPlate 
Packing, Pla~e 
Spring, Pressure 
O-Ring . 
Bushing, Bearing 

Shim 
Spring, Presswe 
Shaft, Governor 
Cup, Spring I 

Lever, Support
I 

Plate, Cap . 
Spring, Presslllre 
Key, Woodruff 
Gasket 
Gasket 

Nut, Hex 
Washer, COPl1er Plate 
O-Ring i 

Electric Solenoid, Fuel Shut Off 
Plate ' 

Bolt, wlWasher 
Cover 

QTY. 
470DTC 

AR 
AR 
AR 
AR 

1 

4 
2 
1 
1 
1 

1 
1 
3 
3 
1 

1 
1 
1 
2 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
2 
1 
1 
1 

3 
1 

/"~" 

____________ GOVERNOR (INJECTlO~ PUMP, 470 OrC) ----------­
I 

05/22103 



LongAgribusiness FUEL SYSTEM SECTION 5:6 


---------410DTCI4501450DTCI470 DTC --------­
i 

15 

-------------FeDPUMP-------------­

10/24/02 



FUEL SYSTEM SECTION 5:6LongAgribusiness 
~" 410DTCI4501450DTCI470 DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY.
i 
I 

450 410/450DTC 470DTC 
1-21 LG2954 34461-09060 Pump Assy, Feed 1 1 1 

1 LG3220 09212-00161 Housing S~bAssy 1 1 1 
2 LG3221 09216-80150 Rod,Pushi 1 1 1 
3 LG3222 09212-10011 Valve, Check 2 2 2 
4 LG3223 09212-40010 Spring, val~e 2 2 2 

5 LG3224 09212-50010 Gasket, PlUg 2 2 2 
6 LG3225 09212-70010 Support, V~lve 1 1 1 
7 LG3226 09213-00220 Pump S/A~sy, Priming 1 1 1 
8 LG3227 09222-30070 Screw, Hollc;:)w 1 1 1 
9 LG3018 09022-20070 Washer, Union 4 4 4 

10 LG3228 09217-40030 Tappet, FeEld Pump 1 1 1 
11 LG3229 09217-60010 Roller, Tap~t 1 1 1 
12 LG3230 09217-80010 Pin, Roller . 1 1 1 
13 LG3231 09217-90050 Block, Slidil;l9 2 2 2 
14 LG3232 94907-20940 Ring, Snap \ 1 1 1 

15 LG3233 09218-20020 Spring, Pistbn 1 1 1 
16 LG3234 94901-81240 Washer, Copper Plate 1 1 1 
17 LG3235 09218-40021 Plug, Chamber 1 1 1 
18 LG3236 09222-00040 Filter, Fuel i 1 1 1 

,"~'''''\ 19 LG3237 09217-10011 Piston 1 1 1 

20 LG3053 94918-00310 Screw, Hollow 1 1 1 
21 LG3238 94918-10160 Nipple, Swiv~ling 1 1 1 

_______________________________________ FEEDPUMP--------------------------------­

10/24/02 




FUEL SYSTEM SECTION 5:7Longt\gribusiness I 


---------410DTCI4501450DTCI470 DTC -------- ­

8 

1 

I 
 I 


672 3
4 5 5 


------------ FUEL FILTER ----------- ­

10/24/02 




FUEL SYSTEM SECTION 5:7LongAgribusiness 
I 

---------410DTCI4501450DTCI470 DTC ---------­

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 4101450DTC 470DTC 

1 LG3239 34462-00011 Filter Assy, FTuel 1 1 1 
2 LG3240 34462-00201 Bracket, Oil Filter 1 1 1 
3 LG3241 34462-00300 Element Assy 1 1 1 
4 LG3242 32C62-09100 Bolt, Eye 2 2 2 
5 LG1856 05946-01401 Washer, Sealing 

I 
4 4 4 

6 LG3243 32C62-09200 Plug,Air 1 1 1 
7 LG1855 05946-00801 Washer, Sealing 1 1 1 
8 LG3244 F1825-08030 Bolt, wlWasher 2 2 2 

FUEL FILTER 
I 

10/24/02 



FUEL SYSTEM SECTION 5:8LongAgribusiness 
,, 

---------410DTC/450/450DTC/470 DTC --------- ­
! 

19 1, 

\ VA 
~ 14 

~19 
Q~/»"\, 
i" 22 

Effective on 410 DTC Tractors up to Serial No. J00024. ~ 

Effective on 450 Tractors up to Serial No. J00168. 19 

Effective on 470 DTC Tractors up to Serial No. J 

I 

00064. 

1 

------------ FUEL TANf<AsSEMBLY ----------- ­

10/24/02 



FUEL SYSTEM SECTION 5:8LongAgribusiness 
I 


---------410DTC/450/450DTC/470 DTC 

I 


ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 410/450DTC 470DTC 

1 LG3617 A1040117 Band, Fuel Tf:)nk 1 1 1 

2 LG3619 A1040119 Cover, Dust fuel Tank 1 1 1 

3 LG3620 A1040120 Cushion, Fr~nt 2 2 2 

4 LG3621 A1040121 Cushion. Rear 1 1 1 


5-10 LG3622 A1040126 Fuel Tank SypportAssembly 1 1 1 


5 LG2508 A1040045 Cover. Fuel Tank 1 1 1 

6 LG3962 A1040140 Support, Fue,l Tank 1 1 1 

7 LG2513 A1630167 Bracket, Clamp 1 1 1 

8 LG1533 A1970204 Weather Strip 2 2 2 

9 LG1159 A1970210 Grommet 2 2 2 


10 LG1979 S159082033 Bolt. Hex wtvyasher (M8-1.25x20) 2 2 2 

11 LG3511 A1040127 Cock, Fuel Tank 1 1 1 


12-21 LG3963 A1040131 Fuel TankAs~embly 1 1 1 

12 LG1506 A1040052 Strainer, Fuel!Tank 1 1 1 

13 LG3631 A1040090 Sponge, Rubqer 2 2 2 


ii
14 LG3611 A1040110 Tank. Fuel 1 1 1 

15 LG3612 A1040111 Cap Assembly, Fuel 1 1 1 

16 LG3613 A1040116 Gauge, Fuel I 1 1 1 

17 LG3624 A1040129 Cap, Fuel Return 1 1 1 


"~~ 18 LG3964 A1040135 Hose, Cock V?llve 1 1 1 
, 

19 LG3615 A1970201B Clamp, Hose 
i 

5 5 5 

20 LG3616 S305050013 Nut, Hex 2-TV 5 5 5 

21 LG2496 S361050013 Washer. Spr. 1-TV 5 5 5 

22 LG3952 A1040136 Hose, Fuel Filter 1 1 1 

23 LG3623 A1877079 Nut, Lock (M8'~1.25) 2 2 2 


i 


, 

24 LG1909 S156102033 Bolt. Hex wlWiasher (M1 0-1.25x20) 4 4 4 

25 N630068-S8 Washer, Regular 2 2 2 


, 

Effective on 410 OTe Tractors up to S~rial No. J00024. 
Effective on 450 OTe Tractors up to S~rial No. J00168. 
Effective on 470 OTe Tractors up to S~rial No. J00064. 

------------- FUEL TANKASSEMBLY ------------ ­

10/24/02 



14 

12 ___. 
' l' 

2 _____ I 

<@ 

-k19 

FUEL SYSTEM SECTION 5:8LongAgribusiness 
---------410DTC/450/450DTC/470 DTC --------­

15-Q 


II 


Q.J", 
i ~ '22 

Effective on 410 DTC Tractors from Serial No. J00025 ~nd up. ~ 
Effective on 450 Tractors from Serial No. J00169 and up. 19 
Effective on 470 DTC Tractors from Serial No. J00065 ~nd up. 

FUEL TANK ASSEMBLY 
, 

10/24/02 



FUEL SYSTEM SECTION 5:88 LongAgribusiness 
---------410DTC/450/450DTC/470 DTC 


ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 410/450DTC 470DTC 

1 LG3617 A1040117 Band, FuelTank 1 1 1 

2 LG3619 A1040119 Cover, Dust Fuel Tank 1 1 1 

3 LG3620 A1040120 Cushion, Front 2 2 2 

4 LG3621 A1040121 Cushion, Rear 1 1 1 


5-10 LG3622 A1040126 Fuel Tank Support Assembly 1 1 1 

I 


5 LG250B A1040045 Cover, Fuel Tank 1 1 1 

6 LG3962 A1040140 Support, F~el Tank 1 1 1 

7 LG2513 A1630167 Bracket, Clamp 1 1 1 

B LG1533 A1970204 Weather Strip 2 2 2 

9 LG1159 A1970210 Grommet : 2 2 2 


10 LG1979 S1590B2033 Bolt, Hex wlWasher 

(MB-1.25x20) 2 2 2 


11 LG3511 A1040127 Cock, Fuel [rank 1 1 1 

12-21 LG3963 A1040131 Fuel Tank Assembly 1 1 1 


12 LG1506 A1040052 Strainer, Fuel Tank 1 1 1 

13 LG3631 A1040090 Sponge, Rubber 2 2 2 


14 LG4164 A1040154 Tank, Fuel 1 1 1 

15 LG3612 A1040111 Cap Assemply, Fuel 1 1 1 

16 LG3613 A1040116 Gauge, Fuel 1 1 1 


~~"'---.'" 17 LG3624 A1040129 Cap, Fuel R~turn 1 1 1 

1B LG3964 A1040135 Hose, Cock Valve 1 1 1 


19 LG3615 A1970201B Clamp,Hose 5 5 5 

20 LG4192 S222501011 Screw, Cross (M5-0.Bx1 0) 5 5 5 

21 LG2496 S361050013 Washer, Spr, 1-TV 5 5 5 

22 LG3952 A1040136 Hose, Fuel Filter 1 1 1 

23 LG3623 A1B77079 Nut, Lock (MB-1.25) 2 2 2 


24 LG1909 S1561 02033 Bolt, Hex wlWasher 

(M10-1.25x20) 4 4 4 


25 N630068-SB Washer, Regular 2 2 2 


Effective on 410 DTC Tractors from Serial No,. J00025 and up. 

Effective on 450 Tractors from Serial No. J00169 and up. 

Effective on 470 DTC Tractors from Serial No!. J00065 and up. 


I 


FUEL TANK ASSEMBLY ------------ ­

10/24/02 



FUEL SYSTEM SECTION 5:9LongAgribusiness 
---------410DTCI4501450DTCI470 DTC ---------- .~.! 

10 

k s 

6 ~s 
6 

1 

.~4 
6 

FoorTHROTTLE -----------­

10/24/02 




FUEL SYSTEM SECTION 5:9LongAgribusiness 
/~, 410DTC/450/45,ODTC/470 DTC 

ITEM No LONG No. VENDOR No. DESCRIPTlqN QTY. 
450 410/450DTC 470DTC 

1 LG1306 A1100050 Pedal, Accel~rator 1 1 1 
2 LG1495 3A110008 8pring. Return 1 1 1 
3 LG1536 A1100045 Wire, Pedal, 1 1 1 
4 500300 8441251613 Pin, 8plit (M2.5x16) 1 1 1 
5 LG1870 8443060013 Pin, Clip (M3,x21.2) 3 3 3 

6 N630067-88 Washer, Plain (M6) 5 5 5 
7 LG1890 8345080013 Nut, Flange (!\118-1.25) 1 1 1 
8 LG1872 8443120013 Pin, Clip (M6X21.2) 2 2 2 
9 LG1869 8365123013 Washer. Plain (M13) 1 1 1 

10 LG2515 A1100070 Lever, Injection Pump 1 1 1 

11 LG2517 A1100072 Rod, Engine Control 1 1 1 
12 LG2519 A1100073 Bracket, Control Rod 1 1 1 
13 LG1834 A1100074 Lever, Engine} Control 1 1 1 
14 LG2488 8155061633 Bolt, wlWasher (M6-1.0x16) 2 2 2 
15 LG3965 8155081633 Bolt, wlWash~r (M8-1.25x16) 1 1 1 

16 905146 Push-Pull Cable Clamp 1 1 1 

FooTTHRorrLE ----------------------------­
10/24/02 

http:118-1.25


FUEL SYSTEM SECTION 5:10LongAgribusiness 
i 

---------410DTC/450/450PTC/470 DTC 

, 12 

d 11 

7 

®--B 
~9 
~-14e---­
~10 

------------ HAND THROTTLE -----------­
10/24/02 



FUEL SYSTEM SECTION 5:10• LongAgribusiness i 

---------410DTCI4501450DTCI470 DTC ---------­

ITEM No LONG No. VENDOR No. DESCRIPT/(JN QTY. 
450 410/450DTC 470DTC 

1 LG1207 A1100047 Lever, Accelerator 1 1 1 
2 LG1423 A1100036 Shaft, Engine Control 1 1 1 
3 LG2068 A1100041 Lever, Eng~neAccelerator 1 1 1 
4 LG1152 A1100048 Grip 1 1 1 
5 LG1534 A1100046 Wire, Accelerator 1 1 1 

6 LG1866 S337080013 Nut, Cap (f\i18-1.25) 1 1 1 
7 LG1109 3A0589742 Friction Plate 1 1 1 
8 LG1869 S365123013 Washer, Plain 1 1 1 
9 LG1494 3A11 00006 Spring, Plate 2 2 2 

10 N620013-S8 Nut, Hex (MB-1.25) 2 2 2 
i 

11 N630067-S8 Washer, Plain (M6) 1 1 1 
12 LG1870 S443060013 Pin, Snap' 1 1 1 
13 N630173-S8 Washer, Spring (M8) 1 1 1 
14 N630068-S8 Washer, Plain (M8) 1 1 1 
15 905146 Push-Pull Gable Clamp 1 1 1 

HAND THROTTLE -------------­
! 

10/24/02 

http:f\i18-1.25


NOTES 



530 DTCI5501550 DTC 


GASKETS-ENGINE 


____ .Lon~ibusiness ____ 

COMMON SENSE SOLUTION 



GASKETS-ENGINE SECTION 6:1• LongAgribusiness 
530 DTC/550/550 DTe --------­

22 

9 

15
1 -0. 

b 

----------- OVERHAUL GASKET KIT ----------­

09-10-01 



GASKETS-ENGINE SECTION 6:1L LongAgribusiness 
----------- 530 DTCI5501550 DTC ----------­

~, 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 530/550 ore 
1-30 LG1586 32A94-12060 Gas~et Kit, (O/H) 1 1 

1 LG1627 F3150-02000 O-Ring 3 3 
2 LG1628 F3153-07500 O-Ring 2 2 
3 LG3924 F4202-10000 Gasket 2 2 
4 LG1584 F4202-14000 Gasket 1 1 

5 LG1585 F4202-22000 Gasket 1 1 
6 LG2693 MD068355 Gas~et, Fuel Return 4 4 
7 LG2692 MD070717 Gasket, Holder 4 4 
8 LG1629 MM433993 O-Ring 1 1 
9 LG1855 05946-00801 Was~er, Sealing 1 1 

10 LG1856 05946-01401 Was~er, Sealing 10 10 
11 LG1625 06016-13060 O-Ring 1 1 
12 LG1624 06016-13080 O-Rihg 1 1 
13 LG1626 06016-13140 O-Ring 2 2 
14 LG1581 30636-25901 Gasket 2 2 

15 LG1593 30661-51300 Gasket 1 1 
16 LG1587 32A01-02203 GasKet, Cyl Head 1 1 
17 LG1588 . 32A01-02500 GaSKet, Head Rear 1 1 
18 LG1666 32A04-02801 Seal,Valve Stem 8 8 
19 LG1597 32A04-13200 Gask~t, Rocker Cover 1 1 

I 

20 LG1590 32A07-04100 GasKet, Front Plate 1 1 
21 LG1665 32A07-11700 Seal,ISide 2 2 
22 LG1596 32A07-14400 Gask~t, Rear 1 1 
23 LG1591 32A11-22201 Gask~t, Gear 1 1 
24 LG1594 32A13-04201 Gask~t, Oil Pan 1 1 

25 LG1582 32A30-00201 Gasket, Inlet 1 1 
26 LG1589 32A32-00200 Gasket, Exhaust 1 1 
27 LG1598 32A39-01200 Gask~t, Side Cover 1 1 
28 LG1600 32A45-00500 Gasket, Water 1 1 
29 LG1599 32A46-01200 Gasket, Thermostat 1 1 

30 LG1583 34446-05300 Gasket 1 1 

OVERHAUL GASKET KIT ------------­
07-31-01 



NOTES 



530 DTCI5501550 DTC 


COOLING SYSTEM 


____ flJLon~ibusiness _____ 

COMMON SENSE SOLUTION 



COOLING SYSTEM SECTION 7: 1 LongAgribusiness 
...;........;..---------- 530 DTCI5501550 DTC --------- ­
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COOLING SYSTEM ---------- ­

07-31-01 



COOLING SYSTEM SECTION 7:1LongAgribusiness 
---------- 530 DTCI5501550 DTC 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 DTC 

1 
2 
3 
4 
5 

LG1600 
LG1822 
LG1656 
LG1820 
LG2648 

32A45-00500 
F1805-08045 
32B45-1 001 0 
F1805-08025 
F1805-08035 

Gas~et, Water 
Bolt, jwlWasher 
Pump Assy, Water 
Bolt, iwlWasher 
Bolt, wlWasher 

1 
5 
1 
2 
1 

1 
5 
1 
2 
1 

6 
7 
8 
9 

10-14 

LG3900 
LG3901 
LG1595 
LG3902 
LG2949 

F3304-10000 
32A45-00300 
32A45-0400 
32845-02100 
32A46-10020 

Nipple, Grease 
Cover, Water Pump

I 

Gasket, Pump Cover 
Pulley, Water Pump 
Therr:nostatAssy 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

10 
11 
12 
13 
14 

LG2684 
LG1572 
LG1599 
LG1677 
LG1557 

MF140227 
32A46-01101 
32A46-01200 
32A46-02100 
32A46-1 001 0 

Bolt, Flange 
Cover, Thermostat 
Gask~t, Thermostat 
Thermostat 
CaselAssy, Thermostat 

2 
1 
1 
1 
1 

2 
1 
1 
1 
1 

,......--...., 

15 
16 
17 
18 
19 

LG1583 
LG1825 
LG1822 
LG1612 
LG1563 

34446-05300 
F1805-08075 
F1805-08045 
32A46-00900 
32A46-03100 

Gask~t 
Bolt, WlWasher 
Bolt, wlWasher 
Hose, By-Pass 
Clamp 

1 
1 
1 
1 
2 

1 
1 
1 
1 
2 

20 
21 
22 
23 

LG3903 
LG3904 
LG1820 
LG1682 

ME015735 
31345-12100 
F1805-08025 
05910-20045 

Fan I 

Plate· 
Bolt, IJt,IlWasher 
Belt, Raw Edge 

1 
1 
4 
1 

1 
1 
4 
1 

COOLING SYSTEM 

07-31-01 



COOLING SYSTEM SECTION 7:2LongAgribusiness 
----------- 530 DTCI5501550 DTC ----------­

5 

12 

22 

23 

I 

RADIATOR 

07-31-01 



COOLING SYSTEM SECTION 7:2LongAgribusiness 
/~~ 

---------- 530 DTC/550/550 DTC ---------­

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 DTC 


1 LG1368 A1170047 Radiator Assy 1 1 

2 LG3470 A1170120 Support, Radiator 1 1 

3 LG1450 A1170079 Shroud, Fan 1 1 

4 LG1349 A1170121 Plate 2 2 

5 LG3472 A1170039 Hose, Upper 1 1 


6 LG3967 A1170158 Hos~,Lower 1 1 

7 LG3301 A1970201H Clamp, Hose 4 4 

8 LG3475 A1170142 Guide,Net 1 1 

9 LG1897 S155082033 Bolt, w/Washer (M8-1.25x20) 20 20 


10 LG1532 A1170100 Weather Strip 2 2 


11 LG3476 A1170143 Bracket, Air Filter 1 1 

12 LG3477 A1170144 Filter,Air 1 1 

13 LG1522 A1170031 Tank,\Reservor 1 1 

14 LG1393 A1970202 Rubber, Damping 2 2 

15 500307 S3021 00043 Nut, f;iex (M10-1.25) 2 2 


, 

16 N630174-S8 Wash,er, Spring (M10) 2 2 

17 LG3478 A1170119 Seal,Radiator Air 1 1 

18 LG1069 A1170096 Cover, Dust L.H. 1 1 

19 LG1070 A1170097 Cover, Dust R.H. 1 1 


~, 20 LG1392 A1970255 Rubber, Cushion 2 2 


21 LG3483 A1170147 Sponge, Seal1 3 3 

22 LG3480 A1170146 Net, Radiator 1 1 

23 LG3482 A1170154 Seal, SpongeAir 1 1 

24 LG3484 A1170115 Sponge, Rad. Seal2 2 2 

25 LG3485 A1170114 Sponge, Rad. Seal1 1 1 


RADIATOR 

07-31-01 

http:M10-1.25


NOTES 



530 DTC/550/550 DTC 


ENGINE

I 

_____ tlLongAgribusiness ----­
COMMON SENSE SOLUTION 



ENGINE SECTION 8:1LongAgribusiness 
-=~--------- 530 DTC/540/550 DTC --------- ­

8 7 1 2 3 3 


\. 
f 

"-... 

10 ~ \ 

t;f~ I -' 
11 ~ 

14 

------------ CYLINDER HEAD ----------- ­
I 

! 

07-31-01 



ENGINE SECTION 8:1• LongAgribusiness 
530 DTC(5501550 DTC 

--~ 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 530/550 DTC 

1-8 LG1610 32A01-01020 Hea<iJ Assy, Cylinder 1 1 
1 LG3879 MF665536 Cap~ealing 8 8 
2 LG2524 MF665538 Cap pealing 7 7 
3 LG1609 32A01-01600 Guide, Valve 8 8 
4 LG1668 32A01-03100 Seat, Valve, Inlet 4 4 

5 LG1667 32A01-03200 Seat, Valve, Exhaust 4 4 
6 LG1614 32A03-01100 Jet, Combustion 4 4 
7 LG1581 30636-25901 Gasket 1 1 
8 LG1849 MM316248 Plug,iDrain 1 1 
9 LG1761 32A01-01400 Bolt, Cylinder Head 17 17 

10 LG3880 32A01-02700 Eye, Lifting Front 1 1 
11 LG1818 F1805-08016 Bolt, Y"lWasher 2 2 
12 LG1588 32A01-02500 Gasket, Head Rear 1 1 
13 LG3881 32A01-02800 Eye, ~ifting Rear 1 1 
14 LG1819 F1805-08020 Bolt, wlWasher 4 4 

I 

15 LG1587 32A01-02203 Gask$t, Cylinder Head 1 1 
I 

-------------- CYLlNDE8 HEAD 

07-31-01 
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• ENGINE SECTION 8:21R LongAgribusiness 
- 530 DTC/5501550 DTC ---------­

13

I 
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~~'\ 
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------------ VALVE M~CHANISM -----------­

07-31-01 



ENGINE SECTION 8:2LongAgribusiness 
--------------------53oDTc~~O~50DTC----------------------

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 DTC 


1 LG1681 32A04-1 01 00 Valve, Inlet 4 4 

2 LG1680 32A04-11100 Valve, Exhaust 4 4 

3 LG1672 30604-21401 Spring 8 8 

4 LG1657 30604-31601 Retainer, Upper 8 8 

5 LG1568 34404-02901 Cottffr, Valve 16 16 


6 LG1550 31304-11700 Cap : 8 8 

7 LG1666 32A04-02801 Seal; Valve Stem 8 8 


8-15 LG1660 32A04-00020 Rocker & Shaft Assy 1 1 

8 LG1661 32A04-02010 Rocker Assy 8 8 

9 LG2544 F2325-08000 Nut, Jam 8 8 


10 LG1663 32A04-02400 Screl(lf. Rocker 8 8 

11 LG3882 32A04-02500 Spring, Rocker 3 3 

12 LG3883 32A04-04010 Shaft,Assy, Rocker 1 1 

13 LG1762 32A04-04300 Ring,~Snap 2 2 

14 LG3884 32A04-04700 Bracket, Rocker Shaft 4 4 


15 LG1763 32A04-04800 Bolt, Rocker Bracket 4 4 

16 LG1820 F1805-08025 Bolt, 'f'IWasher 4 4 


/-.... , 

VALVE MECHANISM -------------­

07-31-01 



LongAgribusiness ENGINE SECT/ON 8:3 
I 

~~-----------------530DTC~5~550DTC--------------------­
! 

1 
fJlJ-- 4 

11 

•INLET MANIFOLD 

10 

8 

bJ 

12 

--------------- ROCKER COVER & CAMSHAFT ---------­

07-31-01 



ENGINE SECTION 8:3
LongAgribusiness 
I 

----------- 530 DTCI5501550 DTC ----------­

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 Dre 


1 LG1569 32A04-13011 CoverAssy, Rocker 1 1 

2 LG1597 32A04-13200 Gasket, Rocker Cover 1 1 

3 LG1821 F1805-08040 Bolt, :wlWasher 5 5 

4 LG1554 32C42-09900 Cap" Oil Filter 1 1 

5 LG1548 32A05-00101 Camshaft 1 1 


6 LG1841 F2870-07022 Key yvoodruff 1 1 

7 LG1647 30405-31402 Plate, Thrust 1 1 

8 LG1818 F1805-08016 Bolt, wlWasher 2 2 

9 LG1676 32A05-02101 Tappet 8 8 


10 LG1662 32A05-13100 Rod,.Push 8 8 

I 


11 LG1611 MM433787 Hose, Breather 1 1 

12 LG1604 32A23-01200 Gear;Camshaft 1 1 


..•~. 

------------ ROCKER COVE~ & CAMSHAFT ---------~--
07-31-01 



ENGINE SECT/ON 8:4palLongAgribusiness 
.. 530 DTCI5501550 DTC ---------­

CRANK,CASE 

09-05-01 



ENGINE SECTION 8:4LongAgribusiness . 
--------------------53oDTc~5W550DTC----------------------

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
550 530/550 DTC 

1-14 LG3885 32A07-01044 Crankcase Assy 1 1 
1 LG1549 04826-23500 Cap,Sealing 10 10 
2 LG1764 32A07-02600 Bolt,: Bearing Cap 10 10 
3 LG1555 04826-21800 Cap; Sealing 5 5 
4 LG1651 34307-02100 Plug,Cam 1 1 

5 LG2855 32A07-01500 Pin, bowel 2 2 

6 LG3886 F2846-12000 Pin,Dowel 2 2 

7 LG2581 F2846-05000 Pin, Dowel 2 2 

8 LG1840 F285()"04008 Pin, Spring 6 6 

9 LG1544 05605-01410 Bushing 1 1 


10 LG1671 32A23-03500 Shaft, Idler 1 1 

11 LG2588 MDOO0269 Plug:, Taper 1 1 

12 LG2528 MS661140 Plug, Taper 4 4 

13 LG3887 MS661142 Plug. Taper 1 1 

14 LG3609 MM130066 Switch, Oil Pressure 1 1 


CRANKCASE 

09-05-01 



ENGINE SECTION 8:5LongAgribusiness 
~-------- 530 OTCI5501550 OTC ---------­

! 

9 16 11 13 

)~12

G~p 


/' 

--------- REAR PLATE & MAIN METAL --------­

09-05-01 



ENGINE SECTION 8:5LongAgribusiness . 
---------- 530 DTCI5501550 DTC ----------­

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 DTC 

1 LG1619 32A09-00010 Metal Set, Main (Std.) 1 1 

2 LG1620 32A09-00020 Metal Set, Main (M.25) 1 1 

3 LG3888 32A09-0oo30 Metal Set, Main (M.50) 1 1 

4 LG3889 32A09-0oo40 Metal Set, Main (M.75) 1 1 

5 LG1648 32B09-08101 Plat~, Thrust, CIS (Std.) 3 3 


6 LG1650 32B09-08201 Plat~, Thrust, CIS (M.15) 3 3 

7 LG3890 32009-08301 Plate, Thrust, CIS (M.30) 3 3 

8 LG1665 32A07-11700 Seal"Side 2 2 

9 LG1646 32A07-16300 Plate, Rear 1 1 


10 LG1596 32A07-14400 Gasket, Rear 1 1 


11 LG1814 F1 035-1 0025 Bolt 12 12 

12 LG1815 F1 035-1 0030 Bolt: 8 8 

13 LG1623 34407-11090 Seal Assy, Oil 1 1 

14 LG1817 F1450-10025 Stud' 2 2 

15 LG1832 F2300-10oo0 Nut 2 2 


16 LG1836 F2515-1 0000 Washier, Spring 22 22 

------------ REAR PLATE'" MAIN METAL -----------­

09-05-01 



ENGINE SECTION 8:6LongAgribusiness , 
-==---------- 530 DTCI5501550 DTC ----------­

2 
1 

16 

~ 1 
22 
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9 
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13 
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21 


---------- TIMING GEAR CAS-F' & TIMING GEAR -------- ­

07-31-01 



ENGINE SECT/ON 8:6LongAgribusiness 
-------------------S30DTCmSmSSODTC----------------------­
ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 


550 5301550 DTC 


1 lG3891 32A 11-33200 PlatEf, Front 1 1 

2 lG1590 32A07 -04100 Gasket, Front Plate 1 1 

3 lG1818 F1805-08016 Bolt, wlWasher 7 7 

4 lG1559 32A11-32100 Cas~, Timing Gear 1 1 

5 lG1591 32A 11-22201 Gasket, Gear 1 1 


6 lG1823 F1805-08055 Bolt, :wlWasher 12 12 

7 lG1570 32A11-11200 Cover, Gear Case 1 1 

8 lG1553 34442-05200 Cap, ,Filler 1 1 

9 lG1626 06016-13140 O-Ring 1 1 


10 lG1824 F1805-08065 Bolt, wlWasher 8 8 


11 lG1664 F3015-07023 Seal,: Oil 1 1 

12 lG1604 32A23..Q1200 Gear; Camshaft 1 1 

13 lG1605 32A23-32200 GearJ. Inj. Pump 1 1 

14 lG1601 32A23-03030 Idler Assy, Gear 1 1 

15 lG1649 34323-00801 Plate; Thrust 1 1 


i 

16 lG1827 F1805-10020 Bolt, wlWasher 1 1 

17 lG1606 32A35-22201 Gear,! Oil Pump 1 1 

18 lG1675 32A25-00021 Tacho Drive Assy 1 1 

19 lG1629 MM409980 O-Ring 1 1 


,/-'~ 

20 lG1631 32A25-01300 Pin, JPint 1 1 


21 lG3892 MM409980 Plug, Shipping 1 1 


22 lG1768 32A61-09200 Nut, Ihj. Pump 1 1 


TIMING GEAR CASp & TIMING GEAR ----------­
07-31-01 



ENGINE ! SECTION 8:7• • LongAgribusiness 
~ 530 DTCI5501550 DTC ---------- ­

10 


;;;..--- 6 

4: 2 3 


I I I 


1 


---------- OIL PAN & OIL I LEVEL GAGE --------- ­

07-31-01 



ENGINE SECTION 8:7LongAgribusiness 
530DTC 

~, 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 530/550 DTC 

1 LG1630 32A13-13010 Pan Assy, Oil 1 1 
2 LG1584 F4202-14000 Ga~ket, Oil Drain 1 1 
3 LG1846 F5000-14000 Plug, Drain 1 1 
4 LG3893 32A13-13100 Pan,Oil 1 1 
5 LG1838 F2846-08000 Pin,IDowel 2 2 

6 LG1594 32A13-04201 Gasket, Oil Pan 1 1 
7 LG1813 F1035-08100 Bolt 20 20 
8 LG1857 05978-08125 Bolt 4 4 

I 

9 LG1835 F2515-08000 Washer, Spring 24 24 
10 LG1580 32A42-05100 Gag~, Oil Level 1 1 

I 

------------ OIL PAN & O,L ILEVEL GAUGE 
I 



ENGINE SECTION 8:8LonaAgribusiness 
---------------------53oDTc~50~50DTC----------------------

4 - 6 -+-----if: 

1-3--1. 

9 
13 -16 

10 --------.,\1iij 

19 

22 


-------------------- MAIN MOVING PARTS ------------ ­

07-31-01 



ENGINE SECTION 8:8 
I~ 530 DTCI5501550 DTC ---------- ­
gLongAgribusiness '. 

ITEM No. LONG No. VENDOR No. DEscRIPnoN QTY. 


550 5301550 DTC 


1 LG1644 32A17-00100 Piston (Std.) 4 4 

2 LG1645 32A17-00200 Pist6n (M.25) 4 4 

3 LG3894 32A17-00300 Piston (M.50) 4 4 

4 LG1658 34417-02012 Piston (Std.) 4 4 

5 LG1659 34417-02022 Rin~ Set, Piston (M.25) 4 4 


6 LG3895 34417-02032 Ring, Set, Piston (M.50) 4 4 

7 LG1632 32A17-08200 Pin, Piston 4 4 

8 LG1844 F3202-03000 Ring; Snap 8 8 

9 LG1567 32A19-00011 Rod A.ssy, Connecting 4 4 


10 LG1852 30619-10501 Nut i 8 8 


11 LG2916 32A19-00400 Bolt, Connecting-Rod 8 8 

12 LG1545 32A19-00500 Bushing, Con-Rod 4 4 

13 LG2919 32A19-09010 Metal Set, Con-Rod (Std.) 1 1 

14 LG2920 32A19-09020 Metal Set, Con-Rod (M.25) 1 1 

15 LG2921 32A19-09030 Metal Set, Con-Rod (M.50) 1 1 


16 LG2922 32A19-09040 Metal Set, Con-Rod (M.75) 1 1 

17 LG1574 32A20-10031 Crankshaft Assy 1 1 

18 LG1839 F2846-1 0000 Pin Dowel 2 2 

19 LG1840 F2850-04008 Pin, Spring 1 1 


/"--, 
20 LG1841 F2870-07022 Key, yvoodruff 2 2 


21 LG1766 32A20-02900 Nut, Crankshaft 1 1 

22 LG1653 32A20-02201 Pulley, Crankshaft 1 1 

23 LG3896 32A21-11 030 Flywheel Assy 1 1 

24 LG1816 F1035-12035 Bolt 4 4 

25 LG1837 F2515-12000 Washier, Spring 4 4 


-------------- MAIN Mo0NG PARTS 
07-31-01 



ENGINE SECTION 8:9 
..., 530 DTC/5501550 DTC ----------­• • LongAgribusiness ; 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
550 5301550 DTC 

1 LG1558 32A11-02300 Case, Bearing 2 2 

2 LG1628 F3153-07500 O-Ring 2 2 

3 LG1818 F1805-08016 Bolt, wlWasher 7 7 

4 LG1541 F8004-06008 Bearing,Ball 3 3 

5 LG1607 32A23-24201 Gear, Pump Drive 1 1 


, 

6 LG3898 32A23-54S01 Case, ;Searing 1 1 

7 LG1624 06016-13080 O-Ring 1 1 

8 LG1564 32A36-00S00 Conm:lctor 2 2 

9 LG1642 32A36-10400 Pipe,9il 1 1 


10 LG1669 32A68-1 0500 Shaft, Alternator 1 1 

6
9 

TIMING GEAR CASE 

------------- HYDRAULIC PUMP DRIVE ------------ ­

08-14-01 



ENGINE SECTION 8:10• LongAgribusiness , 
----------530 DrC/55(J/550 Drc ----------­
ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 530/550 DTe 

1-9 LG1540 32A29-30010 Balancer Assy 1 1 

1 LG1843 F2871-04010 Key, Sunk 2 2 

2 LG1845 F3202-05200 RinglSnap 2 2 

3 LG1542 F8006-06205 Bearing, Ba" 2 2 

4 LG1827 F1805-10020 Bolt, \w/Washer 2 2 

5 LG1767 32A29-01200 Washer 2 2 

6 LG1546 32A29-11300 Bustling, Balancer 2 2 

7 LG1603 32A29-22200 Gear, Balancer, R.H 1 1 

8 LG1602 32A29-22300 Gear, Balancer, L.H 1 1 

9 LG1670 32A29-30100 Shaft, Balancer 2 2 


10 LG1547 32A29-09100 Bushing, Knock 2 2 

11 LG1811 F1035-08040 Bolt 2 2 

12 LG1812 F1035-08085 Bolt 4 4 

13 LG1835 F2515-08000 Was~er, Spring 6 6 


__ 10 

o 

4 

_______________ BALA(.ICER 

08-14-01 



ENGINE SECTION 8:11LongAgribusiness 
~------------------530DTCm5~550DTC----------------------

I 

FORWARD 3 

------------------ INLET MANIFOLD ----------------­

08-14-01 



ENGINE SECTION 8:11LongAgribusiness 
----------- 530 DTCI5501550 DTC ---------- ­
ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 530/550 DTe 

1 LG1616 32A30-01011 Manifold Assy, Inlet 1 1 
2 LG1582 32A30-00201 Gasket, Inlet 1 1 
3 LG1821 F1805-08040 Bolt, wlWasher 16 16 

INLET MANIFOLD 
l 

08-14-01 




NOTES 



530 DTCI5501550 DTC 


OIL SYSTEM 


I 

_____ .LongAgribusiness _____ 
COMMON SENSE SOLUTION 



OIL SYSTEM SECTION 9:1LongAgribusiness 
~~---------------530DTC~50~~ODTC-----------------------

_-12 
11 

FORWARD 

6 

------------------------ O~S~~M -----------------------­
! 
I 08-14-01 



OIL SYSTEM SECTION 9:1LongAgribusiness 
-------------------53oDTc~5~550DTC------------------------

I 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
550 530/550 DTe 

1 LG1655 32A35-10011 Pump Assy, Oil 1 1 

2 LG1625 06016-13060 O-Ring 1 1 

3 LG1819 F1805-08020 Bolt, w/Washer 4 4 

4 LG1833 F2320-10000 Nut,Jam 1 1 

5 LG1836 F2515-10000 Was~er, Spring 1 1 


6 LG1641 32A35-17300 Pipe; Oil 1 1 

7 LG1627 F3150-02000 a-Ring 1 1 

8 LG1818 F1805-08016 Bolt, :w/Washer 2 2 

9 LG1679 32A36-05011 ValveAssy, Relief 1 1 


10 LG1585 F4202-22000 Gasket 1 1 


11 LG1571 32A39-01100 Cover,Side 1 1 

12 LG1598 32A39-01200 Gasket, Side Cover 1 1 

13 LG1818 F1805-08016 Bolt, w/Washer 14 14 

14 LG3899 32A4D-00100 Cartri~ge - (J510 Ad '8$ 1 1 

15 LG1678 32A40-01100 Union, Oil Filter 1 1 


, 
______________________________ O~SYSTEM ----------------------------- ­

08-14-01 ~ 
~ 



, 

NbTES 

/~\ 





530 DTCI5501550 DTC 


FUEL SYSTEM 

i 

____ .LOngAgribusiness ____ 

COMMON SENSE SOLUTION 



FUEL SYSTEM SECTION 10:1LongAgribusiness 
----------------~-530DTC~50~50DTC----------------------

35 

13 

4 5 6 7 

22 

t 

33 
30 32} 

.~.~~ 

. f/0
32

31 

9!tJ 
11 

28 

I 

29 

-------------------------FuaS~~M--------------------_____ 
08-14-01I 



FUEL SYSTEM SECTION 10:1LongAgribusiness : 
~----------------530DTC~50~50DTC-----------------------

...---.... i
/ , 
ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 


550 5301550 DTe 


1 LG2694 MD068353 Nut 4 4 

2 LG2693 MD68355 Gas,ket, Fuel Return 4 4 

3 LG2692 MD070717 Gasket, Holder 4 4 

4 LG1637 32A61-22100 Pipe, Injection No.1 1 1 

5 LG1638 32A61-22200 PiPE?, Injection No.2 1 1 


6 LG1639 32A61-22300 Pipe, Injection No.3 1 1 

7 LG1640 32A61-12400 Pipe, Injection No.4 1 1 

8 LG1818 F1805-08016 Bolt, w/Washer 1 1 

9 LG1561 MM430703 Clamp (A) 3 3 


10 LG1562 MM430614 Clamp (B) 3 3 


11 LG1829 F1825-06025 Bolt, w/Washer 3 3 

12 LG3905 F1805-06020 Bolt, w/Washer 1 1 

13 LG1635 32A61-04100 Pi~e, Fuel Leak Off 1 1 

14 LG1636 32A61-03700 Pipe, Fuel 1 1 

15 LG1826 F1805-08012 Bolt, w/Washer 1 1 


16 LG3906 32C61-09600 Hose, Fuel Feed 1 1 

17 LG3907 32C61-09700 Hose,FuelFeed 1 1

18 LG2973 32B61-03900 Connector 
 1 1

19 LG2974 32A61-03901 Clamp, Pipe 1 1
/"~'\. 20 LG3908 32B61-15900 Stay, Fuel Hose 1 1 


21 LG3909 F2882-18000 Clip 2 2

22 LG1615 30661-50802 Joint, Eye 

23 LG1577 32A61-01201 Flange, Inj. Pump 1 

1 
1 
1 


24 LG1626 06016-13140 O~Ring 1 
 1

25 LG1593 30661-51300 Gasket 1 1 


26 LG1830 F2015-1 0035 Bolt, w/Washer 4 4

27 LG1819 F1805-08020 Bblt, w/Washer 1 1
28 LG1565 F4440-06300 cbnnector 
 1 1
29 LG1643 32A36-30100 Pipe,Oil 1 1
30 LG391 0 32A61-00900 B~acket. Inj. Pump 1 1 


31 LG1810 F1035-08020 BoH 1 1
32 LG1835 F2515-08000 Washer, Spring 
 2 2
33 LG1831 F2300-08000 Nut 1 1
34 LG1654 32A65-02221 Pl;Imp Assy, Inj. 

35 LG1621 MM435-94101 Nozzle and Holder Assy 

1 1 

4 4 


------------------------------ FUEL SYSTEM --------_______________________ 

08-14-01 




FUEL SYSTEM SECTION 10:2LongAgribusiness 
~------------------530DTCm5W550DTC----------------------

t---1 

®\ 2 

i 

tL 3 

@ 4 

~5 

I 
! 

7 


i 
------------- NOZZLE ASSEMBLY ------------­

i 

08-14-01 



FUEL SYSTEM SECTION 10:2LongAgribusiness 
---------- 530 DTC/550/550 DTC ----------­

,~~ 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
550 5301550 DTC 

1-7 LG1621 MM435-94101 N04Zle & Holder Assy 4 4 

1 LG31 05 09311-03840 Body Sub Assy 4 4 
2 LG31 07 09317-51810 Wal3her AR AR 

LG31 08 09317-51830 Washer AR AR 
LG3109 09317-51850 Washer, T=M1.35 AR AR 

LG3110 09317-51870 Wa'sher, T=M1.4 AR AR 
LG3111 09317-51890 W~sher, T=M1.45 AR AR 
LG3112 09317-51910 Washer AR AR 
LG3113 09317-51930 Washer, T=M1.55 AR AR 
LG3114 09317-51950 Washer AR AR 

LG3115 09317-51970 Wqsher, T=M1.65 AR AR 
LG3116 09317-51990 Washer AR AR 

3 LG2981 09312-70310 Spring, Pressure 4 4 
4 LG3911 09312-10380 Pin, Pressure 4 4 
5 LG2984 0931740070 Piece, Distance 4 4 

6 LG3057 09340-05060 Nozzle Assy 4 4 
7 LG2983 0931641351 NU,t, Nozzle Retaining 4 4 

/,----.--." 

-------------- NOZZLE ASSEMBLY -------------­

08-14-01 



I 


FUEL FILTER I· SECTION 10:3LongAgribusiness 
-------------------53oDTc~50~50DTC----------------------

i 

I !}10
I 

I1 ! 
I \ 

I I HI 
4 5 5 

9 

2 3 

------------------------- FuaF~~R-------------------------
08-14-01 



FUEL FILTER SECTION 10:3• LongAgribusiness 
/~'" 

---------- 530 DTC/550/550 DTC ---------­
ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 DTC 

1 LG3239 34462-00011 Filter Assy, Fuel 1 1 
2 LG3240 34462-00201 Bracket. Oil Filter 1 1 
3 LG3241 34462-00300 Element Assy 1 1 
4 LG1848 MH037087 Bolt, Eye 2 2 
5 LG1856 05946-01401 Wa;;her. Sealing 4 4 

6 LG1847 MH037084 Plug, Air 1 1 
7 LG1855 05946-00801 Washer, Sealing 1 1 
8 LG3912 32A62-00500 Bracket, Fuel Filter 1 1 
9 LG1819 F1805-08020 Bolt, wIWasher 2 2 

10 LG2782 F1805-1 0025 Bolt, wIWasher 2 2 

FUEL FILTER 
08-14-01 



FUEL SYSTEM SECTION 10:4LongAgribusiness 
-=~-------- 530 DTC/550/550 DTC ----------­

I 

14 

i I 19 

I.J\ 
: ~22 
i 19 
I 

Effective on 530 DTC Tractors up to Serial Nq. J00072. 
Effective on 550 DTC Tractors up to Serial Nq. J00144. 

------------ FUEL TANK ASSEMBLY -----------­
08-14-01 



FUEL SYSTEM SECTION 10:4• LongAgribusiness 
~ 530 DTC/550/550 DTC ---------- ­

,~-~,~ 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 Dre 

1 LG3617 A1040117 Band, Fuel Tank 1 1 
2 LG3619 A1040119 Cover, Dust Fuel Tank 1 1 
3 LG3620 A1040120 Cushion, Front 2 2 
4 LG3621 A1040121 Cu&hion, Rear 1 1 

5-10 LG3622 A1040126 FlTank Support Assy 1 1 

5 LG2508 A1040045 Cover, Fuel Tank 1 1 
6 LG3962 A1040140 Support, Fuel Tank 1 1 
7 LG2513 A1630167 Bracket, Clamp 1 1 
8 LG1533 A1970204 Weather Strip 2 2 
9 LG1159 A1970210 Grommet 2 2 

10 LG1979 S159082033 Bolt, Hex wlWasher (M8-1.25x20) 2 2 
11 LG3511 A1040127 Cock, Fuel Tank 1 1 

12-21 LG3963 A1040131 Fuel Tank Assy 1 1 
12 LG1506 A1040052 Strainer, Fuel Tank 1 1 
13 LG3631 A1040090 Sponge, Rubber 2 2 

14 LG3611 A1040110 Tank, Fuel 1 1 
15 LG3612 A1040111 Cap Assy, Fuel 1 1 
16 LG3613 A1040116 Gauge, Fuel 1 1 
17 LG3624 A1040129 Cap, Fuel Return 1 1 
18 LG3964 A1040135 Ho~e, Cock Valve 1 1 

19 LG3615 A1970201B Clamp,Hose 5 5 
20 LG3616 S305050013 Nut, Hex 2-TV 5 5 
21 LG2496 S361 050013 Washer, SPR. 1-TV 5 5 
22 LG3952 A1040136 Hose, Fuel Filter 1 1 
23 LG3623 A1877079 Nu't, Lock (M8-1.25) 2 2 

24 LG1909 S1561 02033 BQlt, Hex wlWasher (M1 0-1.25x20) 4 4 
25 N630068-58 Washer, Flat M8 2 2 

Effective on 530 OTC Tractors up to Seritll No. JOO072. 

Effective on 550 OTC Tractors up to Seri~1 No. J00144. 


! 

-------------------------- FUEL TANKASSEMBLY------------------------­
08-14-01 



FUEL SYSTEM SECTION 10:4LongAgribusiness I 

530 DTC/550/550 DTC 

19 

i 

17 
\ 

\ yA 
~ 14 

~ 
I 19 

,d\ 
~1: 

Effective on 530 DTC Tractors from Serial No~ J00073 and up. 
Effective on 550 Tractors from Serial No. J00145 and up. 

i 

FUEL TANKASSEMBLY ----------­

08-14-01 



FUEL SYSTEM SECTION 10:4• LongAgribusiness 
I 

530DTC 
/'~, 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

550 530/550DTC 

1 LG3617 A1040117 Band, Fuel Tank 1 1 
2 LG3619 A1040119 Cover, Dust Fuel Tank 1 1 
3 LG3620 A1040120 Cushion, Front 2 2 
4 LG3621 A1040121 C4shion, Rear 1 1 

5-10 LG3622 A1040126 F/Tank SupportAssy 1 1 

5 LG2508 A1040045 Cover, Fuel Tank 1 1 
6 LG3962 A1040140 Support, Fuel Tank 1 1 
7 LG2513 A1630167 Bracket, Clamp 1 1 
8 LG1533 A1970204 Weather Strip 2 2 
9 LG1159 A1970210 Grommet 2 2 

10 LG1979 S159082033 Bolt, Hex wlWasher (MB-1.25x20) 2 2 
11 LG3511 A1040127 Cock, Fuel Tank 1 1 

12-21 LG3963 A1040131 Fuel TankAssy 1 1 
12 LG1506 A1040052 Strainer, Fuel Tank 1 1 
13 LG3631 A1040090 Sponge, Rubber 2 2 

14 LG4164 A1040154 Tank, Fuel 1 1 
15 LG3612 A1040111 Cap Assy, Fuel 1 1 
16 LG3613 A1040116 Gauge, Fuel 1 1 
17 LG3624 A1040129 Cap, Fuel Return 1 1 
18 LG3964 A1040135 Hose, Cock Valve 1 1 

19 LG3615 A1970201B Clamp,Hose 5 5 
20 LG4192 S222501011 Screw, Cross (M5-0.Bx1 0) 5 5 
21 LG2496 S361050013 Washer, SPR.1-TY 5 5 
22 LG3952 A1040136 Hose, Fuel Filter 1 1 
23 LG3623 A1B77079 Nut, Lock (MB-1.25) 2 2 

24 LG1909 S1561 02033 Bolt, Hex wlWasher (M1 0-1.25x20) 4 4 
25 N63006B-S8 Washer, Flat (MB) 2 2 

Effective on 530 OTC Tractors from Serial No. J00073 and up. 

Effective on 550 Tractors from Serial No. J00145 and up. 


FUEL TANK ASSEMBLY 
08-14-01 



FUEL SYSTEM SECTION 10:5fllLongAgribusiness 
I 

[lIP' 530 DTC/5501550 DTC ----------­

5 


~14 
/~ 

9 
12 

12 

8 

1 

k-a 

9 

3 

~4 
6 

----------- FOOTTHROTT1EASSEMBLY ---------- ­
08-14-01 



FUEL SYSTEM SECTION 10:5• LongAgribusiness ... 
..., 530 DTCI5501550 DTC ---------- ­

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

550 5301550 DTC 

1 LG1306 A1100050 Pedal, Accelerator 1 1 

2 LG1495 3A11 00008 8pring, Retum 1 1 

3 LG1536 A1100045 Wire,Pedal 1 1 

4 500300 8441251613 Pin, 8plit (M2.5x16) 1 1 

5 LG2516 A1100069 Lever, Inj. Pump 1 1 


6 N630067-S8 Washer, Plain (M6) 5 5 

7 LG2517 A1100072 Rod, E/G Control 1 1 

8 LG1872 8443120013 Pin.8nap 1 1 

9 LG1869 8365123013 Washer. Plain (M13) 1 1 


10 LG2519 A1100073 Bracket, Control Rod 1 1 


11 LG1834 A1100074 Lever, ElG Control 1 1 

12 LG2488 8155081633 Bolt, w!Washer (M8x16) 4 4 

13 LG1890 8345080013 Nut,lflange (M8-1.25) 1 1 

14 LG1870 8443060013 Pin,8nap 3 3 


.,/ 

------------- FOOT THRQTTLEASSEMBLY 

08-14-01 



FUEL SYSTEM SECTION 10:6LongAgribusiness 
..=:;;;~-----'--- 530 DTCI5501550 DTC ----------­

---------- HAND THROTrLEASSEMBLY ---------­

08-14-01 



FUEL SYSTEM SECTION 10:6• LongAgribusiness 
530DTC 

//'--... 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
550 5301550 DTC 

1 LG1207 A1100047 Lever; Accelerator 1 1 
2 LG1423 A1100036 Shaft; ElG Control 1 1 
3 LG206S A1100041 Lever, E/G Accelerator 1 1 
4 LG1152 A110004S Grip. 1 1 
5 LG1534 A1100046 Wire, Accelerator 1 1 

6 LG1866 S3370S0013 Nut,Cap 1 1 
7 LG1109 3A05S9742 Friction Plate 1 1 
S LG1869 S365123013 Washer, Plain 1 1 
9 LG1494 3A11 00006 Spring, Plate 2 2 

10 N620013-SS Nut, Hex (MS-1.25) 2 2 

11 N630067-SS Washer. Plain (M6) 1 1 
12 LG1S70 S443060013 Pin, Snap 1 1 
13 1\1630173-SS Washer, Spring (MS) 1 1 
14 N630068-SS Washer, Plain (MS) 1 1 

------------- HAND THROTTLE ASSEMBLY -----------­

08-14-01 



t:JOTES 



AIR CLEANER 


____ [fJLongAgribusiness _____ 

COMMON SENSE SOLUTION08-23-00 



AIR CLEANER SECTION 11:1• LongAgribusiness I 

-=~------- 410DTC/450/450DTC/470DTC 

I 
I 

A 

8 

7 

12 11 

5 
13 

----------- AIR CLEANER ASSEMBLY PART 1 
I 10/17/02 



AIR CLEANER SECTION 11:1LongAgribusiness 
i 

410DTCI4501450DTCI470DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
450 41014501470DTC 

1-3 LG3486 A1190107 Air Cleaner Assy 1 1 

1 LG3487 A1190118 Body Assy 1 1 

2 LG3488 A1190108 Filter, Primary 1 1 

3 LG3489 A1190109 Filter, Safety 1 1 

4 LG3490 A1190106 Band, AiriCleaner 1 1 


5 LG1862 5154102033 Bolt, wlWasher 

(M10-1.25x20) 4 4 


6 LG3968 A1190125 Hose, Air' Intake 1 1 

7 LG3307 A1970201K Clamp,Hose 2 2 

8 LG3493 01600007 Elbow, Inlet 1 1 

9 LG3494 01600008 Gasket 1 1 


10 LG3495 00610001 Bolt 2 2 


11 N630172-S8 Washer, Spring (M6) 2 2 

12 LG3496 5153062033 Bolt, He~wlWasher 


(M6-1.00k20) 2 2 

13 LG3970 A1190124 Bracket, Air Cleaner 1 1 


------------ AIR CLEANER ASSEMBLY PART 1 
10/17/02 .. 



LongAgribusiness AIR CLEANER SECT/ON 11:2 
----------- 530DTCI5S01550DTC -----"------- ­


! 

A 

11 

---------- AIR CLEANER ASSEMBLY PART 2 ----------­
10/17/02 



AIR CLEANER SECTION 11:2LongAgribusiness 
530DTC/550/550DTC 

- -" 

ITEM No LONG No. 

1-3 LG3486 
1 LG3487 
2 LG3488 
3 LG3489 
4 LG3490 

5 LG1862 
6 LG3969 
7 LG3307 
8 LG1329 
9 LG1115 

10 LG1951 
11 LG3970 

VENDOR No. 

A1190107 
A1190118 
A1190108 
A1190109 
A1190106 

5154102033 
A1190126 
A1970201K 
A1190052 
A1190051 

5153082033 
A1190124 

DESCRIPTION QTY. 

550 5301550DTC 

Air Cleaner Assy 1 1 
Body Assy 1 1 
Filter, Primary 1 1 
Filter, Safety 1 1 
Band, Air Cleaner 1 1 

Bolt, wlWasher (M10-1.25x20) 4 4 
Hose, Air Intake 1 1 
Clamp, Hose 2 2 
Pipe, Air Intake 1 1 
Gasket' 1 1 

Bolt, wlWasher (M8-1.25x20) 4 4 
Bracket, Air Cleaner 1 1 

-----------AIR CLEANER ASSEMBLY PART 2 ------------­
10/17/02 
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NOTES 



EXHAUST SYSTEM 


____ fIlLongAgribusiness --~-
COMMON SENSE SOLUTION 



EXHAUST SYSTEM SECTION 12:1LongAgribusiness 
I 

410DTC/450/450DTC/470DTC 
I 

1 

2 

4 

6 

8 

------------- EXHAUST ASSEMBLY ------------­

10/17/02 




EXHAUST SYSTEM SECTION 12:1LongAgribusiness 
410D TC/450/450D TC/470D TC 

/-~, 

ITEM No LONG No. VENDOR No. i DESCRIPTION QTY. 
450 41014501470DTC 

, 
1 LG3464 A1151099 TailPipe 1 1 

2 LG3465 A1151098 Muffler 1 1 

3 LG3466 A1151100 Gasket,! Muffler 1 1 

4 N620013-88 Nut, Hex (M8-1.25) 4 4 

5 LG1979 8159082033 Bolt, Hex (M8-1.25x20) 1 1 


6 LG2501 8139082523 Stud (M8-1.25x20) 2 2 

7 LG3468 Q1650005 Manifold, Exhaust (M41 0-470) 1 1 

8 LG1810 F1035-08020 Bolt 8 8 


------------- EXHAUST ASSEMBLY ------------­

10/17/02 



EXHAUST SYSTEM SECTION 12:2LongAgribusiness 
----------- 530DTC/550/550DTC ---------- ­

1 


2 

4 


! 


i 

I 


EXHAUST ASSEMBLY 
i 


10/17102 



EXHAUST SYSTEM SECTION 12:2 

530DTCI5501550DTC 
LongAgribusiness 

ITEM No LONG No. VENDOR No. , DESCRIPTION QTY. 
550 530/550DTC 

1 LG3464 A1151099 TailPipe 1 1 

2 LG3465 A1151 098 Muffler 1 1 

3 LG3466 A1151100 Gasket, Muffler 1 1 

4 N620013-S8 Nut, Hex (M8-1.25) 4 4 

5 LG1979 8159082033 Bolt, Hex (M8-1.25 x 20) 1 1 


6 LG2501 8139082523 Stud (M8-1.25x20) 2 2 

7 LG3467 Q1650006 Manifold, Exhaust (530) 1 1 

8 LG1810 F1035-08020 Bolt 8 8 


EXHAUST ASSEMBLY 

10117/02 



I 
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Notes 
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CLUTCH 


____ ~LongAgribusiness ____ 

COMMON SENSE SOLUTION 



,~ 

• LongAgribusiness CLUTCH SECT/ON 13:1 

--~------------------------ A"Mode~ 


ITEM No LONG No. 

1-2 LG1048 
1 LG3498 
2 LG3499 
3 LG1904 
4 LG1324 

5 LG1462 
6 LG1358 
7 LG1357 
8 LG1783 

VENDOR No. 

A1250066 
A1250067 
A1250051 
S153082533 
5421061210 

A1250070 

A1250077 

A1250075 

A1250074 


. DESCRIPTION 

Clutch Assy, Set 
Clutch Disk Assy 
Clutch Cover Assy 
Bolt, Hex w/Washer (M8-1.25x25) 
Pin,Dowel 

Sleeve, Fly Wheel 
Plate, Lock 
Plate, Lock 
Bolt, Inq. Sleeve (M12-1.25x23) 

QTY. 
ALL MODELS 

1 
1 
1 

12 
12 

1 
1 
1 
4 

CLUTCH ASSEMBLY 

10/17/02 



CLUTCH SECTION 13:1LongAgribusiness 
I 

------------- AIIMpde/s ------------­

I 

------------ CLUTCH A1SSEMBLY -----------­

10/17/02 



LongAgribusiness CLUTCH SECT/ON 13:2 

450/550 

12 I 

~i; 

EFFECTIVE ON 450 TRACTORS UP TO SERIAL No. J00168. 

EFFECTIVE ON 550 TRACTORS UP TO SERIAL No. JOQ144. 


---------- CLUTCH HOUSING - 2 WHEEL DRIVE ----------­

4iD 10/17/02 



CLUTCH SECTION 13:2LongAgribusiness 
450/550 

-~ 
ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

450/550 
1 LG3500 A1250108 Housing, Clutch 1 

2 LG1770 3A1250009 Plug 1 

3 LG1777 3A1970068 Plug 6 

4 LG1771 3A1250013 Plug, Magnet 1 

5 LG1395 A10263360 Seal, (M26x20x1) 1 


6 LG1419 A1260041 Shaft, Clutch Lever 1 

7 LG1209 A1250073 Lever, Clutch Shift 1 

8 LG1782 A1250047 Bolt, Locking (M12-1.25) 1 


9-10 LG3501 A1250095 HubAssy, Release Bearing 1 

9 LG1014 A1970236 Bushing 1 


10 LG1191 A1250071 Hub, Release Bearing 1 

11 LG1730 A1250056 Bearing,iRelease 


(TK55-1 BU3) (M55X87.6X21.5) 1 

12 LG1002 A1250049 Plug, Air Vent 1 

13 LG1861 S153124533 Bolt, Hex wlWasher (M12-1. 75x45) 10 

14 LG1325 8423102010 Pin,Dowel 2 


15 LG1864 S154013033 Bolt, HexwlWasher (M18-12x2) 10 

16 LG3971 A1293133 Cover, C.lutch 1 


,../"---""""', 

Effective on 450 Tractors up to Serial No. J00168. 

Effective on 550 Tractors up to Serial NO.1 J00144. 


----------- CLUTCH HOUSING ~ 2 WHEEL DRIVE ----------.-:::':::"1--'.­
10/17/02 

http:M12-1.25


~ 
! 

CLUTCH SECTION 13:2LongAgribusiness 

i 
I15.116 

'~ 

13, 17 

12" I' 
01 ... I 

i 
I 

Effective on 450 Tractors from Serial No. ~00169 and up. 
Effective on 550 Tractors from Serial No. ~00144 and up. 

! 

i 
CLUTCH HOUSING!- 2 WHEEL DRIVE ---------­

I, 

i 10/17102 



CLUTCH SECTION 13:2LongAgribusiness 
....-----.....,."..". 

/"'----.." 

ITEM No LONG No. 

1 LG3500 
2 LG1770 
3 LG1777 
4 LG1771 
5 LG1395 

6 LG1419 
7 LG1209 
8 LG1782 

9-10 LG3501 
9 LG1014 

10 LG1191 
11 LG1730 

12 LG1002 
13 LG1861 
14 LG1325 

15 LG1864 
16 LG3971 
17 LG4193 

VENDOR No. 

A1250108 
3A1250009 
3A1970068 
3A1250013 
A10263360 

A1260041 
A1250073 
A1250047 
A1250095 
A1970236 

A1250071 
A1250056 

A1250049 
S153124533 
8423102010 

S154013033 
A1293133 
S15125533 

4501550 

•DESCRIPTION 

Housing, Clutch 
Plug 
Plug 
Plug, Magnet 
Seal, (M26x20x1 ) 

Shaft, Clutch Lever 
Lever, Clutch Shift 
Bolt, Locking (M12-1.25) 
Hub Assy, Release Bearing 
Bushing 

Hub, Release Bearing 
Bearing, Release 
(TK55-tBU3) (M55x87.6x21.5) 
Plug, Air Vent 
Bolt, HexwlWasher(M12-1.75x45) 
Pin,Dowel 

Bolt, HexwlWasher(M18-12x2) 
Cover, Clutch 
Bolt, H~x wlWasher 

Qrv. 
4501550 

1 
1 
6 
1 
1 

1 
1 
1 
1 
1 

1 

1 
1 
8 
2 

10 
1 
2 

CLUTCH HOUSING - 2 WHEEL DRIVE 

10/17102 

http:M12-1.25


• LoneAgribusiness CLUTCH SECTION 13:3 
! 

--------------------47oDTc/53oDTc~50DTC--------------------

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
470/530/550DTC 

1 LG3500 A1250108 Housing, Clutch 1 1 

2 LG1770 3A1250009 Plug 1 1 

3 LG1777 3A1970068 Plug 6 6 

4 LG1784 A1280097 Plug, Magnet 1 1 

5 LG1395 A10263360 8e~l, (M26x20x1) 1 1 


6 LG1419 A1260041 8haft, Clutch Lever 1 1 

7 LG1209 A1250073 Lever, Clutch 8hift 1 1 

8 LG1782 A1250047 Bolt, Locking (M12-1.25) 1 1 


9-10 LG3501 A1250095 HubAssy, Release Bearing 1 1 

9 LG1014 A1970236 Bushing 1 1 


10 LG1191 A1250071 Hub, Release Bearing 1 1 

11 LG1730 A1250056 Bearing, Release 


(TK655-1 BU3) (M55x87.6x21.5) 1 1 

12 LG1002 A1250049 Plug, Air Vent 1 1 

13 LG1861 8153124533 Bolt, Hex wlWasher 


(M12-1.75x45) 10 10 

14 LG1325 8423102010 Pin; Dowel 2 2 


15 LG1864 8154013033 Bolt, Hex wlWasher (M18-12x2) 10 10 

~, 16 LG3971 81293133 Cover, Clutch 1 1 


Effective on 410 DTC Tractors up to Seri~1 No. J00024. 

Effective on 470 DTC Tractors up to Serial No. J00064. 

Effective on 530 DTC Tractors up to Serial No. J00072. 


----------CLUTCH HOUSING - 4 WHEEL DRIVE ------------ ­

10/25/02 

http:M12-1.25


CLUTCH SECTION 13:3LongAgribusiness 
! 

---------- 470DTCI530DTCI550DTC ---------­

Effective on 410 DTC Tractors up to Serial No. J00024. 
I 

Effective on 470 DTC Tractors up to Serial No. J00064. 
Effective on 530 DTC Tractors up to Serial No. J00072. 

! 
! 

j 
I 

--------- CLUTCH HOUSING - 4 WHEEL DRIVE ----------­
10/25/02 



CLUTCH SECTION 13:3• LongAgribusiness I 

470D TCI530fTCI550D TC 

16 

;(,. 

i' 
i 

'.i}..1J171"""Ii''~ 

,9 

11 ... 1~~ 
~ .' 

~"\Wi. 

7,.... .'

'" ~.. ,,:.: 

...••••.. 
" " '8 

o I '. 
! ' 

I 
Effective on 410 OTe Tractors from SeriallNo. J00025 and up. 
Effective on 470 OTe Tractors from serialllNo. J00065 and up. 
Effective on 530 OTe Tractors from Serial ,No. J00073 and up. 

i 

i 

---------- CLUTCH HOUSING -If. WHEEL DRIVE ---------­

10/25/02 



CLUTCH SECTION 13:3• LongAgribusiness 
---------- 470DTC/530DTC/550DTC --------- ­....--...........­

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
47015301550DTC 

1 LG3500 A1250108 Housing, Clutch 1 1 
2 LG1770 3A1250009 Plug 1 1 
3 LG1777 3A1970068 Plug 6 6 
4 LG1784 A1280097 Plug, Magnet 1 1 
5 LG1395 A10263360 Seal, (M26x20x1) 1 1 

6 LG1419 A1260041 Shaft, Clutch Lever 1 1 
7 LG1209 A1250073 Lever, Clutch Shift 1 1 
8 LG1782 A1250047 Bolt, Locking (M12-1.25) 1 1 

9-10 LG3501 A1250095 Hub Assy, Release Bearing 1 1 
9 LG1014 A1970236 Bushing 1 1 

10 LG1191 A1250071 Hub, Release Bearing 1 1 
11 LG1730 A1250056 Bearing, Release 

(TK655-1 BU3) (M55x87.6x21.5) 1 1 
12 LG1002 A1250049 Plug, Air Vent 1 1 
13 LG1861 S153124533 Bolt, Hex wlWasher 

(M12-1.75x45) 8 8 
14 LG1325 S4231 0201 0 Pin,Dowel 2 2 

15 LG1864 S154013033 B91t, Hex wlWasher (M18-12x2) 10 10 
16 LG3971 S1293133 Cover, Clutch 1 1 
17 LG4193 S153125533 Bolt, Hex wlWasher 2 2 

Effective on 410 DTC Tractors from Serial. No. J00025 and up. 

Effective on 470 DTC Tractors from Serial. No. J00065 and up. 

Effective on 530 DTC Tractors from Serial. No. J00073 and up. 


CLUTCH HOUSING· 4 WHEEL DRIVE ---------- ­
10/25/02 
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BRAKE AND 
CLUTCH CONTROLS "C-,"::,:,,,,,:,::""";':,', 

____ .LongAgribusiness ____ 

COMMON SENSE SOLUTION 



BRAKE AND CLUTCH CONTROLS SECTION 14:1LongAgribusiness 
-------------------------A"M6de~-------------------------

10 

~. 

\; 

13 

CLUTCJ PEDAL -------------­

10/17/02 
I 



,/~, 

BRAKE AND CLUTCH CONTROLS SECTION 14:1LongAgribusiness , 
~~----------------------- A"Mode~ 

ITEM No LONG No. 

1 LG1487 
2-5 LG1251 

2 LG3502 
3 LG3311 
4 LG3503 

5 LG3504 
6 LG1309 

7-9 LG1751 
7 LG3505 
8 LG3506 

9 LG2330 
10 LG1304 
11 LG1862 
12 N630069-S8 
13 LG1317 

14 N642565-S8 

VENDOR No. 

3A1260005 
A1260040 
A1260025 
A1260027 
A1260039 

S310100013 
A1260049 
A1260057 
A1260000 
A1670143 

A1750174 
A1670084 
S1541 02033 

8427102013 

DESCRIPTION 

Spring 
Link Assy, Clutch 
Link (A) 
Joint 
Link (B) 

Nut, Hex (M1 0-1.25) 
Pedal, Clutch 
Bracket Assy, Clutch Pedal 
Bracket 
Cushioljl Pedal 

Switch Assy 
Pad, Pedal 
Bolt, Hex w/Washer (M1 0-1.25x20) 
Washer, Plain S-RD. (M1 0) 
Pin, Head B-TV 

Pin, Split (M3.2x20) 

QTY. 
ALL MODELS 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
2 
2 
2 

2 

CLUTCf/ PEDAL 

10/17/02 



BRAKE AND CLUTCH CONTROLS SECTION 14:2• LongAgribusiness 

8 


13 

12 

4 
16 

18~~ 
I 2
i 

I 

1 


i 
------------- BRAKE PEDAL ----------- ­

10/17102 



BRAKE AND CLUTCH CONTROLS SECTION 14:2LongAgribusiness 
AllModels 

ITEM No LONG No. VENDOR No. . DESCRIPTION QTY• 

1 LG1431 
2 LG1400 
3 N630074-S8 
4 LG1307 
5 LG1308 

6 N661221-S 
7 LG1304 
8 LG1487 
9 N642565-S8 

10 N630069-S8 

11-15 LG1760 
11 LG3717 
12 LG3718 
13 LG3719 
14 LG1910 

15 LG3720 
16 LG1911 
17 LG3721 
18 LG1702 

/"'-"., 19 LG3506 

20 LG1862 
21 LG3996 

A1670138 
A0651253 

A1670137 
A1670136 

A1670084 
3A1260005 

A1670100 
A1670097 
S313140013 
A1670099 
A0611 050 

A1670098 
A1670118 
A1670160 
A1670139 
A1670143 

S1541 02033 
S445084012 

Shaft, Pedal Brake 

Seal, Oil (TC254C3)(M25x40x3) 

Washer, Plain F-Rd. (M24) 

Pedal, Brake (LH) 

Pedal, Brake (RH) 


Ring, Snap (M25) 

Pad, pedal 

Spring 

Pin, Split (M3.2x20) 

Washer, Plain (M10) 


Rod Assy, Brake 

End#1, Brake Rod 

Nut (M14x2)R 

Rod, Brake 

Nut (M10-1.5)L 


End#2, Brake Rod 

Pin (M1 0x26) 

Bracket, Brake Pedal 

Arm, P-Brake 

Cushion, Pedal 


Bolt, HexwlWasher (M10-1.25x20) 

Pin,Dowel 


ALL MODELS 

1 
2 
2 
1 
1 

1 
2 
2 
4 
4 

2 
2 
2 
2 
2 

2 
4 
1 
1 
2 

2 
1 

BRAKE PEDAL ---------------­..10/17/02 



BRAKE AND CLUTCH CONTROLS SECT/ON 14:3• LongAgribusiness
----------------------------AHMhdem ---------------------------­

I 


________________________ PAR~NGB~KELE~R -----------------------­
! 

10/17/02 



BRAKE AND CLUTCH CONTROLS SECTION 14:3• LongAgribusiness 
AI/Models 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

ALL MODELS 

1 LG3722 A1670078 Parking. Brake Assy 1 

2 LG1535 A1670141 Wire, P,Brake 1 

3 LG3723 A1670140 Holder, Wire 1 

4 N630069~8 Washer, Flat (M10) 2 

5 N642565-S8 Pin, Co~er (M3.2x20) 2 


6 LG1862 S1541 02033 Bolt, wlWasher (M1 0-1.25x20) 2 

7 LG1890 S345080013 Nut, Hex 2-TY (M8-1.25) 3 

8 N630173~8 Washer, Spr.1-TY (M8) 3 


------------- PARKING BRAKE LEVER ------------ ­

10/17/02 



BRAKE AND CLUTCH CONTROLS SECTION 14:4LongAgribusiness 
/~"'. 

ITEM No LONG No. 

1-8 LG1757 
LG1758 

1 LG1351 
LG1352 

2 LG1353 

LG1354 
3 LG1361 
4 LG1090 
5 LG1749 
6 N661242-S 

7 LG2009 
8 LG2010 
9 LG3647 

10 N630174-S8 
11 LG1696 

12 LG1208 
13 LG1294 
14 LG3716 
15 N630175-SB 

.--~. 16 500197 

17 LG1325 

VENDOR No. 

A1650069 
A1650070 
A1653082 
A1653083 
A1653054 

A1653055 
A1653065 
A1653063 
A1653057 

3A1653007 
3A1653010 
S107103043· 

A1653058 

A1670101 
S801021010 
S364120053 

8423102010 

All Models 

: DESCRIPTION 

Brake Assy (LH) 

BrakeAssy (RH) 

Plate, Ball (LH) 

Plate, Ball (RH) 

Plate, Cam (LH) 


Plate, Cam (RH) 

Plate, Pressure 

Disc, paper 

Boss, Spline 

Ring, Snap (M58) 


Ball, Steel 

Spring 

Bolt, Hex Small (M10-1.25x30) 

Washer, Spr 1-TY (M10) 

Arm, Brake Inner 


Lever, Brake Outer 

O-Ring (P) (M21x2.4) 

Washer; Pin F-Rd. (M24x13x2.5) 

Washer, Spr. 1-TY (M12) 

Nut, Hex S. 2-TY (M12-1.25) 


Pin,Dowel 


QTY. 

ALL MODELS 

1 
1 
1 
1 
1 

1 
6 
6 
2 
4 

16 
6 
8 
8 
2 

2 
2 
2 
2 
2 

4 

BR4KE -------------------------------­
10/17/02 
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BRAKE AND CLUTCH CONTROLS SECTION 14:4LongAgribusiness 
---------------A"MJde~ -------------­
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-------------- BRAKE --------------­
! 
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NbTES 



------

ALL MODELS 

GEARBOX 


LongAgribusiness 
COMMON SENSE SOLUTION 



GEARBOX SECTION 15:1LongAgribusiness 
I 


4501550 

I 


I 


I 


---------- TRANSMISSION CASEI- 2 WHEEL DRIVE --------- ­em 10/17/02 



".....-...... 

GEARBOX SECTION 15:1• LongAgribusiness 
4501550 

ITEM No LONG No. 

1 LG1771 
2 LG1778 
3 LG1395 
4 LG1706 
5 LG3519 

6 LG1003 
7 LG1065 
8 LG3507 
9 LG1909 

10 500327 

11 N630187-S8 
12 LG1325 
13 LG1899 
14 LG3520 
15 LG4063 

VENDOR No. 

3A1250013 
3A1970146 
A10263360 
A1280083 
A1280120 

A1280046 
A1280081 
S101144543 
S156102033 

S4231 02010 
S1541 03533 
A1280105 
A1280095 

DESCRIPTION 

Plug, Drain 

Stud 

Seal (M26x20x1) 

Case, Axle 

Case, Center 


Breather, Air 

Cover, Center Case 

Bolt, Hex (M14-2x45) 

Bolt, Hex. wIWasher 

Nut, Hex.S.2-TY (M14-1.5) 


Washer,.Spr.1-TY (M14) 

Pin, Dowel (h7) 

Bolt, Hex wIWasher (M 1 0-1.25x35) 

Protectqr, PTO 

Gauge, 9i1 Level 


QTY. 

4501550 

2 
4 
2 
1 
1 

2 
1 

12 
10 
4 

16 
4 
4 
1 
1 

TRANSMISSION CASE - 2 WHEEL DRIVE ------~--~-===-
.",. 

10/17/02 




GEARBOX SECTION 15:2LongAgribusiness 
---------- 470DTC/530DTC/550DTC ---------­

, 

--------TRANSMISSION CASE - 4 WHEEL DRIVE ----------­
I 

10/25102 



GEARBOX SECTION 15:2LongAgribusiness 
470DTC/530DTC/550DTC 

-~ 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
47015301550DTC 

1 LG1771 3A1250013 Plug, Drain 2 2 
2 LG1778 3A1970148 stud 4 4 
3 LG1395 A10263360 8eal (M26x20x1 ) 2 2 
4 LG1706 A1280083 Case,AXle 1 1 
5 LG3519 A1280120 Case, Center 1 1 

6 LG1003 A1280046 Breather, Air 2 2 
7 LG1066 A1280081 Cover, Center Case 1 1 
8 LG3507 8101144543 Bolt, Hex (M14-2x45) 12 12 
9 LG1909 8156102033 Bolt, Hex. wfWasher 10 10 

10 500327 Nut, Hex.8.2-TV (M14-1.5) 4 4 

11 N630187-S8 Washer, Spr.1-TV (M14) 16 16 
12 LG1325 8423102010 Pin, Dowel (h7) 4 4 
13 LG1899 8154103533 Bolt, Hex wfWasher 

(M10-1 ,25x35) 4 4 
14 LG3520 A1280105 Protector, PTO 1 1 
15 LG1779 A061 0159 Plug 3 3 

16 LG4063 A1280095 Gauge, Oil Level 1 1 

---------- TRANSMISSION CASE - 4 WHEEL DRIVE -----------­

10/25/02 



GEARBOX SECTION 15:3LongAgribusiness 
---------------------------A"MJde~ --------------------------­

1 
/' 

Effective on 410 OTC Tractors up to Seriall No. J00016. 
Effective on 450 Tractors up to Serial No. J00168. 

I 

Effective on 470 OTC Tractors up to Seriall No. J00064. 
Effective on 530 OTC Tractors up to Seriall No. J00056. 

I 

Effective on 550 Tractors up to Serial No. J00144. 

---------------------------- SmFTFORK --------------------------­
10/17102

I 



GEARBOX SECTION 15:3LoneAgribusiness 
~~ 

/ ' 

-------------------------- A"Mode~ 

ITEM No LONG No. VENDOR No. DESCRIPTION 

1 N646663-S8 Pin, Spring W-TY (M6x25) 
2 LG1325 S4231 0201 0 Pin,Dowel 
3 LG1026 3A1290009 Cap,Raii 
4 LG1707 A20063390 Ball, Shift Fork 
5 LG1489 3A1290011 Spring 

6 LG1770 3A1250009 Plug 
7 LG1274 S801015010 O-Ring (P15)(M15x2.4) 
8 LG1793 A1291119 Bolt, F-R Shift 
9 LG2212 A1291171 Fork, F·R 

10 LG1698 A1291118 Arm, Inner F-R 

11 LG2213 A1291172 Rail, F-R 

Effective on 410 DTC Tractors up to Serial No. J00016. 
Effective on 450 Tractors up to Serial No. JO,0168. 
Effective on 470 DTC Tractors up to Serial No. J00064. 
Effective on 530 DTC Tractors up to Serial No. J00056. 
Effective on 550 Tractors up to Serial No. JO.0144. 

QTY. 
ALL MODELS 

2 
2 
6 
1 
1 

1 
1 
1 
1 
1 

1 

SH~TFoRK ---------------------------­
10/17/02 



GEARBOX SECTION 15:3LongAgribusiness 
---------------------------AHMode~ --------------------------­

I 

I 

Effective on 450 OTC Tractors from Serial No. J00017 and up. 
Effective on 450 Tractors from Serial No. ~00169 and up. 
Effective on 470 OTC Tractors from Serial iNa. J00065 and up. 
Effective on 530 OTC Tractors from Serial No. J00057 and up. 
Effective on 550 OTC Tractors from Serial INa. J00145 and up. 

I 

I 

SHIFT F08K 

10/17/02 




GEARBOX SECTION 15:3LonllAgribusiness 
AnMode~ -------------------------­

,..,..~~ 

ITEM No LONG No. VENDOR No. DESCRIPTION 

1 N646663-S8 Pin, Spring W-TY (M6x25) 
2 LG1325 S4231 0201 0 Pin,Dowel 
3 LG1026 3A1290009 Cap,Raii 
4 LG1707 A20063390 Ball, Shift Fork 
5 LG1489 3A1290011 Spring , 

6 LG1770 3A1250009 Plug 
7 LG1274 5801015010 O-Ring (P15) (M15x2.4) 
8 LG1793 A1291119 Bolt, F-~ Shift 
9 LG2212 A1291171 Fork, F-R 

10 LG4186 A1291181 Arm, Inner F-R 

11 LG2213 A1291172 Rail, F-R 
12 LG1782 A1250047 Bolt, Lo~king (M12x1.25) 

Effective on 410 DTC Tractors from Serial No. J00018 and up. 
Effective on 450 Tractors from Serial No. !J00170 and up. 
Effective on 470 DTC Tractors from Serial No. J00066 and up. 
Effective on 530 DTC Tractors from Serial No. J00058 and up. 
Effective on 550 Tractors from Serial No. J00146 and up. 

QTY. 
ALL MODELS 

1 
2 
6 
1 
1 

1 
1 
1 
1 
1 

1 
1 

SHIFT FORK 

10/17/02 
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GEARBOX SECTION 15:4LongAgribusiness 
4501550 

26 
25 .. ~. 

".~Ifp. 

A 

5 

4~':.•. ··. 

2 

---------- MAIN SHAFT- ~ WHEEL DRIVE --------­
i 
i 10/17/02 



GEARBOX SECTION 15:4• LongAgribusiness 
45QI550 

~~ 

/..---_" 

ITEM No LONG No. 

1 
2 
3 
4 
5 

LG1073 
LG1862 
LG1401 
LG1289 
LG1720 

6 
7 
8 
9 

10 

LG1464 
LG1296 
N660257-S 
LG2144 
LG1710 

11 
12 
13 

14 

N660255-S 
LG1470 
LG3521 
LG2142 
LG1471 

15 
16 
17 
18 
19 

LG1383 
LG2127 
LG1190 
LG2480 
LG2126 

20 
21 
22 
23 
24 

LG1472 
LG2143 
LG3522 
LG1473 
LG2145 

25 
26 
27 
28 
29 

LG1402 
LG3523 
LG1719 
LG2176 
LG2160 

30 
31 
32 
33 
34 

LG3524 
LG3525 
N660246-S 
LG2161 
LG3526 

35 
36 
37 

LG1723 
LG3321 
LG1239 
LG1240 

VENDOR No. 

A1280077 
S1541 02033 
A0653002 
S804080010 
A0862070 

A1280070 
S801062010 

A1281466 
A1281477 

A1281467 
A1281460 
A1281461 
A1281468 

A5000053 
A1281398 
A50000102 
A1281399 
A1281396 

A1281469 
A1281462 
A0869090 
A1281470 
A1281474 

A1280051 
A1281475 
A0862060 
A1287209 
A1283201 

A0869070 
A1281471 

A1283202 
A1281472 

A0863050 
A1281229 
A0870501 
A0870502 

. DESCRIPTION 

Cover, Main Shaft 
Bolt, Hex wlWasher (M1 0-1.29x20) 
Seal, Oil i 
a-Ring (S) (M079.5x2) i 
Bearingi Ball (6207)(M35x72x~7) 

Sleeve, HYD Circuit 
a-Ring (P) (P62)(M62x5.7) 
Ring, Sr)ap (C)H (M72) 

Spacer ; 

Bearing, Ball 16008 (M68x4dx9) 


I 
Ring, Snap (C)H (M68) 
Spacer, 
Gear, F/DRV(41T,R) 
Gear, F/DRV(38T,R) 
Spacer (M48x40x7 .2) 

I 

Ring, Synchronizer 

Spring, Synchronizer 

Hub, Shifting 

Strut, Synchronizer 

Sleeve,!Shift 


Spacer' (M50x45x7 .2) 

Gear, RlDRV(34T,L) I 

Bearing, Ball (6909)(M68x45;x:12) 

Spacer (M50x45x2.5) , 

Shaft, M/DRV 


Seal, Oil (M23x31x6) 

Bearing, Needle (HK2516){M32x25x16) 

Bearing, Ball 6207(M62X30XI~6) 

Clutch Assy, HYD 

Gear, PTa MIDRV(34T,R) I 


i 

Bearing, Ball 6907(M55x35xr 0) 
Spacer: (M42x35x9) i 

Ring, Snap (M55) I 
Shaft, PTa M/DRV ' 
Spacer'(M41x25x2) 

Bearing, Ball (6305)(M25x62x17) 

Ring, Piston (M25x2.5) 

Shim (M56x71xO.15) 

Shim (IVI56x71xO.2) 


QTY. 
4501550 

1 
4 
1 
1 
1 

1 
1 
1 
1 
2 

2 
1 

1 
1 

2 
2 
1 
3 
1 

1 
1 
2 
1 
1 

1 
1 
1 
1 
1 

2 
1 
2 
1 
1 

1 
1 
1 
1 

/i"'--"< 

------------MAIN SHAFT~ 2 WHEEL DRIVE ----------- ­.,
10/17/02 
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GEARBOX SECTION 15:5 

459/550 
LongAgribusiness 

I 

24 I 

23 ~.~~\\ 
~"~ 

5 I 
4 ~ I 

2 3~~ 
1~~CJ~ 

B 

--------- MAIN SHAFT- 2 WHEEL DRIVE --------­

10/17/02 




GEARBOX 	 SECTION 15:5LongAgribusiness 
450/550 

..,....--~,'. 

ITEM No LONG No. VENDOR No. . DESCRIPTION QTY • 
450/550 

1 N660257-8 Ring, Snap (M72) 2 

2 LG1296 S801062010 O-Ring (P)(P62)(M62x5.7) 1 

3 LG1023 A1281155 Cap, O-Ring (072) 1 

4 LG1785 A1281034 Nut, Lock (M25-1.5) 1 

5 LG1723 A0863050 Bearing, Ball 6305 (M25x62x17) 1 


LG2137 A1281454 Gear, F/ORVN(32T,L) 
LG2138 A1281455 Gear, F/ORVN(35T,L) 1 


7 LG1468 A1281463 Spacer (M42x30x44) 1 

8 LG1123 A1281453 Gear, RI,DRVN(25T,L) 1 

9 LG1469 A1281464 Spacer (M42x30x22.5) 1 


6 


10 LG1738 A1285084 Bearing, Taper 32006XJ (M55x30x17) 2 

11 LG2157 . A1283196 GearAssy, PTO ORVN 1 

12 LG1724 A0863060 Bearing, Ball (6306)(M72x30x19) 1 

13 LG2141 A1281459 Shaft, Counter Shu. 1 

14 LG1051 3A1281015 Collar (M72x60x2.3) 1 


15 LG1453 A1281223 Sleeve 1 

16 LG1290 S801024010 O-Ring P24 (M24x3.5) 1 

17 500357 Key, Sunk Par (M6x6x16) 2 

18 LG1412 A1281476 Shaft, B/ldle 1 

19 LG3529 A1281205 Washer, Thrust (M42x28x22) 2 


~. 

20 LG2139 A1281456 Gear, Rear Idle 1 

21 LG1709 A1281186 Bearing, Neele (M33x28x17) 2 

22 LG3530 S810028001 Ring, Snap (M28x1.5) 1 

23 LG1862 S1541 02033 Bolt, HexwlWasher(M10-1.25x20) 1 

24 LG1501 A1280052 Stopper, B/ldle Shaft 1 


25 	 LG1239 A0870501 Shim (M71x56xO.15) 1 

LG1240 A0870502 Shim (M71x56xO.2) 1 

LG1241 A0870505 Shim (M71x56xO.5) 1 

LG1242 A0870508 Shim (M72x60x1.0) 1 


------------ MAIN SHAFT - 2 WHEEL DRIVE ----------~-
10/17102 CD 
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GEARBOX SECTION 15:6LongAgribusiness 
I 

450~550 
! 
! 

A 


i 
-.-E-'~-.--------- MAIN SHAFT - 21 WHEEL DRIVE ---------- ­

10/17/02 



GEARBOX SECTION 15:6LongAgribusiness 
45(1/550 

ITEM No LONG No. VENDOR No. . DESCRIPTION QTY• 

450/550 
1 LG1720 A0862070 Bearing, Ball 6207 (M72x35x17) 2 

2 LG3531 A1281501 Shaft, Shuttle DRV 1 

3 LG1465 A1281152 Spacer (M42.7x33.5x44.5) 2 

4 LG1125 A1281141 Gear, 2ND DRV 1 

5 LG1127 A1281143 Gear, 3RD DRV 1 


6 LG1129 A1281145 Gear, 4TH DRV 1 

7 LG3532 A1281497 Spacer (M40x25.5x8.5) 1 

8 LG1735 A1281230 Bearing, Taper Roller 32005XJ 


(M47x25x15) 2 

9 LG3533 S810055001 Ring, Snap (C)H (M50.8x2) 1 


10 LG1785 A1281 034 Nut, Lock (M25-1.5) 2 


11 LG1725 A0863061 Bearing; Ball 6306 (M72x30x19) 2 

12 LG2109 A1281158 Spacer (M50x33x12) 2 

13 LG4112 A1281517 Shaft, Main DRVN 1 

14 LG1460 A1281081 Sleeve, Gear 4 

15 LG1124 A1281176 Gear, 1ST DRN 1 


16 LG1386 A1281354 Ring, Synchronizer 4 

17 LG1488 3A1281 021 Spring 4 

18 LG1189 A1281384 Hub, Shift (F-R) 2 

19 LG1311 3A1281 020 Piece 6 

20 LG1455 A1281361 Sleeve, Shift 2 


21 LG1126 A1281142 Gear, 2ND DRVN 1 

22 LG1128 A1281144 Gear, 3RD DRV 1 

23 LG1130 A1281146 Gear, 4TH DRV 1 

24 LG4113 A1281500 Spacer,T/M Shaft (M50x33x14.3) 1 

25 LG1051 3A1281015 Collar 2 


26 N660257-S Ring, Snap (M72x2.5) 1 

27 N661225-S Ring, Snap (M30x1.2) 1 

28 LG3534 A1281498 Holder, Bearing 1 

29 LG3535 A1281499 Bolt, Stopper (M10-1.25x20) 1 

30 N630174-58 Washer, Lock (M1 0) 1 


31 LG4114 A1285170 Cap, Rubber (M52x1 0) 3 

32 N660245-5 Ring, Snap (M52x10) 2 


------------ MAIN SHAFT- 2 WHEEL DRIVE ----------- ­

10/17102 GD 



GEARBOX SECTION 15:7 

---------- 470DTC/53(JDTC/550DTC ---------­

LongAgribusiness 

!,, 

26, 
25 ...... ~ .•...... 

~., .~.
~'ra. ;.....'. 

,'~-~-'" " 

36 
. 35.. ,.. jB 

34 '''x '."'x,/y 
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8 

5 .
X4 ......~.... . 
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,
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1 

-------- MAIN SHAFT- 4 WHEEi DRIVE -----------­
I 10/25/02I 
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GEARBOX SECTION 15:7LongAgribusiness 
470DTC/530DTC/550DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

47015301550DTC 

1 LG1073 A1280077 Cover, Main Shaft 1 1 

2 LG1862 S154102033 Bolt, Hex wlWasher 4 4 

3 LG1401 A0653002 Seal, Oil 1 1 

4 LG1289 S8040780010 O-Ring (S) (M079.5x2) 1 1 

5 LG1720 A0862070 Bearing,8all (6207) (M35x72x17) 1 1 


6 LG1464 A1280070 Sleeve, HYD Circuit 1 1 

7 LG1296 8801062010 O-Ring (P) (P62) (M62x5.7) 1 1 

8 N660257-S Ring, Snap (C)H (M72) 1 1 

9 LG2144 A1281466 Spacer 1 1 


10 LG1710 A1281477 Bearing ,Ball 16008 (M68x40x9) 2 2 


11 N660255-S Ring, Snap (C)H (M68) 2 2 

12 LG1470 A1281467 Spacer 1 1 

13 LG3521 A1281460 Gear, F/DRV(41T,R) 1 


LG2142 A1281461 Gear, F/DRV (~8T,R) 1 

14 LG4195 A1281545 Spacer 1 1 


15 LG1383 A5000053 Ring, Synchronizer 2 2 

16 LG2127 A1281398 Spring, Synchronizer 2 2 

17 LG1190 A50000102 Hub, Shifting 1 1 

18 LG2480 A1281399 Strut, Shifting 3 3 

19 LG2126 A1281396 Sleeve, Shift 1 1 


20 LG4196 A1281546 Spacer (M50x45x7.2) 1 1 

21 LG2143 A1281462 Gear, RlDRV (34T) L 1 1 

22 LG3522 A0869090 Bearing, Ball (6909) (M68x45x12) 2 2 

23 LG1473 A1281470 Spacer (M50x45x2.5) 1 1 

24 LG2145 A1281474 Shaft, M/DRV 1 1 


25 LG1402 A1280051 Seal, Oi.1 (M23x31x6) 1 1 

26 LG3523 A1281475 Bearing, Needle (HK2516) 


(M32x25x16) 1 1 

27 LG1719 A0862060 Bearing, Needle (HK2516) 


(M32x25x16) 1 1 


28 LG2176 A1287209 Clutch Assy, HYD 1 1 

29 LG2160 A1283201 Gear, PTO M/DRV (34T,R) 1 

30 LG3524 A0869070 Bearing~ Ball 6907 (M55x35x1 0) 2 2 

31 LG3525 A1281471 Spacer (M42x35x9) 1 1 

32 N660246-S Ring, Snap (M55) 2 2 


33 LG2161 A1283202 Shaft, PTO MlDRV 1 1 

34 LG3526 A1281472 Spacer (M41 x25x2) 1 1 

35 LG1723 A0863050 Bearing, Ball (6305) (M25x62x17) 1 1 

36 LG3321 A1281229 Ring, Piston (M25x2.5) 1 1 

37 LG1239 A0870501 Shim (M56x71xO.15) 1 1 


LG1240 A0870502 Shim (M56x71xO.2) 1 1 
LG1241 A0870505 Shim (M56x71xO.5) 1 1 
LG1242 A0870508 Shim (M56x71x1.0) 1 1 

MAIN SHAFT - 4 WHEEL DRIVE 
10/25/02 .ua 
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GEARBOX SECTION 15:8 

--------- 470DTCI530DTCI550DTC --------­
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GEARBOX 	 SECTION 15:8• LongAgribusiness 
----------470DTCI530DTCI550DTC---------­

r'---.'" 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
47015301550DTC 

1 N660257-8 Ring, Snap (M72) 2 2 
2 LG1296 S801 06201 0 O-Ring (P) (P62) (M62x5.7) 1 1 
3 LG1023 A1281155 Cap, O-Ring (D72) 1 1 
4 LG1785 A1281034 Nut, Lock (M25-1.5) 1 1 
5 LG1723 A0863050 Bearing, Ball 6305 (M25x62x17) 1 1 

6 LG2137 A1281454 Gear, F/DRVN (32T,L) 1 
LG2138 A1281455 Gear, F/DRVN (35T,L) 1 

7 LG1468 A1281463 Spacer (M42x30x44) 1 1 
8 LG1123 A1281453 Gear, RlDRVN (25T,L) 1 1 
9 LG1469 A1281464 Spacer (M42x30x22.5) 1 1 

10 LG1738 A1285084 Beanng, Taper 32006XJ 
(M55x30x17) 2 2 

11 LG2157 A1283196 Gear Assy, PTO DRVN 1 
12 LG3551 A0863060 Bearing, Ball (6306) 

(M72x30x19) 1 1 
13 LG2141 A1281459 Shaft, Counter Shu. 1 1 
14 LG1051 3A1281015 Collar (M72x60x2.3) 1 1 

15 LG1453 A1281223 Sleeve 1 1 
16 LG1290 S80124010 O-RingP24 (M24x3.5) 1 1 
17 500357 Key, Sunk Par (M6x6x16) 2 2 
18 LG1412 A1281476 Shaft, Blldle 1 1 
19 LG3529 A1281205 Washer, Thrust (M42x28x22) 2 2 

20 LG2139 A1281456 Gear, Rear Idle 1 1 
21 LG1709 A1281186 Bearing, Neele (M33x28x17) 2 2 
22 LG3530 S810028001 Ring, Snap (M28x1.5) 1 1 
23 LG1862 S1541 02033 Bolt, Hex wlWasher 

(M10-1.25x20) 1 1 
24 LG1501 A1280052 Stopper, Blldle Shaft 1 1 

25 	 LG1239 A0870501 Shim (M71x56xO.15) 1 1 
LG1240 A0870502 Shim (M71x56xO.2) 1 1 
LG1241 A0870505 Shim (M71x56xO.5) 1 1 
LG1242 A0870508 Shim (M72x60x1.0) 1 1 

____________ MAIN SHAFT- 4 WHEEL DRIVE ---------- ­

10/25/02 	 CD 
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GEARBOX SECTION 15:9LongAgribusiness 
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-------410DTCI450DTCI470l)TCI530DTCI550DTC ------­
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GEARBOX SECTION 15:9• LongAgribusiness . 
r.r; . 410DTC/450DTC/470DTC/530DTC/550DTC------­

LONG No. VENDOR No. 
"/'''''''''--',,­

ITEM No 

1 
2 
3 
4 
5 

6 
7 
8 

9 
10 

11 
12 
13 
14 
15 

16 
17 

-'-~, 18 
19 
20 

21 
22 
23 
24 
25 

26 
27 
28 
29 

·DESCRIPTION 

Bearing, Ball 6207 (M72x35x17) 

Shaft, Shuttle DRV 

Spacer (M42.7x33.5x44.5) 

Gear, 2ND DRV 

Gear, 3RD DRV 


Gear, 4TH DRV 

Spacer (M40x25.5x8.5) 

Bearing, Taper Roller 32005XJ 

(M47x25x15) 

Ring, Snap (C)H (M50.8x2) 

Nut, Lock (M25-1.5) 


Bearing Ball 6306 (M72x30x19) 

Spacer (M50x33x12) 

Shaft, Main DRVN 

Sleeve,Gear 

Gear, 1 ST DRN 


Ring, Synchronizer 

Spring 

Hub, Shift (F-R) 

Piece 

Sleeve, Shift 


Gear, 2ND DRVN 

Gear, 3RD DRV 

Gear, 4TH DRV 

Spacer, TIM Shaft (M50x33x44.5) 

Collar 


Ring, Snap (M72x2.5) 

Holder,Bearing 

Bolt, Stopper (M1 0-1.25x20) 

Washer, Spring (M10) 


QTY. 

410DTC 530/550DTC 
4501470DTC 

2 2 
1 1 
2 2 
1 1 
1 1 

1 1 
1 1 

2 2 
1 1 
2 2 

1 1 
2 2 
1 1 
4 4 
1 1 

4 4 
4 4 
2 2 
6 6 
2 2 

1 1 
1 1 
1 1 
1 1 
1 1 

1 1 
1 1 
1 1 
1 1 

LG1720 
LG3631 
LG1465 
LG1125 
LG1127 

LG1129 
LG3532 
LG1735 

LG3533 
LG1785 

LG1725 
LG21 09 
LG1428 
LG1460 
LG1124 

LG1386 
LG1488 
LG1189 
LG1311 
LG1455 

LG1126 
LG1128 
LG1130 
LG1466 
LG1051 

N660257-S 
LG3534 
LG3535 
N630174-S8 

A0862070 
A1281501 
A1281152 
A1281141 
A1281143 

A1281145 
A1281497 
A1281230 

5810055001 
A1281034 

A0863061 
A1281158 
A1281211 
A1281081 
A1281176 

A1281354 
3A1281 021 
A1281384 
3A1281 020 
A1281361 

A1281142 
A1281144 
A1281146 
A1281191 
3A1281015 

A1281498 
A1281499 

___~_____- ___ MAIN SHAFT- 4 WHEEL DRIVE ---------~-
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GEARBOX. SECTION 15:6LolIgI\gribusiness 
--------- 470DTCI53bDTCI550DTC --------­
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GEARBOX SECTION 15:6LongAgribusiness 
470D TCI530D TCI550DTC 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
47015301550DTC 

1 N660242-S Ring, Snap (M47x1.75) 1 1 

2 LG1716 A0862040 Bearing, Ball 6204 (M47x20x14) 1 1 

3 N661225-S Ring, Snap (M30) 5 5 

4 LG1134 A1285087 Gear, Creeper 1 st 1 1 

5 LG1443 A1285088 Shaft, w/Creeper Gear 1 1 


6 LG1731 A1285096 Bearing, Roller NJ205ET(M52x25x15) 1 1 

7 LG1024 A1285142 Cap,O-Ring 1 1 

8 LG1410 A1285129 Selector, Creeper 1 1 

9 LG3977 A1285167 Shaft, Creeper DRN 1 1 


10 LG3978 A1281508 Sleeve, Gear 1 1 


11 LG1711 3A1970157 Bearing, Needle 404527 (M45x40x27) 1 1 

12 LG1135 A1285128 Gear, Creeper 2nd 1 1 

13 LG3979 A1281509 Washer; Thrust (M54x30x3) 1 1 

14 LG1725 A0863061 Bearing; Ball 63062 (M72x30x19) 1 1 

15 LG1173 A1285135 Holder, Bearing 1 1 


16 LG1719 A0862060 Bearing, Ball 6206 (M62x30x16) 1 1 

17 LG1864 S1541 03033 Bolt, Hex wlWasher (M1 0-1.25x30) 3 3 


/~~. 

------------ CREEPER SHAFT:- 4 WHEEL DRIVE ----------- ­
10/25/02 
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GEARBOX SECTION 15:7LongAgribusiness 
.==.---------- All Mbde/s ---------- ­
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GEARBOX SECTION 15:7• LongAgribusiness 
All Models 

/,----....., 
ITEM No LONG No. 

1 LG1724 
2 LG1790 
3 LG1142 
4 LG1729 
5 LG1789 

6 LG4184 
7 LG3549 
8 LG1738 
9 N660246-S 

10 LG1785 

11 LG1028 
12 N660257-S 
13 LG1454 
14 N660230-S 
15 LG3981 

16 LG1862 

VENDOR No. 

A0863060 
A1285083 
A1285126 
A1281274 
A1285082 

A1285195 
A1285125 
A1285084 

A1281034 

A1283016 

A1281228 

A1280122 

S1541 02033 

DESCRIPTION QTY. 

ALL MODELS 

Bearing, Ball 6306 (M72x30x19) 1 
Washer, Thrust 1 
Gear, High Drive 1 
Bearing, Needle (M40x35x27) 1 
Washer, Thrust (M50x35x3) 1 

Selector 1 
Shaft, Sub Drive 1 
Bearing, Taper Roller 32006XJ (M55x30x17) 2 
Ring, Snap (C)H (M55x2) 1 
Nut, Lock (M25-1.5) 1 

Cap, Rubber 1 
Ring, Snap (C)H (M72x2.5) 1 
Sleeve 1 
Ring, Snap (M28x1.2) 1 
Cover, Rubber Cap 1 

Bolt, wlWasher (M1 Ox1.25x20) 3 

TRANSFER SHAFT 

10/17/02 



GEARBOX SECTION 15:7• LongAgribusiness 
I 

--------------------------A"Mode~ -------------------------­

,/'A 

~ "-2 
1 

~ 12t)~ ~~"'13 
.~"-~ 11 

"- 10 
9 

'8 

14 

A 

i 
Effective on 410 DTC Tractors up to Serial No. J00016. 
Effective on 450 Tractors up to Serial No. ;..100168.

I 

Effective on 470 DTC Tractors up to Serial No. J00064. 
I 

Effective on 530 DTC Tractors up to Seria~ No. J00056. 
Effective on 550 DTC Tractors up to Seria~ No. J00144. 

i 
TRANSFER SHAFT -----------­

I 

10/17/02 




GEARBOX SECTION 15:7LongAgribusiness 
~~----------------------- AnMode~ 

-----, 
ITEM No LONG No. VENDOR No. • DESCRIPTION QTY. 

ALL MODELS 

1 LG1235 A0870461 Shim (M51x41xO.15) 3 
LG1236 A0870462 Shim (M51x41xO.2) 2 
LG1237 A0870465 Shim (M51x41xO.5) 2 
LG1238 A0870468 Shim (M51x41x1.0) 1 

2 LG1739 A1285085 Bearing, Taper Roller 32208C (M80x40x24.75) 1 

3 LG1141 A1285078 Gear, High Driven 1 
4 LG1456 A1285025 ~~. 1 
5 LG4184 A1285195 Selector 1 
6 LG1463 A1281046 Sleeve 1 
7 LG1711 3A1970157 Bearing, Needle (M40x45x27) 1 

8 LG4183 A1285194 Gear, Lower Driven 1 
9 LG1790 A1285083 Washer, Thrust (M54x3) 1 

10 LG1474 A1285026 Spacer (M30x40x5) 1 
11 LG1231 A0870431 Shim (M39x31xO.15) 2 

LG1232 A0870432 Shim (M39x31xO.2) 2 

LG1233 A0870435 Shim (M39x31xO.5) 2 
LG1234 A0870438 Shim (M39x31x1.0) 1 

12 LG1741 A26800340 Bearing, Taper Roller (30306C)(M72x30x20.75) 1 
13 LG1785 A1281034 Nut, Lock 1 
14 LG3550 A1324072 Pinion, Drive 1 

Effective on 410 DTC Tractors up to Serial No. J00016. 
Effective on 450 Tractors up to Serial No. J00168. 
Effective on 470 DTC Tractors up to Serial No. J00064. 
Effective on 530 DTC Tractors up to Serial No. J00056. 
Effective on 550 DTC Tractors up to Serial No. J00144. 

TRANSFER SHAFT 

10/17/02 

http:30306C)(M72x30x20.75
http:M39x31xO.15
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,.LongAgribusiness GEARBOX SECTION 15:7 

-------------------------A"Mbde~ ------------------------­
! 

A 

Effective on 410 OTe Tractor from Serial No. J00017 and up. 
Effective on 450 Tractor from Serial No. Jq0169 and up. 
Effective on 470 OTe Tractor from Serial No. J00065 and up. 
Effective on 530 OTe Tractor from Serial No. J00057 and up. 
Effective on 550 Tractor from Serial No. JO,0144 and up. 

I 
TRANSfER SHAFT 

10/17/02 




GEARBOX SECTION 15:7 

All Models 
LongAgribusiness 

r"~_" 

ITEM No LONG No. 

LG1235 
LG1236 
LG1237 
LG1238 

2 

1 

LG1739 

3 LG1141 
4 LG1456 
5 LG4184 
6 LG1463 
7 LG1711 

8 LG4183 
9 LG1790 

10 LG1474 
11 LG1231 

LG1232 

LG1233 
LG1234 

12 LG1741 
13 LG1785 
14 LG3550 

VENDOR No. 

A0870461 
A0870462 
A0870465 
A0870468 
A1285085 

A1285078 
A1285025 
A1285195 
A1281046 
3A1970157 

A1285194 
A1285083 
A1285026 
A0870431 
A0870432 

A0870435 
A0870438 
A26800340 
A1281034 
A1324072 

DESCRIPTION 

Shim (M51x41xO.15) 
Shim (M51x41xO.2) 
Shim (M51x41xO.5) 
Shim (M51x41x1.0) 

QTY. 


ALL MODELS 


3 
2 
2 
1 

Bearing; Taper Roller 32208C (M80x40x24.75) 1 

Gear, High Driven 1 
Sleeve 1 
Selector 1 
Sleeve 1 
Bearing, Needle (M40x45x27) 1 

Gear, Lt:~werDriven 1 
Washer, Thrust (M54x3) 1 
Spacer (M30x40x5) 1 
Shim (M39x31xO.15) 1 
Shim (M39x31xO.2) 1 

Shim (M39x31xO.5) 2 
Shim (M39x31x1.0) 1 
Bearing,Taper Roller (30306C) (M72x30x20.75) 1 
Nut, Lock 1 
Pinion, Drive 1 

Effective on 410 DTC Tractors from Serial No. J00017 and up. 
Effective on 450 Tractors from Serial No. J00169 and up. 
Effective on 470 DTC Tractors from Serial No. J00065 and up. 
Effective on 530 DTC Tractors from Serial No. J00057 and up. 
Effective on 550 Tractors from Serial No. J00144 and up. 

TRANSFER SHAFT 

10/17/02 
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GEARBOX SECTION 15:8LongAgribusiness 
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,~. 

GEARBOX SECTION 15:8LongAgribusiness 
4501550 

ITEM No LONG No. 

1 LG1748 
2 LG1081 
3 LG1699 
4 LG1700 
5 LG1382 

6 LG1795 
7 LG1298 
8 LG4115 
9 LG1862 
10 N646664-S8 

11 LG1707 
12 LG1489 
13 LG1775 
14 LG4116 
15 N646663-S8 

16 LG1104 
17 LG1372 
18 LG1313 
19 LG1685 
20 LG1216 

21 LG1292 
22 LG1103 
23 LG1371 
24 N661212-S 
25 LG1215 

26 LG1276 

VENDOR No. 

A1290090 
A1292109 
A1290088 
A1290089 
S801010A10 

A1293032 
S804036010 
A1291180 
S1541 02033 

A20063390 
3A1290011 
3A1970052 
Q071 0004 

A1290085 
A1290083 
A1290091 
A1291 053 
A1290087 

S801012010 
A1290084 
A1290082 

A1290086 

S801022010 

DESCRIPTION 

Boss, Main Shift Lever 

Cover, Rubber 

Arm, Main (1,2) 

Arm, Main (3,4) 

O-Ring (P) (P10) (M1 0x2.4) 


Bolt, 4WD Shift (M12-1.75) 

O-Rings (S) S36 (M36x2.0) 

Cover 

Bolt, Hexw/Washer (M10 -1.25x20) 

Pin, Spring 


Ball, Shift Fork 

Spring . 

Plug, Taper PT 3/8 

Cap, Sealing 

Pin, Spring 


Fork, Main (3,4) 

Rail, Main (3,4) 

Pin, Spring 

Adapter 

Lever, Main (3,4) 


O-Rings (P) P12 (M11.8x2.4) 

Fork, Main (1,2) 

Rail, Main (3,4) 

Ring, Snap P16 (M14.7x1) 

Lever, Main (1,2) 


O-Ring P22 (M22x2.4) 


QTY. 

4501550 
1 
2 
1 
1 
2 

2 
1 
1 
3 
1 

2 
2 
1 
2 
4 

1 
1 
1 
2 
1 

2 
1 
1 
1 
1 

2 

----------- SELECTOR LEVER!" 2 WHEEL DRIVE -----------==-­-10/17/02 
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GEARBOX SECT/ON 15:9LongAgribusiness 
470DTC/53qDTC/550DTC --------- ­
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GEARBOX SECTION 15:9• LongAgribusiness 
---------- 470DTC/530DTC/550DTC ---------­

/ ....- ..."., 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
470/530/550DTC 

1 LG3555 A1970251 Grip, 4WD Change 1 1 

2 LG1868 S314100013 Nut, Hex (M10-1.25) 1 1 

3 LG1161 A1293080 Hand Lever,4WD 1 1 

4 LG1162 A1293116 Hand Lever, Creeper 1 1 

5 N630069-S8 Washer, Plain (M10) 3 3 


6 LG1871 8443100013 Pin, Snap (M10x32.6) 3 3 

7 LG1748 A1290090 Boss, Main Shift Lever 1 1 

8 LG1081 A1292109 Cover, Rubber 4 4 

9 LG1699 A1290088 Arm, Main (1,2) 1 1 


10 LG1700 A1290089 Arm, Main (3,4) 1 1 


11 LG1707 A20063390 Bait, Shift Fork 4 4 

12 LG1489 3A1290011 Spring 4 4 

13 LG1382 S801010A10 O-Ring ,(P) (P1 0) (M1 0x2.4) 2 2 

14 LG1795 A1293032 Bolt, 4WD Shift (M12-1.75) 2 2 

15 LG1298 S804036010 O-Rings (S) S36 (M36x2.0) 2 2 


16 LG1747 A1291109 Boss, 4WD & Creeper 1 1 

17 LG1862 S1541 02033 Bolt, Hex w/Washer (M10-1.25x20) 3 3 

18 LG1695 A1291108 Arm,4WD 1 1 

19 N646664-S8 Pin, Spring 2 2 


'~" 20 LG1692 A1291107 Arm, Creeper 1 1 


21 N646663-S8 Pin, Spring 7 7 

22 LG1104 A1290085 Fork, Main (3,4) 1 1 

23 LG1372 A1290083 Rail, Main (3,4) 1 1 

24 LG1313 A1290091 Pin, Main 1 1 

25 LG1685 A1291053 Adapter 2 2 


26 LG1216 A1290087 Lever, Main (3,4) 1 1 

27 LG1292 8801012010 O-Rings (P) P12 (M11.8x2.4) 4 4 

28 LG1103 A1290084 Fork, Main (1,2) 1 1 

29 LG1371 A1290082 Rail, Main (3,4) 1 1 

30 N661212-S Ring, Snap P16 (M14.7x1) 1 1 


31 LG1215 A1290086 Lever, Main (1,2) 1 1 

32 LG1276 S801 02201 0 O-Ring P22 (M22x2.4) 4 4 

33 LG1369 A1291138 Rail,4WD 1 1 

34 LG1099 A1291104 Fork,4WD 1 1 

35 LG1206 A1291106 Lever,4WD 1 1 


36 LG1370 A1291137 Rail, Creeper 1 1 

37 LG1100 A1291103 Fork, Creeper 1 1 

38 LG1210 A1291105 Lever, Creeper 1 1 

39 LG1254 A1293097 Link,4WD 1 1 

40 LG1154 A1293101 Knob, Creeper (M10x1.5) 1 1 


/---', 

41 LG1775 3A1970052 Plug, Taper PT 3/8 1 1 

42 N620013-S8 Nut, Hex (M8-1.25) 1 1 

43 LG1686 A1291120 Adapter, 4WD 1 1 

44 LG1317 8427102013 Pin, He~d B-TV (M14x10x20) 1 1 


CREEPER GEAR LEVER" 4WD SELECTOR LEVER
10/25/02 GO) 
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GEARBOX SECTION 15:9• LongAgribusiness 
470DTC/530D TC/550D TC---------­

--------- CREEPER GEAR LEVER & 4WD SELECTOR LEVER --------­
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GEARBOX SECTION 15:10LongAgribusiness 
i 

---------------------------A"Mpde~ --------------------------­
1 

11'4:":11 
I .' ,""',i,' ',' 

,I. 

!~ 

! 

Effective on 410 DTC Tractors up to Serirl No. J00016. 
Effective on 450 Tractors up to Serial No. J00168. 
Effective on 470 DTC Tractors up to Seri~1 No. J00064. 
Effective on 530 DTC Tractors up to Serial No. J00056. 
Effective on 550 Tractors up to Serial No. J00144.

l
I 

----------------------- SHUTTLE DRF SHIFTER ---------------------­., 10/17/02 



GEARBOX SECTION 15:10 

All Models 
-------,~ 

ITEM No LONG No. VENDOR No. . DESCRIPTION QTY. 
ALL MODELS 

1 LG3556 S33812OO13 Nut, Hex3-TY (M12-1.25) 1 
2 N630070-S8 Washer, Pin. S-RD (M12) 1 
3 LG3557 S316200013 Nut, Hex S 2-TY (M20 - 1.5) 1 
4 LG3558 S155083033 Bolt, Hex (M8-1.25x30) 1 
5 LG3559 A1291 084 Guide, Shaft F-R 1 

6 N630073-S8 Washer: PLN S-RD (M20) 1 
7 N661216-S8 Ring, Snap (M20) 1 
8 LG1163 A1291100 Hand Lever, F-R 1 
9 LG1152 A1100048 Grip 1 

10 LG1440 A1291 099 Shaft, Shuttle Shift 1 

11 LG1015 A1970234 Bushing, Flange 1 
12 LG3560 A1291175 Guide, Shuttle Shift 1 
13 LG2214 A1291173 Lever, Outer F-R 1 
14 LG1292 S801012010 O-Ring (P) P12 (M12x2.4) 2 

Effective on 410 DTC Tractors up to Serial No. J00016. 
Effective on 450 Tractors up to Serial No. J00168. 
Effective on 470 DTC Tractors up to Serial No. J00064. 
Effective on 530 DTC Tractors up to Serial No. J00056. 
Effective on 550 Tractors up to Serial No. J00144. 

------------- SHUTTLE DRIVE SHIFTER -------,-------­

10/17/02 

http:M12-1.25


GEARBOX SECTION 15:10LongAgribusiness 
---------------------------A"Mode~ ---------------------------­

I 


ll.,.~....".' •.. ",i..",.. 
. I'. 

'.. ;. I 
. 'I 

yQt. 

Ii
·'1 

11/~o~...": 
1.14 /' .. ",.... 
i 13 1 
I·· .
i . 

1 

i 
Effective on 410 OTe Tractors from Serial No. J00017 and up.1 

I 

Effective on 450 Tractors from Serial No. ~00169 and up. 
Effective on 470 OTe Tractors from Serial iNo. J00065 and up. 
Effective on 530 OTe Tractors from Serial\No. J00057 and up. 
Effective on 550 Tractors from Serial No. ~00144 and up. 

I 

I 
SHUTTLE DRIVE SHIFTER 

.,~ 

1 

10/17/02 



GEARBOX SECTION 15:10LongAgribusiness
.=:..------------- All Models 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

ALL MODELS 

1 LG3556 5310120013 Nut, Hex 3-TY (M12-1.25) 1 
2 N630070-S8 Washer, Pin. S-RD (M12) 1 
3 LG3557 S316200013 Nut, Hex S 2-TY (M20-1.5) 1 
4 LG3558 S155083033 Bolt, Hex (M8-1.25x30) 1 
5 LG3559 A1291084 Guide, Shaft F-R 1 

6 N630073-S8 Washer, PLN S-RD (M20) 1 
7 1\1661216-S8 Ring, Snap (M20) 1 
8 LG1163 A1291100 Hand Lever, F-R 1 
9 LG1152 A1100048 Grip 1 

10 LG1440 A1291 099 Shaft, Shuttle Shift 1 

11 LG1015 A1970234 Bushing, Flange 1 

12 LG3560 A1291175 Guide, Shuttle Shift 1 

13 LG4187 A1291182 Lever, Outer F-R 1 

14 LG1292 S801012010 O-Ring (P) P12 (1\J112x2.4) 1 


Effective on 410 DTe Tractors from Serial No. J00017 and up. 

Effective on 450 Tractors from Serial No. J00169 and up. 

Effective on 470 DTe from Serial No. J00065 and up. 

Effective on 530 DTe from Serial No. J00057 and up. 

Effective on 550 Tractors from Serial No. J00144 and up. 


SHUTTLE DRIVE SHIFTER 

10/17/02 



GEARBOX SECTION 15:11LongAgribusiness 
4501550 
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--------- RANGE SELECTOR LE1QER - 2 WHEEL DRIVE -------- ­

10/17/02 




GEARBOX SECTION 15:11LongAgribusiness 
~ 

ITEM No LONG No. 

1 LG1175 
2 LG1107 
3 LG1376 
4 LG1391 
5 LG1219 

6 LG4117 
7 LG1259 
8 N630069-S8 
9 LG1871 

10 LG1794 

11 LG1701 

12 LG3562 

13 LG1707 

14 LG1860 

15 500360 


16 LG1293 
17 N661206-S 
18 N661216-S 
19 LG1026 
20 LG1489 

21 LG1868 
22 LG3563 
23 N630073-S8 
24 LG1427 
25 N661212-S 

VENDOR No. 

A1292020 
A1292086 
A1292112 
A1292088 
A1292089 

A1292143 
A1292094 

S4431 00013 
A1292091 

A1292102 
A1970252 
A20063390 
S153081633 

S801016010 

3A1290009 
3A1290011 

S314100013 

8361200013 


A1293083 

450/550 

DESCRIPTION QTY. 


4501550 

Holder, Shaft Link 1 

Fork, Sub TIM 1 

Rail, Sub TIM 1 

Rod,SubT/M 1 

Lever, Sub TIM Inner 1 


Hand Lever, SubTIM 1 

Link, Sub TIM 1 

Washer. Plain (M10) 2 

Pin, Snap (M8x32) 2 

Bolt, Self Lock (M10-1.25) 1 


Arm, Outer Sub TIM 1 

Grip, Change 1 

Ball, Shift Fork (M11/32) 1 

Bolt, Hex (M8-1.25x16) 1 

Pin, Spring (M8.6x32) 1 


O-Ring ,P16 (M16x2.4) 1 

Ring, Snap (M10) 1 

Ring, Snap (M20) 1 

Cap,Raii 1 

Spring 1 


Nut, Hex (M10-1.25) 1 

Washer; Spring (M33.8x20.2x5) 1 

Washer, Plain (M20) 1 

Shaft,Lever 1 

Ring,Snap 1 


---------- RANGE SELECTOR LEVER - 2 WHEEL DRIVE --------- ­
I 


10/17/02 
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GEARBOX SECTION 15:12LongAgribusiness 
I 


470DTCI530DTCI550DTC --------- ­
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---------- RANGE SELECTOR LE~ER - 4 WHEEL DRIVE -------- ­
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10/25/02 




GEARBOX SECTION 15:12 

470DTCI530DTCI550DTC 

LongAgribusiness 
/----"", 

QTY.ITEM No LONG No. VENDOR No. DESCRIPTION 

470/530/550DTC 

1 LG1175 A1292020 Holder, Shaft Link 1 

2 LG11 07 A1292086 Fork, Sub TIM 1 1 

3 LG1376 A1292112 Rail, Sub TIM 1 1 

4 LG1391 A1292088 Rod,SubT/M 1 1 

5 LG1219 A1292089 Lever, SubTIM Inner 1 1 


6-9 LG3561 A1292130 Hand Lever Assy, Sub TIM 1 1 

6 LG1164 A1292104 Hand Lever, Sub TIM 1 1 

7 LG1259 A1292094 Link, SubT/M 1 1 

8 N63006g.S8 Washer, Plain (M10) 2 2 

9 LG1871 S443100013 Pin, Snap (M8x32) 2 2 


10 LG1794 A1292091 Bolt, Self Lock (M 1 0-1.25) 1 1 

11 LG1701 A1292102 Arm, Outer Sub TIM 1 1 

12 LG3562 A1970252 Grip, Change 1 1 

13 LG1707 A20063390 Ball, Shift Fork (M11/32) 1 1 

14 LG1860 S153081633 Bolt, Hex (M8-1.25x16) 1 1 


15 500360 Pin, Spring (M8.6x32) 1 1 

16 LG1293 S801016010 O-Ring P16 (M16x2.4) 1 1 

17 N661206-S Ring, Snap (M1 0) 1 1 


/",,0_-.-.,,\ 18 N661216-S Ring, Snap (M20) 1 1 

19 LG1026 3A1290009 Cap, Rail 1 1 


20 LG1489 3A1290011 Spring 1 1 

21 LG1868 S3141 00013 Nut, Hex (M1 0-1.25) 1 1 

22 LG3563 S361200013 Washer, Spring (M33.8x20.2x5) 1 1 

23 N630073-S8 Washer, Plain (M20) 1 1 

24 LG1427 A1293083 Shaft, Lever 1 1 


25 N661212-S Ring,Snap 1 1 


--------- RANGE SELECTOR LEVER; - 4 WHEEL DRIVE ---------- ­

10125/02 
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GEARBOX SECTION 15:13LongAgribusiness 

I 
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------------ GEAR SELEdrOR LEVER -----------­
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GEARBOX SECTION 15:13• LongAgribusiness 
==~----------------------- A"Mode~ 

.r---~~ 

/'~~, 

ITEM No LONG No. 

1-13 LG1261 
1 LG1688 
2 LG3637 
3 LG1413 
4 LG1409 

5 LG1214 
6 LG1491 
7 N630072-S8 
B N661212-S 
9 LG3638 

10 500356 
11 LG1867 
12 N630172-S8 
13 LG3639 
14 LG1157 

15 LG1868 
16 LG1256 
17 LG1257 
18 N630069-SB 
19 LG1B71 

20 LG1864 

VENDOR No. 

A1292114 
A1292113 
A1292115 
A1292116 
A1292117 

A1292118 
A1292128 

S309960013 

S3110B0013 

S365062013 
A1970254 

S3141 00013 
A1292123 
A1292124 

S4431 00013 

S1541 03033 

DESCRIPTION 

Main Change Lever Assy 

Adapter, Main (1,2) 

Adapter,Main (3,4) 

Shaft 

Selector 


Lever,Main 

Spring 

Washer,PLN.S-RD (M16) 

Ring, Snap (M16) 

Nut, Hex1-TY (M6-1.0) 


Bolt, Hex (M8-1.25x16) 

Nut, Hex 1-TY (M8-1.25) 

Washer,SPR.1TYP (M6) 

Washer, PLN. L-RD (M20xB.4x1.6) 

Grip, Main Change 


Nut, Hex. S. 2-TY (M10 -1.25) 

Link. Main (1,2) 

Link, Main (3,4) 

Washer,PLN. S-RD (M10) 

Pin, SnapA-TY (M10x32.6) 


Bolt, wlWasher(M10x1.25x30) 


Qrr. 

ALL MODELS 


1 
1 
1 
1 
1 

1 
1 
2 
1 
2 

1 
1 
1 
2 
1 

1 
1 
1 
4 
4 

2 

------------- GEAR SELECTOR LevER ------------ ­

10/17/02 



~OTES 
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ALL MODELS 

REAR AXLE HOUSIN 


AND DIFFERENTIAL 

i 

. 

____ flJLongAgribusiness ---­
COMMON SENSE SOLUTION 



REAR AXLE HOUSING & DIFFERENTIAL SECTION 16:1LongAgribusiness 
-----------------------A"Mode~---------------------
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---------------- DIFFERENTIAL LOCK ----------------­

10/17102 
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"~, 

REAR AXLE HOUSING & DIFFERENTIAL SECTION 16:1LongAgribusiness 
AI/Models 

ITEM No LONG No. 

1 LG1507 
2 LG1772 
3 LG1268 
4 LG1509 
5 LG1477 

6 LG1736 
7 LG1508 
S LG1476 
9 LG1722 

10-11 LG2005 

10 LG1101 
11 LG1684 
12 LG1493 

13-15 LG1088 
13 LG222S 

14 LG3650 
15 N620013-SS 
16 LG1310 
17 LG12S1 
1S LG1283 

19 LG1293 
20 50019S 
21 LG1951 
22 N646684-SS 
23 LG1S09 

24 LG16S9 
25 LG1294 

VENDOR No. 

3A1326007 
3A1326005 
A0653004 
A1326019 
A1326042 

A267999S0 

A1326040 

A1326041 

A0862100 

3A1326013 


2A1326014 
3A1326015 
A1326047 
A1326045 
A1326043 

S163086043 

A1326044 
SS020S0010 
SS02110010 

SS01016010 

S1530S2033 

A1970253 

A1326046 
SS01021010 

DESCRIPTION 

Strap 
Screw. 

Oil-Seal TC335211 (M33x52x11) 

Support, Diff (RH) 

Spacer, Diff(RH) (MS9.1x77.1x16) 


Bearing, Taper 3021 0 (M90x50x21. 75) 

Support, Diff (LH) 

Spacer, Diff(LH) (MS9.1x77.1x12) 

Bearing, Ball 6210 (M90x50x20) 

Fork Assy, Diff Lock 


Fork, Diff Lock 

Adapter 

Spring, Diff Lock 

Diff Pedal ShaftAssy 

Pedal Shaft, Diff 


Bolt, Hex F-Third (MS-1.25x60) 

Nut, Hex (MS-1.25) 

Pedal, Diff Lock 

O-Rings (G) GSO (MSOx3.1) 

O-Rings (G) G110(M115x3.1) 


O-Rings (P) P16 (M16x2.4) 

Bolt, Hex Small (M10-1.25x25) 

Bolt. Hex wlWasher (MS-1.25x20) 

Pin, Spring (MSx40) 

Plug, Rubber 


Adjust Screw (M22-1.5) 

O-Rings(P) P21 (M21x2.4) 


QTY. 
ALL MODELS 

4 
2 
2 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
2 
2 

1 
S 
1 
1 
1 

1 
1 

-------------- DIFFERENTIAL LOCK 

10/17/02 
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REAR AXLE HOUSING & DIFFERENTIAL SECTION 16:2LongAgribusiness 
---------------------------A"Mbde~ --------------------------­
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--------------------- REAR DIFFERENTIAL ------------------------ ­

10/17/02 



LongAgribusiness 
 REAR AXLE HOUSING & DIFFERENTIAL SECTION 16:2 

All Models 

DESCRIPTION 

Differential Assy 

Pinion & Ring Gear Set 

Pinion, Drive 

Gear, Crowning Ring 

Case, Diff1 


Case, Diff2 

Shaft1 

Shaft2 

Gear, Diff Side (L) 

Gear, Diff Side (R) 


Pinion, Mat 

Holder, Shaft 

Hub, Diff Lock 

Roller (M12x1.5) 

Plate, Lock 


Bolt, Hex (M12-1.25x23) 

Pin, Spring W-TY (M6x50) 

Washer, Lock 

Bolt, Hex Small (M8-1.25x20) 

Washer, Thurst (L) (M74x55xO.8) 


Washer, Thrust (M19.45x42.07xO.8) 

Washer, Thrust(R) (M71.44x41.47xO.8) 


QTY. 

ALL MODELS 

1 
1 
1 
1 
1 

1 
1 
2 
1 
1 

4 
1 
1 

10 
4 

8 
3 
4 
8 
1 

4 
1 

~', 

ITEM No LONG No. 

1-20 LG1087 
1-2 LG3982 


1 LG3550 

2 LG3651 

3 LG3652 


4 LG3329 
5 LG3330 
6 LG3653 
7 LG3331 
8 LG3332 

9 LG3333 

10 LG3654 

11 LG3334 

12 LG3335 

13 LG3336 


14 LG3655 
15 N646661-S8 
16 LG1925 
17 LG1926 
18 LG1929 

19 LG1927 

20 LG1928 


VENDOR No. 

A1324080 
A1324101 
A1324072 
A1324071 
A1324073 

A1324074 
A1324075 
A1324076 
A1324061 
A1324062 

A1324060 
A1324077 
3A1324007 
3A1324014 
3A1324012 

3A1324016 

A1324079 
S105082043 
3A1324003 

3A1970123 
3A1970122 

-------------- REAR DIFFERENTIAL 

10/17/02 
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ALL MODELS 

FINAL DRIVE HOUSIN 


____ flLongAgribusiness ---­
COMMON SENSE SOLUTION 



FINAL DRIVE HOUSING SECTION 17:1• LongAgribusiness
--------------------------A"Mbde~ -------------------------­
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----------------------- FINAL DRIVE HOUSING ------------------- ­
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FINAL DRIVE HOUSING SECTION 17:1LongAgribusiness 

ITENI No 

1,3-14 
2-14 


1 

2 

3 


4 
5 
6 
7 
8 

9 

10 

11 

12 

13 


14 

15 

16 

17 

18 


19 

20 

21 

22 

23 


LONG No. 

LG3676 
LG3677 
LG1036 
LG1035 
LG1439 

LG1399 
LG1053 
LG1734 
LG1481 
LG1136 

LG1356 
LG1355 
LG1010 
LG1781 
LG1395 

LG1732 
LG1028 
LG1328 
LG1726 
LG1325 

LG3678 
LG3679 
LG3680 
LG3681 
N630187-S8 

VENDOR No. 

A1480065 

A1480064 

A1480037 

A1480036 

A1481043 


3A1970015 
3A1481010 
3A1970036 
A1481045 
A1481 044 

A0661 073 
A0611040 
3A1970002 
A0610281 
A10263360 

A1481 024 
A1283016 
A1481030 
A0863080 
S4231 0201 0 

A1480039 
S102141343 
S101146543 
S301140043 

All Models 

DESCRIPTION 

F/DriveAssy (RH) 

F/DriveAssy (LH) 

Casing, F/Drive (RH) 

Casing,' F/Drive (LH) 

Shaft, Rear Axle 


Seal, Oil (M94x60x26) 

Collar, Oil Seal (M1 01.6x1 0) 

Bearing, Taper 32011(M90x55x23) 

Spacer (M73x55.5x33) 

Gear, Final Drive 


Plate, Lock (M46x82x1.5) 

Nut, Lock (M45-1.5) 

Bushing, DU 

Plug, Drain (M20-1.5) 

Seal (M26x20x1) 


Bearing, Roller NJ2208 (M80x40x23) 

Cap,Rubber 

Pinion, Final Drive 

Bearing, Ball 6308 (M90x40x23) 

Pin, ParA-TV (D10x20) 


Bolt, Stud (M14-2x125) 

Bolt, Hex (M14-2x130) 

Bolt, Hex (M14-2x65) 

Nut, Hex 1-TV (M14-2) 

Washer, Spr. 2-TV (M14) 


QTY. 

ALL MODELS 

1 
1 
1 
1 
2 

2 
2 
4 
2 
2 

2 
2 
2 
6 
6 

2 
2 
2 
4 
4 

4 
8 

10 
4 

22 

_____________ FINAL DRIVE HOUSING ------------ ­.,
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NPTES 



ALL MODELS 

FRONiAxLES 


_____ .Lo~ibusiness _____ 

COMMON SENSE SOLUTION 



FRONT AXLES SECTION 18:1LongAgribusiness . 
-=~----- 410DTCI450DTCI470DTC/530DTC/550DTC ------­

FRONT AxLEASSEMB~Y 6 HOLE AxLE - 4WD 
10/17/02 




FRONT AXLES SECTION 18:1LongAgribusiness 

ITEM No LONG No. 

1 LG3657 
LG3658 

2 LG3660 
3 LG3661 

LG3662 

LG3663 
4 LG2422 
5 NS30175-S8 
6 500235 

410DTC/450DTC/470PTC/530DTC/550DTC ------­

VENDOR No. DESCRIPTION QTY. 
4101450DTC 530DTCI550DTC 

470DTC 
A1400109 Front Axl~ Assy 1 
A1400108 Front Axl~ Assy 1 
A12100S0 Nut, Locl«M12-1.25) 4 4 
A1400087 Linner, F/f..xle AR AR 
A1400088 Linner, F/Axle AR AR 

A1400090 Linner, FfAxle AR AR 
5154124533 Bolt, HexiSmall (M12-1.25x45) 4 4 

Washer, Spring (M12) 4 4 
Bolt, Hex Small (M12-1.75x35) 4 4 

FRONT AXLE ASSEMBLY 6 HOLE AxLE - 4WD 
10/17/02 



FRONT AXLES SECTION 18:2LongAgribusiness . 
-=~----- 410DTC/450DTC/470qTC/530DTC/550DTC ------­

TIE ROD GROUP 6 HOLE AxLE - 4WD 

10/17102 




FRONT AXLES SECTION 18:2• LongAgribusiness I 

410DTC/450DTC/470DTC/530DTC/550DTC ------ ­
,~, 

ITEM No LONG No. VENDOR No. iDESCRIPTION QTY. 
410/450DTC 530DTC/550DTC 

470DTC 
1 N642590-S8 Pin, Split (M4x36) 2 2 

2 LG1947 A1402060 Wash~r, Pin 2 2 


3-7 LG3985 A161 0030 lie Rod Assy 1 

LG3986 A161 0029 lie R~dAssy 1 


3 LG3987 A161 0036 End, Tie Rod (R) 1 1 


4 LG1945 S306180043 Nut, Hex(R) (M18-1.5) 1 1 

5 LG3988 A161 0033 Pipe, Tie Rod 1 


LG3989 A161 0032 Pipe, iTie Rod 1 

I


6 LG3990 A1610016 Nut, ~ex(L) (M18-1.5) 1 1 

7 LG3991 A1610035 End, ifie Rod (L) 1 1 


TIE ROD GRouPI6 HOLE AxLE - 4WD 
10/17/02 



23/ /~
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FRONT AXLES SECTION 18:3LongAgribusiness . 
-------410DTC/450DTC/470QTC/530DTC/550DTC ------­

15( 25 
j~ \J,


21 

FRONT AxLE CASE 6 HOLE AxLE - 4WD 

10/17/02 




FRONT AXLES SECTION 18:3LongAgribusiness , 
410DTCI450DTCI470DTCI530DTCI550DTC ------ ­

~ 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

4101450DTC 530DTCI550DTC 
470DTC 

1 1LG1040 A1400106 Center, .F/Axle (R) 

LG2239 A1400098 Center,F/Axle (R) 
 1 

2 1LG1039 A1400107 Center, iF/Axle (L) 
LG2240 A1400099 Center,iF/Axle (L) 1 

3 LG1737 A1400093 Bearing, 32206C(M62x30x21.25) 2 2 

4 LG1031 A1400102 Case, ~earing 1 1 
5 LG3664 5101124043 Bolt, Hex (M12-1.75x40) 14 14 
6 LG1398 3A1970012 5eal, 0,1 (TC45x62x9) 1 1 
7 LG1756 A141 0038 Bracke1, Rear 2 2 
8 LG1016 3A1411 004 Bushing, 5eal (M45x15) 1 1 

9 LG1n6 3A1970065 Nut. H~x (M30-1.5) 1 1 
10 LG1011 3A1970006 Bushing (M80x40) 2 2 
11 LG1174 A1400100 Holder,Front Pivot 1 1 
12 LG1n4 3A1970051 Plug, T~per PT 1/2 1 1 
13 LG3666 A1970246 5him AR AR 

LG3667 A1970247 5him AR AR 
14 LG1001 3A1400004 Breather, Air 1 1 
15 LG1864 5154103033 Bolt, HexwlWasher(M10-1.25x30) 6 6 

/.--" 16 LG1267 A0730047 Nipple,! Grease PT 1/8 2 2 
17 LG1282 5802095010 O-Ring (M94.4x3.1) 2 2 

18 LG1280 5802075010 O-Ring (075) 2 2 
19 LG3668 5101123543 Bolt, H~x (M12-1.75x35) 7 7 
20 LG3669 A1970248 Bolt, Reamer(M12-1.75x45) 3 3 
21 LG1281 5802080010 O-Ring (M79 Ax3.1) 3 3 
22 LG1277 5801030010 O-Rin~ (M29.7 x 3.5) 1 1 

23 N630175-58 Washer, 5pring (M12) 24 24 
24 LG1n5 3A1970052 Plug,"r;aper PT 3/8 1 1 
25 LG3670 5154106033 Bolt, Hex wlWasher(M 1 0-1.25x60) 2 2 
26 LG1284 5802175010 O-Rin~ (M174.3x5.7) 1 1 

I 

FRONT AXLE CASE 6 HOLE AXLE - 4WD 
10/17102 

http:32206C(M62x30x21.25


17~ 0-14 
18-0 ~-15 

> 

FRONT AXLES SECTION 18:4LongAgribusiness
- I 

-=~-----410DTC/450DTC/470qTC/530DTC/550DTC------ ­

19-8 g)16 

~ 
B 

FRONT AxLE CASE ~ HOLE AxLE - 4WD 

10/17/02 




FRONT AXLES SECTION 18:4LongAgribusiness 
I 

410DTC/450DTC/470DTC/530DTC/550DTC ------­
~, 

ITEM No LONG No. VENDOR No. i DESCRIPTION QTY. 

4101450DTC 530DTCI550DTC 
470DTC 

1 LG1694 A1402065 Arm(R) 1 1 
2 LG1693 A1402066 Arm(L) 1 1 
3 LG1172 A1402062 Holder,Arm 2 2 
4 LG1033 A1402069 Case, Gear (R) 1 1 
5 LG1032 A1402070 Case, Gear (L) 1 1 , 

6 LG1034 A1400097 Case, Ki~g Pin 2 2 
7 LG1056 A1402067 Cover 2 2 
8 LG1055 3A1402005 Cover 2 2 
9 LG1017 A1402058 Bushing,iTaper 2 2 

10 LG1448 A1402048 Shim AR AR 

LG1444 A1402049 Shim AR AR 
LG1449 A1402050 Shim , AR AR 

11 LG1740 A1400076 Bearing, !Taper Roller 
32004J (M42x20x15) 2 2 

12 LG1013 A1402051 Bushing (M40x44x28) 2 2 

13 LG1397 A0652582 Seal, Dust (M40x48x6.5) 2 2 
14 LG1299 8804060010 O-Ring (p) (M59.5x2) 2 2 
15 LG2238 A1400072 Housing; G-Seal 2 2 

/~" 16 LG3983 A1400188 Group,Seal 1 1 
17 LG1185 A1400073 Housing~ G-Seal 2 2 

18 LG1289 S804080010 O-Ring ,S) (M79.5x2) 2 2 
19 LG1012 A1400077 Bushing' 2 2 
20 LG1864 S1541 03033 Bolt, w~asher(M10-1.25x30) 34 34 
21 LG1775 3A1970052 Plug, Taper PT 3/8 5 5 
22 LG1266 3A1970069 Nipple, Grease PT 1/8 2 2 

i 

23 LG1935 3aA970055 Bolt, Reamer (1111 1 0-1.25x30) 2 2 
24 N630174-S8 Washeri Spring (M10) 2 2 
25 LG2023 3A1970056 O-Ring (M225x3) 2 2 
26 500283 Bolt, He?, F-Thrd (M12-30x1.75) 4 4 
27 LG3673 3A1970057 Bolt, Re~mer (M12-30) 4 4 

28 N630175-S8 Washerl Spring (M12) 8 8 
29 LG3674 S163124043 Bolt, Hex (M12-1.75x40) 2 2 
30 N620015-S8 Nut,He~ (M12-1.75) 2 2 
31 500457 Bolt, Hex (M12-1.75x60) 2 

(Use wi~h 5340 MTG. Kit on 41 0/450/470 tractor.) 

FRONT AxLE CASEI6 HOLE AxLE - 4WD 
10/17/02 

http:M12-1.75
http:M12-30x1.75


FRONT AXLES SECTION 18:5 
"""'"'"-------410DTC/450DTC/470QTC/530DTC/550DTC -------

LongAgribusiness 

i1 

/ 

7­

8 

/ 
12 

o 

FRONT DIFFERENTIAL ~ HOLE AxLE - 4WD -------­

10/17102 




LongAgribusiness FRONT AXLES 	 SECTION 18:5 

410DTC/450DTC/470CJTC/530DTC/550DTC
~""""" 

ITEM No LONG No. VENDOR No. 

1-12 LG1086 2A1415001 
1 LG3340 A1400172 
2 LG2001 1A1414001 
3 LG3341 3A141S004 
4 LG3333 A1324060 

S LG1927 3A1970123 

6 LG1928 3A1970122 

7 LG3332 A1324062 

8 LG1714 3A1970033 
9 LG3342 3A1411 003 

10 500306 
11 N646661-S8 

12 	 LG2027 3A1970119 
LG2028 3A1970120 
LG2029 3A1970121 

.,.----,-, 

:DESCRIPTION 

Diff, Ge~rAssy 

Pinion &:Ring Gear Set 

Case, Diff 

Shaft 

Pinion, Mate 


Washer,Thrust 

{OD42.07xID10.4SxO.8T) 

Washer,! Thrust 

(OD71.44xID41.47xO.8T) 

Gear, Sipe 


Bearing, Ball 6210 (M90xSOx20) 

Plate, Lock 

Bolt, He?, F-Thrd (M10-1.2Sx20) 

Pin, Spring (M6xSO) 


Liner 

Liner 

Liner 


QTY. 

410/450DTC 530DTCl550DTC 
470DTC 

1 1 
1 1 
1 1 
1 1 
2 2 

2 2 

2 2 
2 2 

2 2 
4 4 
8 8 
1 1 

AR AR 
AR AR 
AR AR 

FRONT D,FFERENTIA'!- 6 HOLE AxLE - 4WD 
10/17/02 

http:OD71.44xID41.47xO.8T
http:0.4SxO.8T


FRONT AXLES SECTION 18:6LongAgribusiness 
------- 410DTCI450DTCI470DTCI530DTCI550DTC -----­

-------- FRONT DRIVE 6 HOLE AxLE - 4WD 

10/17/02 




Lon~ibusiness FRONT AXLES, SECTION 18:6 

410DTCI450DTCI470DTCI530DTCI550DTC ------­

ITEM No LONG No. VENDOR No. 

1 LG2008 3A1415005 
LG1421 A1400069 

2 LG1712 3A1970031 

3 LG1445 3A1970124 

LG1446 3A1970125 
LG1447 3A1970126 

4 LG1119 A1400057 
5 LG1796 A1400059 
6 N66122B-S 

7 LG1120 A1400058 
8 LG1742 3A1970034 

9 LG1224 3A1970109 
LG1225 3A1970110 

LG1226 3A1970111 
10 LG1432 3A1402009 
11 LG1743 3A1970035 

12 LG1118 3A1402011 

13 LG1797 A1402047 
14 LG1713 3A1970032 
15 LG1121 A1402044 
16 LG1227 3A1970112 

LG1228 3A1970113 

LG1229 3A1970114 
LG1230 3A1970115 

17 N660264-S 
18 LG1714 3A1970033 
19 LG3983 A1400188 

20 LG1186 A1400074 
21 LG1288 S804055010 
22 LG3349 A1402068 

:DESCRIPTION 

Shaft, Diff 
Shaft, Diff 
Bearing; Ball 
6307(M~0x35x21 ) 
Shim 

Shim 
Shim 
Gear 
Washer: (M41x35x3.4) 
Ring, Sl[lap (M32.2x1.5) 

Gear 
Bearingi

, Thrust 
NSK51107 (M52x35x12) 
Liner 
Liner 

Liner 
Shaft, l1inion 
Bearing, Thrust 
NSK51~08 (M60x40x13) 
Gear 

, 

I 

Nut, Lack (M30-1.5) 
Bearing, Ball 6308 (M90x40x23) 
Gear 
Liner 
Liner 

Liner 
Liner 
Ring, Snap (M95.5x3) 
Bearing, Ball 6210 (M90x50x20) 
Group,Seal 

! 

Housing, G-Seal 
O-Ring (MS4.Sx2.0) 
Shaft, Axle 

QTY. 

4101450DTC 530DTCl550DTC 
470DTC 

2 
2 

6 
AR 

6 
AR 

AR 
AR 

2 
2 
2 

AR 
AR 

2 
2 
2 

2 2 

2 
AR 
AR 

2 
AR 
AR 

AR 
2 

AR 
2 

2 
2 

2 
2 

2 
2 
2 

AR 
AR 

2 
2 
2 

AR 
. AR 

AR 
AR 

2 
2 
1 

AR 
AR 

2 
2 
1 

2 
2 
2 

2 
2 
2 

FRONT DRIVE 6HOLE AXLE - 4WD ----------­
10/17102 



FRONT AXLES SECTION 18:7LongAgribusiness 
. ! 

---------- 470DTCI530DTCI550DTC ---------­

.~. 

-------- FRONT AxLE ASSEMBLY 8 HOLE AxLE - 4WD --------­
! 

10/25/02 



FRONT AXLES SECTION 18:7LongAgribusiness 
/--.., 

ITEM No LONG No. 

1 LG4502 
2 LG3660 
3 LG3661 

LG3662 
LG3663 

4 LG2422 
5 500235 
6 LG4503 
7 LG4504 

VENDOR No. 

A1400238 
A1210060 
A1400087 
A1400088 
A1400090 

S154124533 
S105123543 
A1400240 
A1400223 

470D TC/530D TC/550D TC 

DE~CRlPTION QTY. 

470/530/550DTC 

Front Axl~ Assembly 1 
Nut, Locki(M12x1.25) 4 
linner, FrbntAxle (0.4) AR 
Linner, F~ontAxle (1.0) AR 
Linner, FrontAxle (3.2) AR 

Bolt, Hexl Small (M12x1.25x45) 3 
Bolt, Hex; Small (M12x1.75x35) 3 

. Bolt, Rearner{M12x1.25x45) 1 
Bolt, Reamer (M12x1.75x35) 1 

--------- FRONT AxLE ASSEMBL)f 8 HOLE AXLE" 4WD ---------­

10125/02 



FRONT AXLES SECTION 18:8LongAgribusiness 
---------- 470DTCI530QTCI550DTC ---------­

TIE ROD GROUP BHOLE AxLE - 4WD 
I 

10/25/02 



FRONT AXLES SECTION 18:8LongAgribusiness 
470D TCI530P TCI550DTC 

?"~ i 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
-~~ 47015301550DTC 

1 N642590-SB Pin, Split! (M4x36) 2 

2 LG1947 A1402060 Washer, ,Pin 2 
3-7 LG3985 A1610030 Tie Rod fr.ssy 

LG3986 A1610029 Tie Rod Assy 1 
3 LG39B7 A161 0036 End, Tie:Rod (R) 1 

I 

1 
5 LG3988 A1610033 Pipe, Ti~ Rod 

LG3989 A1610032 Pipe, Tie Rod 1 
6 LG3990 A1610016 Nut, Hex(L) (M1B-1.5) 1 
7 LG3991 A161 0035 End, Tie: Rod (L) 1 

4 LG1945 S306180043 Nut, He~ (R) (M18-1.5) 

TIE ROD GROUP 8; HOLE AxLE - 4WD 

10/25102 



FRONT AXLES SECTION 18:9flLongAgribusiness I 

---------- 470DTC/530DTC/550DTC --------- ­
I 

17 


37 
2 

28 

0.. ·.·•••···:. 
"'" 

15 

FRONT AxLE CASE 8 HaLE AxLE - 4WD 

10125/02 




FRONT AXLES SECTION 18:9LongAgribusiness 
I 

--------------------47oDTc~30DTCm50DTC--------------------
,r--.., 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
470/530/550DTC 

1-14 LG4510 A1400244 Differenti~1 Gear &Holder Assembly 1 
I 

1 LG4511 A1400222 Holder Differential Assembly 1 
2 LG4512 A1400224 Screw 2 
3 LG4513 A1400237 Plate, Lack 2 
4 LG4133 S153061233 Bolt, He~ wlWasher (8.8) 2 

5 LG4514 A0870451-8 Liner AR 
6 LG2227 A1326032 Bearing, ffaper Roller (#32207C) 1 
7 LG4515 A1400236 Spacer 1 
8 LG4516 A1400227 Spacer ~ 1 
9 LG4517 A1400228 Spacer 1 

10 LG1737 A1400093 Bearing, Taper Roller (#32206CO 1 
11 LG1398 3A1970012 Seal, Oil :(D45xD62X9T) 1 
12 LG1277 S801030010 O'Ring (D29.7xD3.5) 1 
13 LG1016 3A1411004 Bushing; Seal (D45x15) 1 
14 LG1776 3A1970065 Nut (M3@x1.5) 1 

I 

I 

15 LG1011 3A1970006 Bushing:(ID80x40) 2 
16 LG4138 A0730048 Nipple, Grease (PT1/8) 2 
17 LG1756 A141 0038 Bracket) Rear 1 
18 LG1281 S802080010 O-Ring (D79.4xD3.1) 3 
19 LG4505 A1400225 Bolt, Re?lmer 2 

20 LG4506 S421132023 Pin, Par; A-TY 2 
21 LG1933 S153123533 Bolt, HexwlWasher )M12x1.25) 10 
22 LG4507 A141 0040 Bracket; Front 1 
23 LG1174 A1400100 Holder, Front {ivot 1 
24 LG4508 A1400235 Washeri 1 

I 

25 LG1864 S1541 03033 Bolt, Hex wlWasher (M1 Ox1.25x30) 4 
26 LG1775 3A1970052 Plug Taper (PT3/8) 1 
27 LG4509 A1400209 Case, FrontAxle 1 
28 LG1282 S802095010 O-Ring (D94.4x3.1) 2 
29 LG1774 3A1970052 Plug, Taper(PR 1/2) 1 

I 

30 LG1001 3A140004 Breather, Air 1 
31 LG3664 S101124043 Bolt, H~x (M12x1. 75x45) 14 
32 N630175S8 S361120013 Washer, Spring 16 
33 LG3669 A1970248 Bolt, Reamer (M12x1.75x45) 2 
34 LG1280 S802075010 OORing(D75) 1 

35 LG3674 S163124043 Bolt (M12x1.75x40) 3 
36 N620015S8 5301120043 Nut, He,x (M12x1.75) 3 
37 LG4525 A1400214 Ring Gear &Pinion 1 

---------- FRONT AxLE CASES HOLE AXLE - 4WD ----------­

10/25102 

http:M12x1.75
http:M12x1.25


FRONT AXLE:s SECTION 18:10• LongAgribusiness 
---------- 470DTCI530QTCI550DTC ---------­

,if...~~.22·4, 
1,2 

" 11 

e ..-12 

;,.. C ~ 13 

#~10"'~, ,/22 

~'45 3 
z:: " 

I 
15 

. '" 

. '~... ).•. 16
........,.1.. ·· o,

19A 
--.( 

I 
J 
r 
f 

l 
~ 

FRONT AxLE CASE 8 HOLE AxLE - 4WD 
I 

10/25/02 




FRONT AXLES SECTION 18:10LongAgribusiness 
--------------------47oDTc~30bTC~50DTC--------------------

ITEM No 

1 
2 
3 
4 
5 

6 
7 
8 
9 

10 

11 
12 

13 


14 

15 

16 

17 

18 


19 

20 

21 

22 

23 


24 

25 

26 

27 

28 

LONG No. 

LG4518 
LG4519 
LG1172 
LG4520 
LG4521 

LG1034 
LG4522 
LG4523 
LG1017 
LG1448 

LG1444 
LG1449 
LG1740 
LG1013 
LG1397 

LG1299 
LG2238 
LG3983 
LG3674 
N62001588 

LG1012 
LG1864 
LG1775 
LG1266 
LG1935 

N630174S8 
LG1269 
500283 
LG3673 
N630175S8 

VENDOR No. 

A1400229 
A1400230 
A1402062 
A1400231 
A1400232 

A1400097 
A1402073 
A14002071 
A1402058 
A1402048 

A1402049 
A1402000 
A1400076 
A1402051 
A0652582 

S804060010 
A1400072 
A1400188 
S163124043 
S301120043 

A1400077 
S1541 03033 
3A1970052 
3A1970069 
3A1970055 

S361100013 
A1970056 
S101123043 
3A1970057 
S361120013 

i 

DE$CRIPTION 

Arm,RH 

Arm, LH! 

Holder, Arm 

Case, G$ar , RH 

Case, Gear, LH 


Case, King 

Cover 

Cover 

Bushing; Taper 

Shim (OJ5) 


Shim (O.~O) 

Shim (O.~O) 

Bearing,ITaper Roller (#32004J) 

Bushingi(D40x44x28) 

Seal, Dust (40x48x6.5) 


O-Ring (59.5x2) 

Housing, G-Seal 

Group Seal 


I
Bolt, He?«M12x1.75x40) 
Nut, He~(M12x1.75) 

i 
i 

Bushing (MB6030DU) 

Bolt, W/VVasher(M10x1.25x30) 

Plug, Ta'per (PT38) 

Nipple, Grease (PT 1/8) 

Bolt, Re,~mer(M10x1.25x30) 


Washer, Spring (10) 

O-Ring (D225x3) 

Bolt, Hex Forward Thrd (M12x30x1.75) 

Bolt, R~amer(M12x30) 


Washer, Spring (12) 


QTV. 
47015301550DTC 

1 
1 
2 
1 
1 

2 
2 
2 
2 

AR 

AR 
AR 

2 
2 
2 

2 
2 
2 
2 
2 

2 
34 
5 
2 
2 

2 
4 
4 
4 

---------- FRONT AxLE CASE 8 HOLE AxLE - 4WD ---------- ­

10/25/02 

http:M12x30x1.75
http:He~(M12x1.75


FRONT AXLES SECTION 18:11LonW\gribusiness 
---------- 470DTCI530QTCI550DTC ---------­

-------- FRONT DIFFERENTIAL 8 HOLE AXLE - 4WD , 

10/25/02 



FRONT AXLES SECTION 18:11LoneAgribusiness 
/'~" 

ITEM No LONG No. 

1-11 LG4524 
1 LG4525 
2 LG4526 
3 LG3341 
4 LG3333 

5 LG1927 
6 LG1928 
7 LG3332 
8 LG4527 
9 LG4528 

10 LG4529 
11 N646661S8 

VENDOR No. 

A1400210 
A1400214 
A1400211 
3A1415004 
A1324060 

3A1970123 
3A1970122 
A1324062 
A1400247 
A1410035 

A141 0039 
S446065012 

470DTCI530DTCI550DTC 

DESCRIPTION , 

Differential Gear Assembly 
Pinion & Ring Gear Set 
Case Differential 
Shaft 
Pinion, Mate 

Washer, Thrust 
Washer, Thrust 
Gear Di~erential, Side 
Bearing, Taper Roller 
Plate, Ldck 

Bolt, Hex 

Pin, Spring 
, 

QTY. 
470/530/550DTC 

1 
1 
1 
1 
2 

2 
2 
2 
2 
4 

8 
1 

----------FRONTDIFFERENTIALi 8 HOLE AxLE - 4WD------------­

10/25/02 



FRONT AXLES SECTION 18:12LongAgribusiness , 

---------- 470DTCI530DTCI550DTC ---------­

FRONT DRIVE 8 HOLE AXLE - 4WD 

10125/02 




FRONT AXLESLongAgribusiness 
470D TC/530DTC/550D TC 

~ i

' ­

ITEM No LONG No. VENDOR No. 	 DESCRIPTION 

1 LG4530 A1400219 Shaft, Front Differential 
2 LG1712 3A1970031 Bearing, Ball (#6307) 
3 LG4531 A1400241 Liner (0.1) 

LG4532 A1400242 Liner (0.1) 

LG4533 A1400243 Liner (0.1) 


4 LG4534 A1400215 Gear (12) 
5 LG4535 A1400218 Shaft,Axle 
6 N66122S8 S810035001 Ring, Snap (32x1.5) 
7 LG4536 A1400216 Gear (16) 
8 LG4537 A1400187 Bearing, Thrust 

9 	 LG1224 3A1970109 Liner (0.1) 
I 

LG1225 3A19790110 Liner (0.2) 
LG1226 3A1970111 Liner (.Oq) 

10 LG4538 A1400221 Shaft, Ki!1g Pin Pinion 
11 LG1743 3A197oo35 Bearing, jfhrust 

12 LG1118 3A1402011 Gear (13) 
13 LG1797 A1402047 Nut, Loc~ «30x1.5) 
14 LG1713 3A1970032 Bearing,iBall (#6308) 
15 LG4539 A1400218 Gear (39) 

,';--"' 16 LG1227 3A1970112 Liner (0.4) 

LG1228 3A1970113 Liner (0.6) 
LG1229 3A1970114 Liner (0.8) 
LG1230 3A1970115 Liner(1.0) 

17 N660264S S811090OO1 Ring Snap (95.5x3) 
18 LG1714 3A1970033 Bearing,! Ball (90x50x20) 

19 LG3983 A1400188 Group Seal 
20 LG4540 A0863070H1 Bearing,; Ball 

i 

SECTION 18:12 

QTY. 

470/530/550DTC 
2 
4 
1 
1 
1 

2 
2 
2 
2 
2 

AR 
AR 
AR 

2 
2 

2 
2 
2 
2 

AR 

AR 
AR 
AR 

2 
2 

2 
2 

FRONT DRIVE 8 ~OLEAXLE - 4WD 
! 

10/25/02 



FRONT AXLES SECTION 18:13LongAgribusiness 
--------- 470DTC/530DTC/550DTC --------­

i 

----------------------4WDS~FT----------------
10/25/02 



FRONT AXLES SECTION 18:13• LongAgribusiness 
--------------------47oDTc~30DTC~50DTC--------------------

~ 
" 

ITEM No LONG No. VENDOR No. 

1-3 LG3980 A1288044 

1 LG1198 A1288028 

2 LG1920 S446053210 

3 500359 

4 LG21n A1288038 


LG1424 A1288033 
5 LG1278 S802040010 
6 LG1188 A1288036 
7 LG1400 A0651253 
8 LG1295 S80104601 0 

9 N661221-S 
10 LG1717 A0862050 
11 N660245-S 
12 LG1718 A0862051 
13 LG1417 A1288042 

14 LG1461 A1288034 
15 N661225-S 
16 N660250-S 
17 LG1719 A0862060 

,.c"~\ 18 LG1131 A1288041 

19 LG1029 S810032001 
20 LG1792 A1288030 
21 LG1028 A1283016 
22 LG3981 A1280122 
23 LG1862 S1541 02033 

DtiscRIPTION QTY. 
47015301550DTC 

4WD ~oint Assy 2 

Joint,4WD 2 

Pin, Spring (M5x32) 2 

Pin, Spring (M3x32) 2 

Shaft,; First 


Shaft, First 1 

O-Rin~ G40 (M45x3.1 ) 1 

Housing, Seal (D52) 1 

Seal, Oil TC254C3 (M25x40x3) 1 

O-Ring (P) P46 (M46x3.5) 1 


i 

Ring, 13nap (M25x1.2) 1 

Beariflg, Ball 6205 (M52x25x15) 1 

Ring, Snap(C)H (M52x2.0) 2 

Beari~g, Ball 6205 (M52x25x15) 1 

Shaft,4WD Middle 1 


Sleeve, 4WD Select 1 

Ring, !Snap (M30x1.5) 2 

Ring, Snap(C)H (M62x2.0) 1 

Bearing, Ball 6206 (M62x30x16) 2 

Shaftj 4WD Rear 1 


I 

, 


Ring, Snap (M32x1.2) 1 

Gear,AWD 1 

Cap, Rubber 1 

Cover, Rubber Cap 1 

Bolt, Hex wlWasher 3 


--------------- 4WD, SHAFT ------------- ­

10/25/02 



FRONT AXLESI SECTION 18:14• LongAgribusiness 
---------- 470DTCI530DTCI550DTC ---------­

C\: . ,
'. ' ·:.:~~~r 

.a .. 
. . . . .' 

. .~ ~ ... '. . ~ 

----------- 4WD PRop COVER ----------­

10/25/02 



FRONT AXLES SECTION 18:14LongAgribusiness 
470DTC/530D TC/550DTC 

//~-~-..~ 

ITEM No LONG No. VENDOR No. DE$CRIPTION QTY. 
47015301550DTC 

1 LG1060 A1388013 Cover, 4WD Prop 1 

2 LG2234 A1380015 Cover, 4WD Rear Prop 


LG1061 A1388014 Cover, 4WD Rear Prop 1 

3 LG1281 S802080010 O-Ring (G) G80 (M85x3.1) 1 

4 LG1278 S802040010 O-Ring (P) G40 (M45x3.1) 1 


5 LG1904 S153082533 Bolt, Hex wlWasher (MB-1.0x25) 3 

6 LG3656 S154101633 Bolt, HexwlWasher(M10-1.25x16) 1 


4WD PROP COVER 

10125/02 



FRONT AXLES SECTION 18:14LongAgribusiness 
450/~50 

./~ 

------------FRONTAxLE ASSEMBLY- 2WD ----------­.. 10/17/02 



FRONT AXLES SECTION 18:15LongAgribusiness 

QTY. 
4501550 

1 
4 

AR 
AR 
AR 

4 
4 
4 

ITEM No 

1 
2 
3 

4 
5 
6 

LONG No. VENDOR No. 

LG4118 A1450028 
LG3660 A121 0060 
LG3661 A1400087 
LG3662 A1400088 
LG3663 A1400090 

500235 
N630175-S8 
LG2422 S154124533 

4501550 

DESCRIPTION 

Front Axl,e Assy 

Nut, Lock (M12x1.25) 

Liner, F/Axle (O.4t) 

Liner, F/Axle (1.0t) 

Liner, F/Axle (3.2t) 


Bolt, Hex Small (M12x1.75x35) 

Washer, :Spring 

Bolt, He~ Small (M12x1.25x45) 


----------------------FRONTAxLEAS$EMBLY·2~D -------------------------­.,
10/17/02 

http:M12x1.25


3 

FRONT AXLE.S SE.CTlON 18:16• LongAgribusiness 
4501550 

t 
1 

-------.,.------ TIE ROD GROUPi- 2WD ----------­
ED 10/17/02 



LongAgribusiness 
 FRONT AXLfES SECTION 18:16 

45Q/550 

. DESCRIPTION 

Pin, Split (M4x36) 

Washer, PLN 

Tie Rod Assy 

End, Tie Rod (L) 

Nut, Hex (L) 


Rod, Tie (L) 

Nut, Hex (M10x1.25) 

Washer,SPR 

Clamp, Ti~ 


Bolt, Hex:(M1 Ox1.25x45} 


Rod, Tie(R) 

Nut, Hex (M18x1.5) 

End, Tie Rod (R) 


QTY • 
450/550 

2 
2 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 

.~.'., 

ITEM No LONG No. 

1 N642590-S8 
2 LG4140 

3-12 LG4141 
3 LG3991 
4 LG3990 

5 LG4142 
6 500307 
7 N630174-S8 
8 LG4143 
9 500229 

10 LG4144 

11 LG1945 

12 LG3987 


VENDOR No. 

S365164013 
A1610040 
A161 0035 
A1610016 

A161 0042 

A161 0043 

A1610041 
S306180043 
A161 0036 

---------- TIE ROD GROUP -!2WD --------------­
10/17/02 ED) 

http:M10x1.25


FRONT AXLES SECTION 18:17• LongAgribusiness 
450/550 

27 
26 

23. ~...... /
25 '.' 
~." ......... .
: . ··?PT ..•·......·.•. ·•.• 21a··¢'3.B."" .......n.·../.·
'~.\Jr .' A··.··· .. ...........
<.~,

',.\) 1\ 6 ... " ~., '22......~.- 21 

'. . .3 

~7 

9 

..c:;:Y' 8 

..~ .. ,.'" 

--------- FRONT AxLE COMPONENTS - 2WD -------- ­
i 

10/17/02 



FRONT AXLES SECT/ON 18:17LongAgribusiness 

ITEM No LONG No. 

1-28 LG4118 
1 LG4119 
2 LG4120 
3 LG4121 
4 LG4122 

5 LG4123 
6 LG4124 
7 LG4125 
8 LG1743 
9 LG4126 

10 LG4127 
11 LG2050 
12 LG4128· 
13 LG4129 
14 LG4130 

15 N630073-S8 
16 LG4131 
17 LG4132 
18 LG4133 
19 N642591-S8 

20 LG4134 
21 N630176-S8 
22 500394 
23 LG4135 
24 LG4136 

25 LG4158 
26 N630175-S8 
Z1 LG4159 
28 LG4138 
29 LG4139 

VENDOR No. 

A1450028 
A1450015 
S801 04001 0 
3A1970004 
A1450011 

A1400025 
A1400026 
A0653075 
3A1970035 
A1450016 

A1450014 
A0863070 
A1450009 
A1450019 
A0863050H 

S328200043 
A1450027 
S153061233 

S103161243 

A1450030 

A1450031 


S109127562 

S305120063 
A0730048 
A0653069 

4501550 

! DESCRIPTION 

F/Axle Assy 

Body, Front Axle 

O-Ring (11') (M.39.7x.35) 

Bushing,'DU (D44x40) 

Bracket, FIAxle 


End, RHi Front Axle 

End, LH, FrontAxle 

Seal, Dust (D60xD68x6.5) 

Bearing, Thrust 

Knuckle 'Assy 


Seal,Oil 

Bearing,fBall (6307) 

Spacer, Bearing 

Hub, FrQnt Wheel 

Bearing, , Ball (6305HL) 


Washer" PL (M20) 

Nut, Hex. Slot (M20x1.5) 

Cover, vYheel Hub 

Bolt, He~. w/Washer (M6x1.0x12) 

Pin, Spli~ (M4.0x40) 


Bolt, HeX. (M16x1.5x120) 

Washer,: Spr. (M 16) 

Nut, Hex. (M16) 

Arm, Steering (LH) 

Arm, Steering (RH) 


Bolt. Hex. (M12x1.25x65) 

Washer; Spr. (M12) 

Nut, Hex. (M12x1.25) 

Nipple, <;3rease 

Seal, Dust (D40xD48x6.5) 


QTY. 

4501550 
1 
1 
2 
6 
2 

1 
1 
2 
2 
2 

2 
2 
2 
2 
2 

2 
2 
2 
8 
2 

4 
4 
4 
1 
1 

2 
2 
2 
4 
2 

i 

----------- FRONT AxLE COMPONENTS" 2WD ----------- ­
10/17/02 

http:M12x1.25
http:M.39.7x.35


NOTES 



ALL MODELS 

STEERING SYSTEM 


____ flIlLonaAgribusiness ---­
COMMON SENSE SOLUTION 



STEERING SYSTEM SECTION 19:1LongAgribusiness 
I 

ALL MODELS 

~-----6
~..." . 

.~ 
~5 

---- 4 

.~_-4 

14 

15 
13 ..~... /' 

12'~,, ..~ " 
N---.......:... .,.~. 11 

. / 

Il~ 
Il/IIJJ .10 

,J "9 

----------- STEERING W~EEL & COLUMN ---------­
I 10-18-02 

14 



STEERING SYSTEM SECTION 19:1LongAgribusiness 
ALL MODELS 

--"'~ 

r--'" 

ITEM No. LONG No. 

1 LG3995 
2 LG1862 
3 LG3709 

4-9 LG1504 
4 N661216-S 

5 LG3363 
6 LG3364 
7 LG371 0 
8 LG3711 
9 LG1405 

10 LG1082 
11 LG4076 

LG4162 
12 N630187-S8 
13 500327 

14 LG4075 
LG4160 
LG4161 
LG3518 

15 LG4076 

VENDOR No. 

A1630329 
S1541 02033 
A1630285 
A1630132 

S811 042001 
A1970233 
A1630151 
A1630152 
A1630153 

A1630127 
A1630359 
A5002130 

A1630358 
A5001458 
A5000583 
A1980437 
A1630359 

DESCRIPTION 

Support. Steering 

Bolt, Hex (M10-1.25x25) 

Steering Unit 80CC/REV 

Str. Column Assy 

Ring. Snap (M20) 


Ring. Snap(C)H 
Bearing 600400 (M20x42x12) 
Column. Steering (1042) 
Shaft. Ste~ring 
Seal, Steering 

Cover, Rubber 

Cap, Steering Wheel 


. Padded Steering Wheel Assy. 
Washer, Spr (M14) 
Nut. Hex (M14-1.5) 

Steering Wheel 
Steering Wheel- Padded 
Cap, Padded Steering Wheel 
Logo - Cap, Padded Wheel 
Cap. Stee:ring Wheel 

QTY. 
ALL MODELS 

1 
7 
1 
1 
2 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

------------- STEERING WfIEEL & COLUMN ----------___ 

10-18-02 



STEERING SYSTEM SECTION 19:2,.LongAgribusiness 
ALL ItI/ODELS 

14 

13 

~ 
...•.:<.17 

.' .......... .16 
............. /
*0~.,....,....':'~ 

~.. 

Effective on 410 OTC Tractors up to Serial No. J00016. 
Effective on 450 Tractors up to Serial No. J00168. 
Effective on 470 OTC Tractors up to Seri~1 No. J00064. 

------------- STEERlrG LINES ------------­
05/22103 



STEERING SYSTEM 	 SECTION 19:2• LongAgribusiness 
ALL MODELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 


450 41014501470 5301550 550 

DTC DTC 

1 N620013-S8 Nut, Hex(M8-1.25) 4 4 


2 N630173-S8 Washer, Spring (M8) 4 4 

3 LG3712 A1823109 Pump, Steering 8.00CC/REV 1 1 

4 LG2015 3A1823010 Packing, ,?ump 1 1 

5 LG2295 A1630314 Pipe, PIS (R) 1 


LG2294 A1630301 Pipe, PIS !(R) 1 

LG4156 A1630361 Pipe, PIS feR) 1 1 


6 	 LG2282 A1630237 Pipe, P/S(L) 1 

LG1340 A1630235 Pipe, P/S.(L) 1 

LG4157 A1630360 Pipe, P/S:(L) 1 1 


7 LG1293 S801016010 O-Ring (D15.8x2.4) 1 1 1 1 

8 LG1952 S153063533 Bolt, Hex. (M6-1.0x35) 3 3 

9 LG1275 S801018010 O-Ring (D17.8x2.4) 1 1 


10 	 LG2277 A1630198 Pipe, P/S'Pressure 1 1 

LG3713 A1630300 Pipe, PIS Pressure 1 1 


11 LG3714 A1630150 Joint BOM12-04G 1 1 

12 LG1342 A1630199 Pipe, PIS Pressure 1 1 1 1 

13 LG1339 A1630233 Pipe, PIS. Drain 1 1 1 1 


/-'---', 
14 	 LG1195 A1630144 Joint BOM12-03G 6 6 6 6 

15 	 LG3715 S153062533 .Bolt, Hex:(M6-1.0x25) 3 3 3 3 


16 	 LG1457 A1630169 Sleeve 6 6 7 7 

17 	 LG1798 A1630170 Nut, Hex 6 6 7 7 


Effective on 410 DTC Tractors up to Serial No. J00016. 

Effective on 450 Tractors up to Serial Nol J00168. 

Effective on 470 DTC Tractors up to Serial No. J00064. 


-------------- STEERING LINES ------------- ­

05122103 

http:Hex(M8-1.25


STEERING SYSTEM SECTION 19:2LongAgribusiness 
ALL MboELS 

9-0 

14 

18 


STEERING LINES 
I 

10-02-02 



STEERING SYSTEM 	 SECTION 19:2LongAgribusiness 
ALL MODELS,

/~, 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. C 

450 41014501470 5301550 55q 


DTC DTC 


1 N620013-S8 Nut, Hex ('08-1.25) 2 2 

2 N630173-S8 Washer, Spring (M8) 2 2 

3 LG4190 A1630405 Pump, Steering 8.00CC/REV 1 1 

4 LG2015 3A1823010 Packing, Pump 1 1 

5 LG2295 A1630314 Pipe, PIS (R) 1 


LG2294 A1630301 Pipe, PIS (R) 1 

LG4156 A1630361 Pipe, PIS (R) 1 1 


6 	 LG2282 A1630237 Pipe, PIS (L) 1 

LG1340 A1630235 Pipe, PIS (L) 1 

LG4157 A1630360 Pipe, P/S(L) 1 1 


7 LG1293 S801016010 O-Ring (D,15.8x2.4) 1 1 1 1 

8 LG4174 S153063033 Bolt, Hex (M6-1.0x30) 3 3 

9 LG1275 S801018010 O-Ring (0

1 
17.8x2.4) 1 1 


10 	 LG2277 A1630198 Pipe, PIS Pressure 1 1 

LG3713 A1630300 Pipe, PIS Pressure 1 1 


11 LG3714 A1630150 Joint BOM12-04G 1 1 

12 LG1342 A1630199 Pipe, P/SiPressure 1 1 1 1 

13 LG1339 A1630233 Pipe, PIS 'Drain 1 1 1 1 

14 LG1195 A1630144 Joint BOM12-03G 6 6 6 6 


?-, 

15 	 LG3715 S153062533 Bolt, Hex (M6-1.0x25) 3 3 3 3 


16 	 LG1457 A1630169 Sleeve 6 6 7 7 

17 	 LG1798 A1630170 Nut, Hex 6 .6 7 7 

18 	 LG4185 S153089033 Bolt, Hex (M8-1.25x90) 2 2 


Effective on 410 DTC Tractors from Serial Nb. J00017 and up. 

Effective on 450 Tractors from Serial No. J00169 and up. 

Effective on 470 DTC Tractors from Serial No. J00065 and up. 


STEERING LINES 

10-23-02 



STEERING SYSTEM SECTION 19:3LongAgribusiness 
--------- 410 DTCI450 DTCI470 DTCI530 DTCI550 DTC 


8 
/ /9 
~ .. / 

7~~~ 


----------- STEERING IJ,INES - 4WD ----------­
, 

10-1f3..02 



SECT/ON 19:3LongAgribusiness STEERING SYSTEM 

.---, --------- 410 DTCI450 DTCI470 DTCI530 DTCI550 DTC ----­
" 

ITEM No. LONG No. VENDOR No. DESCI!lIPTION QTY. 
410/450 470/530/550 
DrC DrC 

1 LG1862 8154102033 Bolt, Hex (M10-1.25x20) 4 4 
2 LG1314 A1630327 Pin, Steeri~g 4 4 
3 LG1475 A1630135 Spacer 4 4 
4 LG3690 A1630275 Cylinder Assy (L) 1 

LG3691 A1630267 Cylinder Assy (L) 1 

5 LG3693 A1630276 CylinderAs,sy (R) 1 
LG3694 A163268 Cylinder Assy (R) 1 

6 LG3696 A1630279 Hose, P/8teering HYD 2 2 
7 LG3697 A1630239 Rubber, Clamp 2 2 
8 LG1962 8155082533 Bolt, Hex (M8-1.25x25) 1 1 

9 LG3698 A1630238 Clamp 1 1 
10 LG1178 A1630240 Hook, 8tr. Pipe 1 1 

------------- STEERING LINES - 4WD ------------­

10-18-02 



STEERING SYSTEM SECTION 19:48 LongAgribusiness I 

.~ 410 DTCI450 DTCI470 DTCI530 DTCI550 DTC ----­

5/ 

6/ ,/ 
7 

11 1,12 

I 

/3 

----------- STEERING CV:LlNDER - 4WD ----------­
10-18-02 



STEERING SYSTEM 	 SECTION 19:4LongAgribusiness 
--------- 410 DTC/450 DTC/470 DTC/530 DTC/550 DTC ---- ­

~--,\ 

ITEM No. LONG No. VENDOR No. DESCRIPTION 	 QTY. 
4101450 470/530/550 
DTC DTC 

1-11 	 LG3690 A1630275 Cylinder Assy (L) 1 

LG3691 A1630267 Cylinder Assy (L) 
 1 


2-12 LG3693 A1630276 Cylinder A,ssy (R) 1 

LG3694 A1630268 Cylinder Assy (R) 1 


1 LG3993 A1630277 Pipe, Cylinder (L) 1 1 


2 LG1948 S813035001 Ring, Snap (D35) 4 4 

3 LG3352 A1630159 Bushing, Ball 4 4 

4 LG3700 A1630271 Rod, Piston 2 


LG3701 A1630270 Rod, Piston 2 

5 LG3703 A1630273 Seal, Dust 2 2 


6 LG3704 A1630272 Packing 2 2 

7 LG3705 A1630274 Ring, Wire 2 2 

8 LG3706 A1630269 Cylinder: 2 2 

9 LG1708 A1630201 Bolt, Union PF 3/8 2 2 


10 LG1799 A1630195 Washer, Gopper 4 4 


11 LG3707 A1970201J Clamp 2 2 

12 LG3994 A1630278 Pipe, Cylinder (RH) 1 1 


"~----'\ 

------------ STEERING C~LlNDER - 4WD ----------- ­
10-23-02 



STEERING SYSTEM SECTION 19:5LongAgribusiness 
4501550, 

,, 

--------- STEERING LINES - 2 WD --------­
10-18-02 




STEERING SYSTEM SECTION 19:5Lol1gl\gribusiness 
4501550 

ITEM No. LONG No. VENDOR No. DESC~/PTION QTY. 
450 550 

1 LG4145 A1630364 Cylinder Assy 1 1 
2 LG4146 A1630377 Pin, Cylinqer 1 1 
3 LG4147 A1630378 Pin, Cylinder 1 1 
4 LG4148 A1630362 Hose, P/Steering Hyd 2 

LG4149 A1630372 Hose, P/Steering Hyd 2 

5 LG4150 A1630379 Spacer, Cylinder 1 1 
6 LG1475 A1630135 Spacer (.20x5t) 1 1 
7 N630073-S8 Washer, PLN. 2 2 
8 LG4131 S328200043 Nut, Slatter (M20x1.5) 2 2 
9 N642591-S8 Pin, Split! 2 2 

10 LG4151 A1630363 Bracket, Clamp 1 1 
11 LG4152 A1630165 Clamp 1 1 
12 LG2276 A1630166 Rubber, Clamp 1 1 
13 LG1962 S155082533 Bolt, Hex (M8x1.25x25) 1 1 

STEERING LINES - 2WD 
10-25-02 



6 

STEERING SYSTEM SECTION 19:6LongAgribusiness 
I 


4501550 

I 


1 --0 
'2 .•..~.............•..•.....•.... 
>--~. 

4 

--------- STEERING CYLINDER - 2WD ---------- ­
10-18-02 




LongAgribusiness STEERING SYSTEM SECT/ON 19:6 

450/550
.r~ 

ITEM No. LONG No. VENDOR No. DESC~/PTION QTY. 

450 550 


1-15 LG4145 A1630364 Cylinder Assy 1 1 

1 LG1948 S813035001 Ring, Snap 2 2 

2 LG3352 A1630159 Bushing, Ball 2 2 

3 LG4153 A1630344 Cylinder Pipe Assy 1 1 

4 LG3354 A1630161 Ring, Backup 2 2 


5 LG3355 A1630162 O-Ring 1 1 

6 LG1949 A1630160 Nut, Lock (M16x2.0) 1 1 

7 LG3356 A1630321 Piston 1 1 

8 LG1272 S801014010 O-Ring 1 1 

9 LG4154 S801049010 O-Ring 1 1 


10 LG3357 A1630322 Sleeve 1 1 

11 LG3358 A1630163 U-Packing 1 1 

12 LG3359 A1630164 Seal, Dust 1 1 

13 LG4155 A1630345 Rod, Pistbn 1 1 

14 LG3361 A1630323 Ring, Wir 1 1 


15 LG3362 A1630324 Ring, Stop 1 1 


~~-~. 

------------ STEERING CYLINDER - 2WD 

10-18-02 



NOTES 



ALL MODELS 


HYDRAULIC SYSTE 


____ .LoneAgribusiness _____ 

COMMON SENSE SOLUTION 



HYDRAULIC SYSTEM SECTION 20:1• LongAgribusiness 
I 

ALL MOpELS 

1.~·31~ 
3 .. 

4 
~ .. .."fM .. . . 30- ii.~ il· 

36~ 
2, ....... 

. ,:.. 

\ 
1 

34 
/2 

32~.~.••. '..... .2,i.. 6...,:.---rP' 

.\.P i'~ 
/

35 
28_ e 

--..~ 

29-e 

Effective on 410 DTC Tractors up to Serial No. J00016. 
Effective on 450 Tractors up to Serial NO.iJ00168. 
Effective on 470 DTC Tractors up to Seri~1 No. J00064. 

------------- HYDRAULIC LINES ------------­
I 

10-18-02 



HYDRAULIC SYSTEM SECTION 20:1LOngAgribusiness 
ALL MODELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
450 410/450/470 530/550 550 

DTC DTC 

1 LG2014 3A1823009 Gasket, Pump 1 1 
LG1116 A1823103 Gasket, P~mp 1 

2 LG3756 A1823107 Pump, HYD 13CC/REV 1 1 
LG3757 A1823127 Pump, HYD, (Dual) 

8/13.9CC/REV 1 1 
3 LG3758 8107102543 Bolt, Hex (M10-1.25x25) 2 2 

; 

LG3759 8107102543 Bolt, Hex (M1 0-1.25x30) 2 2 
4 LG3760 A1823092 Elbow BOlM15-04G 1 1 1 1 
5 LG1807 A1823168 Packing, Copper 2 2 2 2 
6 LG1773 3A1823003 Bolt, Union PF 3/4 1 1 1 1 

7 LG3761 A1823244 Pipe, F/8uction 1 1 
LG3762 A1823221 Pipe, F/8uction 1 1 

8 LG1275 8801018010 O-Ring (D17.8x2.4) 1 1 
9 LG2485 8153065033 Bolt, Hex \M6-1.0x50) 3 3 

10 LG3763 A1823243 Pipe, F/Pressure 1 1 

LG3764 A1823222 Pipe, F/Pr~ssure 1 1 
11 LG1046 A1970201G Clamp, Hose 27-50 2 2 2 2 
12 LG1183 A1823059 Hose, 8uction 1 1 1 1 
13 LG1334 A1823186 Pipe, Drain 1 1 1 1 

,..-..............." 14 LG1344 A1823155 Pipe, PTO Clutch
, 1 1 1 1 

15 LG1197 A1823163 Joint BOM08-02G 1 1 1 1 
16 LG1803 A1823158 Packing, Copper 4 4 4 4 
17 LG1802 A1823157 Bolt, Union (M12-1.75) 2 2 2 2 
18 LG1346 A1823170 Pipe, Rl8uction 1 1 1 1 
19 LG1097 A1823132 Filter, HYD 1 1 1 1 

20 LG1345 A1823173 Pipe, RlPliessure 1 1 1 1 
21 LG1961 8154105533 Bolt, Hex (M 10-1.25x55) 2 2 2 2 
22 LG1286 8804025010 O-Ring (D24.5x2.0) 1 1 1 1 
23 LG4oo6 A1823252 8eal, Bonded 4 4 4 4 
24 LG18Q4 A1823161 Bolt, Union PF 1/2 2 2 2 2 

25 LG1272 8801014010 O-Ring (Di13.8x2.4) 1 1 1 1 
26 LG1952 8153063533 Bolt, Hex (M6-1.Ox35) 2 2 2 2 
27 LG1196 A1823144 Joint BOM 15-04G 2 2 2 2 
28 LG1459 A1823166 8leeve 1 1 1 1 
29 LG1806 A1823167 Nut, Hex. 1 1 1 1 

30 LG1458 A1823033 8leeve 3 3 3 3 
31 LG1801 A1823034 Nut, Hex • 3 3 3 3 
32 LG1004 A1823135 Rubber, Clamp 1 1 1 1 

33-35 LG1044 A1823185 Clamp Assy 1 1 1 1 
33 LG3765 A1823188 Clamp 1 1 1 1 

34 lG3766 A1823187 Bracket 1 1 1 1 

.. 35 lG1896 8159082533 Bolt, Hex (M8-1.25x25) 1 1 1 1 
, 36 N630174-S8 Washer, 8pring 2 2 2 2 

37 LG3767 8364100013 Washer, plain 2 2 
HYDRAULIC LINES 

i .,10-23-02 

http:M12-1.75


HYDRAULIC SYSTEM SECTION 20:1LongAgribusiness 
ALL MODELS 

4 

36~~ 
2""

a 

28 ____ ! 
'"" 

29-e 

; 

Effective on 410 DTC Tractors from Seri~1 No. J00017 and up. 
Effective on 450 Tractors from Serial No. 1J00169 and up. 
Effective on 470 DTC Tractors from Serial No. J00065 and up. 

HYDkAULlC LINES 

10-18-02 



HYDRAULIC SYSTEM SECTION 20:1• LongAgribusiness 
i 

ALL MODELS 
/,.-"". 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
450 41014501470 5301550 550 

DTC DTC 
1 LG2014 3A1823009 Gasket, Pump 1 1 

LG1116 A1823103 Gasket, Pump 1 1 
2 LG2355 A1823123 Pump, HYD 13CC/REV 1 1 

LG3757 A1823127 Pump. HYD, (Dual) 
8/13.9CC/REV 1 1 

3 LG3758 510712543 Bolt. Hex (M1 0-1.25x25) 2 2 

LG3759 5107102543 Bolt, Hex (M10-1.25x30) 2 2 
4 LG3760 A1823092 Elbow BOLM15-04G 1 1 1 1 
5 LG1807 A1823168 Packing,Copper 2 2 2 2 
6 LG1773 3A1823003 Bolt, Union PF 3/4 1 1 1 1 

7 LG3761 A1823244 Pipe. F/5uction 1 1 
LG3762 A1823221 Pipe, F/54ction 1 1 

8 LG1275 5801018010 O-Ring (D,17.8x2.4) 1 1 
9 LG1959 5153064533 Bolt. Hex (M6-1.0x45) 3 3 

10 LG3763 A1823243 Pipe, F/Pressure 1 1 

LG3764 A1823222 Pipe, F/Pressure 1 1 
11 LG1046 A1970201G Clamp. HOse 27-50 2 2 2 2 
12 LG1183 A1823059 Hose, 5uction 1 1 1 1 
13 LG1334 A1823186 Pipe, Draih 1 1 1 1 

/,-~". 14 LG1344 A1823155 Pipe, pro Clutch 1 1 1 1 

i 


15 LG1197 A1823163 Joint BOM08-02G 1 1 1 1 

16 LG1803 A1823158 Packing, ([;opper 4 4 4 4 

17 LG1802 A1823157 BoH, Unior (M 12-1.75) 2 2 2 2 

18 LG1346 A1823170 Pipe. Rl5uction 1 1 1 1 

19 LG1097 A1823132 Filter, HYD 1 1 1 1 


20 LG1345 A1823173 Pipe, RlPressure 1 1 1 1 
21 LG1961 5154105533 Bolt, Hex (M1 0-1.25x55) 2 2 2 2 
22 LG1286 5804025010 O-Ring (D24.5x2.0) 1 1 1 1 
23 LG4006 A1823252 5eal, Bonded 4 4 4 4 
24 LG1804 A1823161 Bolt, Union PF 1/2 2 2 2 2 

25 LG1272 5801014010 O-Ring (D13.8x2.4) 1 1 1 1 
26 LG1952 5153063533 Bolt, Hex (M6-1.0x35) 2 2 2 2 
27 LG1196 A1823144 Joint BOM 15-04G 2 2 2 2 
28 LG1459 A1823166 5leeve 1 1 1 1 
29 LG1806 A1823167 Nut, Hex 1 1 1 1 

30 LG1458 A1823033 51eeve 3 3 3 3 
31 LG1801 A1823034 Nut, Hex 3 3 3 3 
32 LG1004 A1823135 Rubber, Clamp 1 1 1 1 

33-35 LG1044 A1823185 Clamp Assy 1 1 1 1 
33 LG3765 A1823188 Clamp 1 1 1 1 

34 LG3766 A1823187 Bracket 1 1 1 1 
35 LG1896 5159082533 Bolt, Hex,(MB-1.25x25} 1 1 1 1 
36 N630174-58 Washer, ~pring 2 2 2 2 
37 LG3767 5364100013 Washer, Plain 2 2 

HY/:?RAULIC LINES 

10-18-02 .. 



HYDRAULIC SYSTEM SECTION 20:2LongAgribusiness 
ALL MODELS 

3 

30 

......... <.~..... 
'e~~26i). .. . ,J?) 1, ~ ..~ 
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~28 

--------- HYDRAULIC CONTROL LEVER --------­

10-18-02 




HYDRAULIC SYSTEM SECTION 20:2LongAgribusiness 
, ALL MODELS 

? .... ..-....~ 

ITEM No. LONG No. VENDOR No. DESck'PTION QTY 
ALL MODELS 

1 LG1199 A1970241 Knob, Lift L~vel 2 
2 LG1218 A1825051 Lever, Position Control 1 
3 LG1211 A1825050 Lever, Draft Control 1 
4 LG1877 S814012001 Ring,Snap 1 
5 N630072-S8 Washer, Plain 1 

6 LG1874 S814008001 Ring,Snap 4 
7 N630069-S8 Washer, P,ain 4 
8 LG1213 A1825049 Lever Hydraulic 2 
9 LG1962 S155082533 Bolt, w/Washer (M8 -1.25x25) 4 

10 LG1862 S154102033 Bolt, w/Washer (M10-1.25) 2 

11 LG1755 A1825048 Bracket, HYD Lever 1 
12 LG1255 A1825065 Link, HYD Lever 2 
13 500307 Nut, Hex (M10-1.5) 2 
14 LG2373 A1825034 Cover, Spring 1 
15 LG4oo7 A1825085 Support, Lever 2 

16 N630174-S8 Washer, Spring (M10) 4 
17 LG1057 A1825033 Cover 1 
18 LG3957 A1825086 Spring 1 
19 N661208-S Ring, Snap (M 12) 1 

~ 
" 20 LG1360 A1825053 Plate, Locking 2 

21 LG2372 A1825024 Friction Plate (S) 3 
22 LG1703 A1825067 Arm, Position Lever 1 
23 LG1697 A1825066 Arm, DraftiLever 1 
24 LG1110 A1823023 Friction Plate (L) 1 
25 LG1153 A1825056 Grip 4 

26 LG1502 A1825057 Stopper, Lever 4 
27 N620013-S8 Nut, Hex (M8-1.25) 6 
28 LG1873 S814006003 Ring, Snap 4 
29 LG3768 A1825054 Guide, HYD Lever 1 
30 LG1979 S159082033 Bolt, Hex ;(M8-1.25) 4 

31 500347 Bolt, Hex {M8-1.25x50) 2 

------------- HYDRAULIC CONTROL LEVER ------------­
10-18-02 

http:M10-1.25


HYDRAULIC SYSTEM SECTION 20:3LongAgribusiness 
ALL MODELS 

... 

" ',­~ 
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.......~.,~··3 

~ 
..' ... 
'~, .".:., ,',' , ' 

----------- HVDRAULlq HOUSING ----------­
I 

10-18-02 



~, 

HYDRAULIC SYSTEM SECTION 20:3LongAgribusiness 
ALL MODELS 

ITEM No. LONG No. 

1 LG1187 
2 N600414-58 
3 N630175-S8 
4 LG3745 
5 N600417-58 

6 LG1350 
7 LG1860 
8 LG1287 
9 LG1338 

10 LG1863 

11 LG1800 
12 LG1750 
13 LG2032 

VENDOR No. 

A1820027 

5105129543 

A1970213 
5153081633 
5804032010 
A1820025 
5154102533 

A1820026 
A1820030 
A0610168 

, 

DESCRIPTION 

Housing, Hydraulic 

Bolt, Hex (M12-1.25x45) 

Washer,5pr (M12) 

Bolt, Hex (M12-1.25x95) 

Bolt, Hex ~M12-1.25) 


Plate 

Bolt, Hex (M8-1.25x16) 

O-Ring (D;31.5x2.7) 

Pipe,Oil : 

Bolt, Hex (M10-1.25x25) 


Plug,Oil 

Bracket 

Plug, Tap~r PT 1/4 


QTY. 

ALL MODELS 

1 
2 

12 
5 
5 

1 
1 
1 
1 
4 

1 
1 
3 

-------------- HVDRAUIJ.IC HOUSING ------------- ­

10-18-02 

http:HVDRAUIJ.IC
http:M12-1.25


9 

13 

\ 

/~ 

8 \ 

~A 
14 

/ 15 

~~ 

10 

1 

HYDRAULIC SYSTEM SECT/ON 20:4LongAgribusiness' 
I 

ALL III(ODELS 

12 
11" \. 

'\. .,....(J 

(jP 

2 

----------- LIFT CONTROL CYLINDER ----------­
I 
I 10-18-02 



HYDRAULIC SYSTEM SECTION 20:4LongAgribusiness 
ALL MbDELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1 LG1085 A1826069 Cylinder, Hydraulic (090) 1 

2 LG1273 S801014020 O-Ring (013.8x2.4) 1 

3 LG1303 A1826066 Packing, HYO Piston 2 

4 LG1384 A1826055 Ring, Backup 2 

5 LG1347 A1826057 Piston, ~ydraulic (090) 1 


6 LG4008 A1826111 Rod, Piston 1 

7 LG1010 3A1970002 Bushing' (022) 1 

8 LG1965 S103125043 Bolt, Hex (M12-1.25x50) 3 

9 N630175-S8 Washer"Spr (M12) 3 


10 LG3769 A1826095 Valve, Drop Speed 1 


11 LG2379 A1826037 Safety Valve Assy 1 

12 LG1275 S801018010 O-Ring (017.8x2.4) 1 

13 LG1404 A1826036 Seal, Plug 1 

14 LG1860 S153081633 Bolt, wtWasher (M8-1.25x16) 1 

15 LG1318 3A1826001 Pin, Hydraulic 1 


LIFT CONTROL CYLINDER ------------ ­

10-18-02 




HYDRAULIC SYSTEM SECTION 20:5• LongAgribusiness 
ALL M6DELS 

17 

3 

rt, 
14 

·.00 

1 

---------- LIFT CONTROL VALVE &LINK ---------­

10-18-02 




HYDRAULIC SYSTEM SECTION 20:5 
ALL MODELS 

• Lonw\gribusiness 
I 

"'''''--''' 

/~ 

ITEM No. LONG No. 

1 LG1528 
2 LG1954 
3 LG1271 
4 LG1337 
5 LG1047 

6 500347 
7 N620013-S8 
8 LG3746 
9 LG3747 

10 LG1873 

11 LG3748 
12 LG4165 
13 LG3386 
14 LG1249 
15 LG2013 

16 LG1956 
17 N630173-S8 

VENDOR No. 

A1822027 
S155085033 
S801012020 
2A1822012 
A1822029 

3A1822003 
3A1822007 
S814006003 

3A1822004 
A1822086 
3A1822006 
3A1822008 
3A1822010 

A1822031 

DESCRIPTION 

Valve, Control 
Bolt, WIWasher (M8-1.25x50) 
O-Ring (D11.8x2.4) 
Pipe, Lubricate 
CIMs 

Bolt, Hex (M8-1.25x50) 
Nut, Hex (M8-1.25) 

Link (H) . 

Pin 

Ring, Snap 


Link 

Spring 

Roller 

Link 

Link (E) 


Pin (M8-1.25) 
Washer, Spring (M8) 

QTY. 

ALL MODELt> 

1 
3 
2 
1 
1 

1 
3 
2 
1 
6 

1 
1 
2 
1 
1 

1 
1 

------------ LIFT CONTROL VALVE & LINK 

10-18-02 



HYDRAULIC SYSTEM SECTION 20:6LongAgribusiness 
I 

ALL Ni,ODELS 

--8 

6 
5 


.8 

\ 

7 

---------- LIFTAR~ &SHAFT --------- ­

10-18-02 




HYDRAULIC SYSTEM SECTION 20:6LongAgribusiness 
ALL MODELS 

ITEM No. LONG No. 

1 LG1426 
2 LG1704 
3 LG1359 
4 LG1860 
S LG1009 

6 LG1279 
7 LG10S2 
8 LG1221 
9 N661232-S 

VENDOR No. 

A1821 030 
A1821 029 
A1826094 
S1S3081633 
3A182100S 

S802045010 
3A1821 004 
A1821 026 

DESCRIPITON 

Shaft, Hydraulic 

Arm,Power 

Plate, Lock 

Bolt, Hex (M8-1.2Sx16) 

Bushing (M4SxSOx30) 


O-Ring (D44.4x3.1) 

Collar 

Lift Arm Assy 

Ring, Snap (M42) 


QTY. 

ALL MODELS 

1 
1 
1 
1 
2 

2 
2 
2 
2 

LIFT AR~ & SHAFT ------------- ­
10-18--02 




HYDRAULIC SYSTEM SECT/ON 20:7LongAgribusiness 
ALL MODELS 

----------- DRAFT CQNTROL LINK ---------- ­

10-18-02 




HYDRAULIC SYSTEM SECTION 20:7LongAgribusiness 
ALL MODELS 

ITEM No. LONG No. 

1 LG1433 
2 LG1270 
3 LG1422 
4 LG1293 
5 LG1252 

6 LG2018 
7 LG1873 
8 N630068-S8 
9 LG1414 

10 LG1875 

11 LG1253 
12 LG1691 
13 N646569-S8 
14 LG1388 
15 LG1495 

16 LG1258 
17 LG1194 
18 LG1387 
19 N620013-S8 

VENDOR No. 

A1824020 
S801 00901 0 
A1824021 
S801016010 
3A1824003 

3A1824005 
S814006003 

A1824022 
S814009003 

3A1824004 
A1824019 

3A1824007 
3A11 00008 

3A1824011 
3A1824014 
3A1824010 

DESCRIPTION QTY. 

ALL MODELS 

Shaft, Position 
O-Ring (D8.8x1.9) 
Shaft, Draft 
O-Ring (D15.8x2.4) 
Link (8) 

1 
2 
1 
1 
2 

Link 
Ring, Snap 
Washer, ITlain (M8) 
Shaft 
Ring, Snap 

1 
9 
2 
1 
1 

Link (J) 
Arm 
Pin, Spring 
Rod (8) 
Spring 

1 
1 
1 
1 
1 

Link, Pac 
Joint 
Rod (A) 
Nut, Hex i(M8-1.25) 

1 
1 
1 
1 

------------- DRAFT CONTROL LINK ------------­

10-18-02 



29 

24 
11 

'. / .10 

~~ 
/ ,/ 

'; .. a.~. .•...../...• 25 
;.;1'.' 

HYDRAULIC SYSTEM SECTION 20:8• LongAgribusiness 
ALL MQDELS 

J 
30 


21 

.. 

----------- REMOTE CONTROL VALVE ----------­

10-18-02 



HYDRAULIC SYSTEM SECTION 20:8LongAgribusiness 
ALL MODELS/ ..........~. 


ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

ALL MODELS 

1 LG1315 A1827096 Pin, Aux. Lever 1 

2 LG1094 A1827085 End, Aux. Lever 2 

3 LG1220 A1827086 Lever 1, Aux. VN 2 

4 LG1362 A1827099 Plate, Sp~ce 


5 LG1876 S81401oo01 Ring,Snap 2 


6 LG1155 A1970242 Grip, Aux.: Lever 2 

7-12 LG1705 A1827156 Remote Control Valve 1 


7 LG3771 A1827123 Valve (1) 1 

8 LG3772 A1827124 Valve (2) 1 

9 LG3773 A1827125 Cover, Valve 1 


10 LG3774 A1827128 Bolt, Stud (M8-1.25) 3 

11 LG3775 A1827130 Nut, Self Lock (M8-1.25) 3 

12 LG3776 A1827131 O-Ring 18 

13 LG1331 A1827135 Pipe, 1st (U) 1 

14 LG1330 A1827136 Pipe, 1 st (L) 1 


15 LG1333 A1827137 Pipe, 2nd (U) 1 

16 LG1332 A1827138 Pipe, 2nd, (L) 1 

17 LG1054 A1827092 Connector, Union 2 

18 LG4009 A1827261 Seal, Bonded 10 


_.r~.,." 19 LG3777 A1827091 Bolt, Eye' 4 

! 

20 LG3778 A1827134 Bracket, Pipe 1 

21 LG1971 S159081633 Bolt, Hex (M8-1.25x16) 2 

22 LG3399 A1827177 Quick Coupler 4 


23-25 LG3779 A1827186 Pipe Bkt Assy 1 

23 LG3780 A1827185 Bracket, pipe 1 


24 LG3781 A1827141 Spring, Plate 1 

25 LG1899 S1541 03533 Bolt, Hex (M10-1.25x35) 2 

26 LG3400 A1827184 Reducer 4 

27 LG3782 A1827191 Stopper, Lever Lock 1 

28 LG1979 S159082033 Bolt, Hex,(M8-1.25) 4 


29 LG3768 A1825054 Guide Hydraulic Lever 1 

30 LG4085 A1827198 Dust Cov~r, Quick Coupling 4 


------------- REMOTECQNTROL VALVE ------------ ­

10-18-02 

http:Hex,(M8-1.25


•• 

HYDRAULIC SYSTEM SECTION 20:9LongAgribusiness 

3 

5 

~ 

41'­ I 
! "8 , 

o . 
~ 

(j 0 

10 

\ 

0 

9 

\ 
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----------- INDEPENDENT:PTO VALVE ----------­

10-18-02 



HYDRAULIC SYSTEM SECTION 20:9LongAgribusiness 
ALL MODELS./---"". 

.ITEM No. LONG No • 

1 LG1957 
2 N630174-S8 

3-10 LG1192 
3 LG3388 
4 LG3749 

5 LG3390 
6 LG1530 
7 LG1744 
8 LG2500 
9 LG3750 

10 LG1486 

VENDOR No. 

S1 071 09043 

A1822018 
A1822020 
A1822023 

A1822021 
A1822022 
A1822019 
S801010011 
A1822024 

S801011010 

DESCRIPTION 

Bolt, Hex (M10-1.25x90) 
Washer, Spring (M10) 
Ind. PTO Valve Assy 
Valve, Sequence 
Orifice 

Valve, Repucing 
Valve, Solenoid 
Block. Ind. Valve 
O-Ring (D10) 
Plug PS1/4 

O-Ring (D11) 

QTY. 
ALL MODELS 

3 
3 
1 
1 
1 

1 
1 
1 
2 
1 

1 

INDEPENDENT PTO VALVE 

10-18-02 



HYDRAULIC SYSTEM SECTION 20:10LongAgribusiness 
ALL MODELS 

7 


3 

/ 

1 


----------- FRONTOUTLETVALVE ---------- ­

10-18-02 




HYDRAULIC SYSTEM SECTION 20:10LongAgribusiness 
ALL MODELS 

~""~-, :, 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1-5 LG1112 A1822050 Front Outlet VN Assy 1 
1 LG3751 A1822051 Block, Valve 1 
2 LG3752 A1822053 Directional Valve 1 
3 LG3753 A1822052 Relief Valve 1 
4 LG1275 S801018010 O-Ring (D17.8x2.4) 2 

5 LG3754 A1822054 PIng PF,1/2 2 
6 N630174-S8 Washer, Spring (M10) 2 
7 LG3755 S1 071 06543 Bolt, Hex (M10-1.25x65) 2 

-------------- FRONT OUTLET VALVE ------------­

10-18-02 



NOrES 



ALL MODELS 

THREE POINT HITC 


LongAgribusiness 
---­

COMMON SENSE SOLUTION 



HYDRAULIC SYSTEM SECTION 21:1• LongAgribusiness 
ALL MODELS 

12 


"" $ \ ~ 6) 

\ 

/ /~.:15 i 

\ 7 8 


8 


2 


--------- UPPER LI(VK BRACKET -------- ­

05/22103 




HYDRAULIC SYSTEM SECTION 21:1LongAgribusiness 
ALL MODELS 

/~, 

ITEM No. 

1-15 
1 
2 
3 
4 

5 
6 
7 
8 
9 

10 

11 

12 

13 

14 


15 

16 

17 


LONG No. 

LG1752 
LG3783 
LG1972 
LG3784 
LG3404 

LG1962 
LG3405 
LG3406 
LG3407 
LG3408 

500351 
LG3785 
LG1973 
N630072-S8 
500394 

LG1974 
LG4087 
N630187-S8 

VENDOR No. 

A1828029 
1A1828005 
S814015003 
3A1828010 
3A1828014 

S155082533 
3A1828021 
3A1828022 
3A1828023 
3A1828024 

3A1828030 
S103167043 

3A1828025 
A1896473 

DESCRIPTION 

Bracket Assy 

Bracket 

Ring, Snap 

Stopper 

Coller 


Bolt, w/Washer (M8-1.00x25) 

Spring, Leaf 

Spring, Leaf 

Plate 

Plate, Lock 


Bolt, Hex (M14-1.5x45) 

Bracket, Upper Link 

Bolt, Plain (M16-1.5x70) 

Washer, Plain 

Nut, Hex (M16-1.5) 


Pin 

Bolt, l;iex (M14-2.00x40) 

Washer, Spring (M14) 


QTY. 

ALL MODELS 

1 
1 
2 
1 
1 

1 
1 
1 
2 
1 

2 
1 
1 
1 
1 

1 
6 
6 

-------------- UPPER LINK BRACKET ------------­

05122103 



SECTION 21:2LongAgribusiness THREE POINT HITCH 

ALL M6DELS 
I 

2 

Q/ 1 

~ 0 / 

15_ 

------------ LIFTRoD -----------­

10-18-02 



THREE POINT HITCH SECTION 21:2LongAgribusiness 
ALL MPDELS 

~~~" 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1 LG1319 A1896329 Pin, Lift Rod 2 

2 LG1991 3A1970091 Pin,Srap 2 
3-14 LG1223 A1896324 Lift RddAssy (R) (400-510) 1 

3 LG3864 A1896326 Rod, Lower Lift 1 
4 LG3865 A1896392 Cover· 1 

5 LG3866 A1896393 Case"Gear 1 
6 LG3456 3A1896050 Collari 1 
7 LG3452 3A1896049 Gear, Pinion 1 
8 LG3867 A1896327 Handle 1 
9 LG1999 3A1896051 Pin, Handle Stop 1 

10 500340 Pin, Spring (M6x22) 2 
11 LG1266 3A1970069 Nipple, Grease PT 1/8 1 
12 LG3455 A1896208 Bearing, Thrust 51204 (M40x20x14) 1 
13 LG3454 A1896206 Gear, Lift Rod 1 
14 LG1997 3A1970095 Plug, Expansion 1 

15 LG1222 A1896323 Lift Rod (L) 1 

-------------------------------- L~TRoD -------------------------------­
10-18-02 



THREE POINT HITCH SECTION 21:3LongAgribusiness 
ALL MODELS 

ITEM No. LONG No. VENDOR No. 

1 LG1326 A1896189 
2 LG1991 3A1970091 

3-8 LG3849 A1896436 
3 LG3850 A1896307 
4 LG3851 A1896308 

5 LG3852 A1896281 
6 LG3853 S446132812 
7 LG3854 A05133116 
8 LG3855 A1896163 

LG4094 A051 04093 

9 LG3856 A00822483 
10 LG1320 3A1896081 

DESCRIPTION 

Pin, Upper; Link (F) 

Pin,Snap! 

Upper Link:Assy 458-720 (CAT2) 

End, Upper Link (F) (M27x3) 

Tum Buckl~ (M27x3) 


Spring, Upper Link 

Pin, Spring 

Grip, Upper Link 

End, Upper Link (R) (M27x3) 

End, Uppe~ Link-CAT1 


Pin, UpperiLink (R) CAT2 

Pin, Link i 


QTY. 
ALL MODELS 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 

10 

.~ 

~ 4 

~~. '. 3--- 2 : 

--------------- UPPER LINK --------------­

10-18-02 



/ 

8I 7 

~ ~ 

THREE POINT HITCH SECTION 21:4LongAgribusiness 
ALL MODELS 

VENDOR No. DESCRIPTION QTY. 

ALL MODELS 

3A1896081 Pin, Link. 4 
A1896188 Pin, Lower Link (R) 1 
A1896187 Pin, Lower Link (L) 1 
A1896437 Lower Link Assy (CAT2) 2 
A1896313 Lower Link 2 

AOO585348 Plate, Lock 2 
A00822441 Bushing, Ball (CAT2) 2 
AOO585350 Bushing, Ball (CAT1) 2 

Washer, Spring 4 
5306100043 Nut, Hex ,(M10-1.25) 4 

5

/6 

~~, 

ITEM No. LONG No. 

1 LG1320 
2 LG1322 
3 LG1321 

4-8 LG3858 
4 LG3859 

5 LG3860 
6 LG3861 

LG4093 
7 N630174-S8 
8 LG3862 

------------------------------ LowERLmK -----------------------------­
10-18-02 

http:M10-1.25


THREE POINT HITCH SECTION 21:5gLOngAgribusiness 
ALL MODELS 

1 ____ 

3 __ ~ 

4 a 

----------- LOWER LINK STABIUZERS ----------­

10-18--02 




THREE POINT HITCH SECTION 21:5LongAgribusiness 
ALL MODELS----., 

/ " ! 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
Au MOOELS 

1 LG3868 A1896442 Bracket, Check Link (L) 1 
2 LG3869 A1896443 Bracket, Check Link (R) 1 
3 N630176-S8 Washer, Spring (M 16) 8 
4 LG3870 S103165043 Bolt, Hex (M 16-1.5x50) 8 
5 LG1991 3A1970091 Pin, Snap 4 

6 LG3871 A1896302 Pin, Check Link (F) 2 
7-13 LG4046 A1896459 Chec~ Link Assy (L) 270-350 1 

LG4047 A1896460 Check LinkAssy (R) 270-350 1 
7 LG4048 A1896456 Rod, front 2 
8 LG3873 A1896299 Sleeve, Check Link (M27x3) 2 

9 LG3874 A1896304 Pin, Linch 2 

10 LG4049 A1896457 Rod, Screw Rear 2 

11 N642590-S8 Pin, Split (M4x36) 2 

12 LG3876 A1896458 Pin, Check Link 2 

13 LG3972 A1896461 Pin, Check Link (R) 2 


14 LG3878 S36420oo13 Was~er, Plain 2 

------------- LOWER LINK STABILIZERS ------------­
10-18-02 





------

ALL MODELS 

POWER TAKE-OFF 


LongAgribusiness 
COMMON SENSE SOLUTION 



• LongAgribusiness POWER TAKE OFF SECT/ON 22:1 
ALL MODELS 

B 
/' 

------------- PTO ~HAFT ------------­
... i 10-18-02 



POWER TAKE OFF SECT/ON 22:1• LongAgribusiness 
I 

ALL MODELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1 LG1468 A1281463 Spacer (M40x30x44) 1 
2 LG21 09 A1281158 Spacer (M50x33x12) 1 
3 LG2135 A1281448 Gear, Lubri. 1 
4 LG2140 A1281457 Sleeve, LObri. Gear 1 
5 LG3973 A1283203 Spacer (M42.7x33x54) 1 

6 LG3974 A1283205 Gear, PTa Drvn 1 
7 LG3975 A1283204 Spacer (M42.7x33x69.5) 1 
8 LG3976 A1283206 Shaft, PTb Drvn 1 
9 N660257-S Ring, Snap 4 

10 LG1296 S801062010 O-Ring, ~62 (M62x5.7) 2 

11 LG1023 A1281155 Cap, O-Ring 2 
12 LG1785 A1281034 Nut, Lock (M25-1.5) 1 
13 LG1724 A0863060 Bearing, Ball (M72x30x19) 1 
14 LG1721 A0862071 Bearing, Ball (M72x35x17) 1 
15 LG1051 3A1281015 Collar (M72x60x2.3) 2 

16 LG1454 A1281228 Sleeve, Jpint 1 
17 LG1239 A0870501 Shim (M71x56xO.15) 1 

LG1240 A0870502 Shim (M71x56xO.2) 1 
LG1241 A0870505 Shim (M71x56xO.5) 1 
LG1242 A0870508 Shim (M72x60x1.0) 1 

18 N660230-S Ring, Sn~p (M28x1.2) 1 

PTOSHAFT----------------------------­
10-18-02 

http:M71x56xO.15


POWER TAKE OFF SECTION 22:2LongAgribusiness 
ALL MODELS 

A 


---------- PTOSRAKE --------- ­
10-18-02 




POWER TAKE OFF SECTION 22:2• LongAgribusiness 
ALL MODELS -------, 


'/~"\ 

ITEM No. LONG No. 

1 LG1454 
2 N661225-S 
3 LG1727 
4 N660242-S 
5 LG1434 

6 LG1285 
7-14 LG1759 

7 LG3541 
8 LG3542 
9 LG3543 

10 LG3544 
11 LG3545 
12 LG3546 
13 LG3547 
14 LG3548 

15 N630174-SB 
16 500353 
17 N660230-S 

VENDOR No. 

A1281228 

A0869060 

A1283133 

S804012010 
A1287167 
A1287174 
A1287085 
A1287084 

A1287176 
A1287178 
A1287177 
A1287175 
S153061633 

DESCRIPTION 

Sleeve, Joint 

Ring, Snap (M30) 

Bearing, Ball 6906 (M47x30x9) 

Ring, Snap (M47) 

Shaft, PTO Brake 


O-Rings (S) S12 (M14.3x1.5) 

Brake Assy, HYD 

Cylinder, HYD Brake 

Plate, Pressure HYD 

Disc, HYp Brake 


Piston 

Piston Ring 

Spring . 

Holder, Spring 

Bolt, Hex Sock (M6-1.00x16) 


Washer, Spring 

Bolt, Hex (M10-1.25x65) 

Ring,Sn<jlp 


QTY. 
ALL MODELS 

1 
1 
2 
2 
1 

1 
1 
1 
2 
2 

1 
1 
1 
1 
4 

2 
2 
1 

----------------------------PTO·BRAKE --------------------------- ­
10-18-02 



POWER TAKE OFF SECTION 22:3LongAgribusiness 
ALL MODELS 

20 

2 ....·~\..·•.......·.·.. ·\.,\J .. 

A 

~.•....~ 
CWf 

. . 15 
. . ." \.,' ....... \.14 


'\. 13 
18 

, 

----------- PTO DRIVE SHAFT ----------­

08-15-01 



~ 

POWER TAKE OFF SECTION 22:3LongAgribusiness 
I 

ALL MODELS 

ITEM No. LONG No. 

1 LG1438 
2 N660230-S 
3 LG1724 
4 LG1480 
5 LG3551 

6 LG1478 
7 LG1149 
8 LG1479 
9 LG1791 

10 LG3552 

11 LG1430 
12 LG21 02 
13 LG3324 
14 LG3553 
15 LG1078 

16 LG1300 
17 LG1863 
18 LG1301 
19 LG1435 
20 LG1454 

VENDOR No. 

A1287105 

A0863060 
A1287082 
A0863060H1 

A1287080 
A12870n 
A1287081 
A1287106 
A0862070H1 

A1287078 
A1280042 
A1287211 
A1280114 
3A5102349 

S804067010 
S1541 02533 
S804070010 
A1287075 
A1281228 

DESCRIPTION 

Shaft, PTO Connecting 

Ring, Snap (M28) 

Bearing, Ball 6306 (M72x30x19) 

Spacer, PTO Shaft (M72x66x20.5) 

Bearing, Ball 6306 (M72x30x19) 


Spacer, PTO Shaft (M42.7x33x1 0) 

Gear, PTO Driven (49T) 

Spacer, PTO Shaft (M45x33x13) 

Nut, Lock (M35-1.5) 

Bearing, SelfAlign 6207HL 1 (M72x35x17) 
,, 

Shaft, P.T-O. 

Cover, PTO DRV/Gear 

Seal, Oil TC40629 (M40x62x9) 

Cover, PTO Shaft 

Protector; PTO Shaft 


O-Rings (S) S67 (M67x2.0) 

Bolt, HexwlWasher (M 1 0-1.25x25) 

O-Ring (S) S70 (M70x2.0) 

Shaft, PTO Drive 

Sleeve, Joint (M40x60) 


QTY. 
ALL MODELS 

1 
1 
2 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
2 
1 
1 
1 

-------------- PTO DRIVE SHAFT ------------- ­

10-18-02 





ALL MODELS 

ELECTRICA!L SYSTEM 

AND INSTRUMENTATIO 

, 

____ tlLongAgribusiness ---­
COMMON SENSE SOLUTION 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:1LongAgribusiness 
ALL MODELS 

A 

2 

6 

~j 
rill

/,;t 2 

i5 A. 

f 
A /--', 

6 

410 OTC, 450, 450 OTC, 470 OTC 13 (>­
14 

.J). 

10 

~ 

530 OTC, 550, 550 OTC 
1 


i 


I 


----------------------------E~cTRkpARTS --------------------------- ­
i 


10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:1• LongAgribusiness 
" "d 

ALtMODELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY., 
, 41014501470 450 5301550 550 

DTC DTC 
1 LG1673 32A66-01100 Starter Assy 1 1 1 1 

I 

2 LG1652 32A66-03100 PlugGloV' 4 4 4 4 
3 LG3245 32C66-00101 Plate, Connection 1 1 
4 LG3246 32A68-00302 Alternator Assy 

AOO7T02P77C MEC 1 1 
5 LG3247 F1805-10035 Bolt, w/Washer 1 1 

6 LG1819 F1805-08020 Bolt, w/VVasher 1 1 1 1 
7 LG2786 MF140026 Bolt, Flange 1 1 
8 LG2785 MD001521 Washer i 1 1 
9 LG3248 32C68-01700 Plate, Adjusting 1 1 

10 LG1828 F1805-1 0030 Bolt, w/VVasher 2 2 

11 LG1539 32A68-00400 Altemato'r 1 1 
12 LG3913 32A66-04101 Plate. Connection 1 1 
13 LG3914 32A68-11700 Plate. Adjusting 1 1 
14 LG3915 F1825-08020 Bolt, w/Washer 1 1 

-------------- ELECTRIC PARTS 

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:2 
ALL MobELS 

LongAgribusiness 
! 

1 

10,11 

2 
, , 
I 

114 

15 

~ 

4 

16 

6 17 

/ 
~, 

6
7 

.j
18

~8 

/ 
9 

19 

--------------INSTRUMENT PANEL 1-----------___ 
I 10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:2 

ALL MODELS 
~~. ITEM No. LONG No. VENDOR No. DESCRIPTION QTV. 

41014501470 450 5301550 550 

DTC DTC 
1 LG4449 A1750238 Instrum~nt Panel Assy 1 1 1 1 
2 LG3737 3A1750017 Unit, Water Temp 1 1 1 1 
3 LG3738 S219603011 Screw, Cross 4 4 4 4 
4 LG1496 ASOO1132 Key Switch Assy 1 1 1 1 
5 LG1098 A30GOO05 Flasher UnitAssy 1 1 1 1 

I 

6 LG1982 5345060013 Nut, Flange (M6 - 1.0) 5 5 5 5 
7 LG1114 A1750093 Fuse BoX Assy 1 1 1 1 
8 LG2043 A0751 005 Fuse (19A) 8 8 8 8 
9 LG2044 A0751 006 Fuse (15A) 2 2 2 2 

10 	 LG2326 A1750052 Cable, Tachometer 1 1 

11 LG1021 A1750061 Cable, Tachometer 1 1 
12 LG1379 01800011 Relay,G,ow 1 1 1 1 
13 LG4056 01800017 TImer,Glow 1 1 1 1 
14 LG3383 01800014 Relay, Start 1 1 1 1 
15 LG3382 A1750161 Switch, Emergency 1 1 1 1 

16 	 LG3739 A1750125 Bracket, Relay 1 1 1 1 
17 	 LG3740 01800015 Timer, Control 1 1 1 1 
18 	 LG3741· 01800016 Plate, Control Timer 1 1 1 1 
19 	 LG3742 S151 062033 Bolt, Hex. w/Washer 1 1 1 1 

LG400S A1750040 Bulb, In~trument Panel 1 1 1 1 

LG3770 ASOO1134 Key, Ignition 1 1 1 1 
LG44SO A1730165 Wire Connector Instrument Panel 1 1 1 1 

I 

* If instrument panel Part # LG4449 is ordered to replac~ old style instrument panel (Part #LG4003), connector Part 
# LG4453 must be ordered also. 

----------------------------INSTRUMENTPANEL1---------------------------­
i 
I 

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:2LongAgribusiness 
ALL MdpELS 

5 

INSTRUMEfTPANEL2---------------------------­
10-18-02 




ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:2 

ALL MODELS 

LongAgribusiness 

ITEM No. LONG No. VENDOR No. DESCRIPTioN QTY. 
ALL MODELS 

1 LG4064 A1750189 Hood, Panel i 1 

2 LG4065 A1750057 Switch, Horn f 1 

3 LG4066 A1750190 Switch, Light: 1 

4 LG4067 A1750188 Cap, Switch 1
i 


5 LG1030 A1750060 Cap, Steering 1 


6 LG2335 A1750152 Switch, PTOISelect 1 


----------------------------INSTRUM~NTPANEL2-----------------------------
10-18-02 CD 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:3• LongAgribusiness 
I 

ALL NlPDELS 

20 
/i

I 

1,2 

21 

14 

15~ 
16 "";
17 ~~tIIIIIl!iIII!Ijijem:::!iii, 

18~ 

19---- Ii 

! 
------------- ELECTRicAL W,R,NG -----------__ 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:3LongAgribusiness 
~. 

ALL IlApDELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

ALL MODELS 

1 LG3954 A1730121 Hom 1 
2 LG1953 S155062033 Bolt w/Washer (M6x20) 1 
3 LG3997 A1730118 Harness"Engine 1 
4 LG1514 A1750173 Switch, ~rake 1 
5 LG3998 A1730113 Harness,jPanel 1 

6 LG3999 A1730114 Harness, Middle 1 
7 LG4000 A1730116 Hamess, Rear (RH) 1 
8 LG2339 A1750171 7 -Pole Connector Assy 1 
9 LG4001 A1730115 Harness,! Rear (LH) 1 1 

10 LG2330 A1750174 Switch, Pt-ssy. 1 

11 LG3607 A1750175 HYD, Sensor Assy 1 
12 LG4002 A1730126 Harness,: Front 1 
13 LG3734 S226503511 Screw, w/Washer 3 
14 LG2034 A0640014 Clamp ! 2 
15 LG2035 A0640028 Tie, Wrap 7 

16 LG3727 A0640009 Tie, Wrap 19 
17 LG3728 A1754093 Base, Mounting 3 
18 LG3729 A1754094 Tie, Wrap 3 
19 LG3735 A1970263 Tie, Mounting 4 

,~. 20 LG3732 A1970243 Cap,Ru~ber 1 
I 

21 LG4083 A1754099 Inverting Unit 1 
22 LG4110 A1730045 Fusible Link 1 

-------------- ELECTRICAL WiRING -------------­
: 

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECT/ON 23:4LongAgribusiness 
ALL MOPELS 

1 5 6 2 12 

.~. 
A B 

15 

I

18 C DE F G H 14 16 19 
I I I .~~IIIIIH 

116. ·1b i 713 23 25 

I 
----------- STARTER (1~V - 2.2KW) ----------­

i 

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:4LongAgribusiness 
I 

ALL MODELS 
/'~> 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
, 

ALL MODELS 

LG1673 32A66-01100 Starter (12V-2.2KW) 1 
1 LG3249 M414X-07472 Screw Set 1 
2 LG3250 M578X-31971 Packing: 1 
3 LG3251 M641X-B9971 Bracket 'fl.,ssy, Front 1 
4 LG3252 M690X-00572 Bearing set 1 

5 LG3253 M863X-08675 LeverA~sy 1 
6 LG3254 M981X-75471 Bolt Set 1 
7 LG3255 M640X-29971 Bracket Assy, Center 1 
8 LG3256 M372X-{)2871 Switch Assy 1 
9 LG3257 M106X-44771 Armature Set 1 

10 LG3258 S930P-14670 Bearing 1 
11 LG3259 S930P-29970 Bearing I 1 
12 LG3260 M981X-72875 Bolt Set 2 
13 LG3261 M357X-93471 Shaft Assy, Clutch 1 
14 LG3262 M605X-72371 Pinion Set 1 

15 LG2805 M385X-03771 Stopper Set 1 
16 LG3263 M231X-02671 Gear Set 1 
17 LG3264 M357X-78571 Shaft Assy, Pinion 1 
18 LG3265 M231X-02672 Gear 1 

:""--,,,
" 19 LG3266 M212X-11774 Cover Set 1 

20 LG3267 M578X-20972 Packingl 2 
21 LG3268 M800X-76271 Yoke Assy 1 
22 LG3269 M648X-40773 Brush 2 
23 LG3270 M649X-20473 Holder Assy, Brush 1 
24 LG3271 M391X-04371 Spring, ~rush 4 

25 LG3272 M642X-35771 BracketAssy, Rear 1 

----------- STARTER d2V - 2.2KW) -----------­

10-18-02 .. 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:5• LongAgribusiness 
I 


ALLM~DELs 

i 


ALTERNATOR (12V - 50A) 
1 


10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:5LongAgribusiness 
ALL MbDELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
410/450/470 450 530/550 550 

DTC DTC 
LG3246 32A68-00302 A1ternatorAssy(A007T02077C MEC} 1 1 
LG1539 32A68-00400 Alternator Assy (A007TA0483 MEC) 1 1 

1 LG3273 A981X-20771 Nut Set i 1 1 1 1 
2 LG3274 A628T-63370 Pulley A~sy 1 1 

LG3916 A628X-65070 Pulley Assy 	 1 1 

3 LG3275 A414X-19271 Bolt Set 1 1 1 1 
4 LG3276 A640X-67070 . Bracket Assy, Front 1 1 

LG3917 A640X-53570 Bracket .ti.ssy, Front 1 1 
5 LG3277 A414X-21271 Screw Set 1 1 1 1 
6 LG3278 S930X-94570 Bearing. Front 1 1 

LG3918 S930P-18870 Bearing. Front 1 1 
7 LG3279 A880X..83770 Rotor Assy 1 1 

LG3919 A880T-65470 Rotor Assy 1 1 
8 LG3280 S930P-63670 Bearing. Rear 1 1 1 1 
9 LG3281 A383X-56570 Stator As,sy 1 1 

LG3920 A383T-46370 Stator Assy 	 1 1 
I 

10 	 LG3282 A642X-A9970 Bracket Assy. Rear 1 1 
LG3921 A642X-29070 Bracket Assy. Rear 1 1 

I 

11 LG3283 A866X-44682 Regulator Set 1 1 1 1 
.~, 12 LG3284 A647X-50170 Brush 1 1 1 1 

13 	 LG3285 A860T-40670 Rectifier Assy 1 1 
LG3922 A860X-50970 Rectifier Assy 1 1 

14 LG3286 A529X-07871 Nut Set 1 1 
15 LG3923 A529X-05571 Nut Set 1 1 

------------ ALTERNATOR (12V - 50A) -----------­

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:6LongAgribusiness 
ALL MdDELS 

4 

1 
4 

>'--- 3 

5 


BATTERY -------------- ­
I 10-18-02 

2 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:6LongAgribusiness 
I 

ALL ¥ODELS 
c~ 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1 LG3736 A1740012 Clamp, aattery 1 
2 LG2323 A1740020 Cable, Battery (+) 1 
3 LG2340 A1740021 Cable, Battery (-) 1 
4 LG1897 8155082033 Bolt, Hex. w/Washer 2 

I 

5 900576 Rubber Pad 3 

6 783183 Battery 1 
7 LG4108 A1740022 Rubber Gover (+) Terminal 1 
8 LG4109 A1740023 Rubber Cover (-) Terminal 1 

BATTERY 

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:7LongAgribusiness 
I 

ALL MODELS 

1 


3 


4 

5 

10 


11 

14 

I 

I
--------------------------------LAMP -------------------------------­

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:7• LongAgribusiness , 
J __, ALL MODELS 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1 LG4004 A500196 Head La~pAssy 2 

LG1005 A1760040 Working Lamp Assy 1 


2-3 LG4059 A1760040 Working Lamp Assy 1 

2 Body, W6rking Lamp 1 

3 LG1537 A1760018 Bulb, Work Lamp (12V135W) 1 


4 LG1909 S1561 02033 Bolt, He~. wlWasher 1 

5-10 LG1200 A1760006 Lamp As;sy, Rear Comb 2 


5 Body 2 

6 Lens 2 

7 LG1006 A1760016 BUlb (12V121W) 2 


8 LG1007 A1760017 Bulb (12y/21W) 2 

9 Bolt 4 


10 Socket Assy 2 

11 902032 Flasher light 2 


Bulb, Replaceable (12V-#1156) 2 


799903 Lens, An1ber 1 

902688 Lens, Black 1 

799904 O-Ring 4 


12 34909-S8 Washer,! star Lock 2
,------, 
13 33845-S8 Nut, Hex (M1/4-13) 2 


14 902224 Wire Assy, 16 Ga. Black 2 

15 64000000 Loom, Split (M1/4) 2 

16 789920 Male S~de Terminal (M1/4) 2 


-------------------------------- LAMP-------------------------------­

10-18-02 



ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:8LongAgribusiness 
ALL M6DELS 

! 

1 2 3 


~~ 

4 5 


~ 
6 


7 


) 

--------------- ACCESSORIES --------------­

10-18-02 




ELECTRICAL SYSTEM & INSTRUMENTATION SECTION 23:8LongAgribusiness 
I 


ALL MODELS 
ITEM No. LONG No. VENDOR No. DESf;RIPTION QTY. 


41014501470 450 5301550 550 


DTC DTC 

1 LG1674 36790-00200 Switch. Oil Pressure 1 1 

2 LG1849 MM316248 Plug. Drain 1 1 

3 LG1581 30636-25901 Gasket 1 1 

4 LG1853 04827-71000 Plug, Taper 1 1 

5 LG3287 16A12-02000 Timer, Engine Stop 1 1 1 1 


6 LG1613 30666-57400 Indicatof, Glow 1 1 

7 LG1566 F8665-02100 Connector 1 1 


--------------- ACCESSORIES --------------­

10-18-02 
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ALL MODELS 

SHEET METAL 


_____ .Lon~ibusiness _____ 

COMMON SENSE SOLUTION 



SHEET METAL SECTION 24:1LongAgribusiness 
, 

All Mqde/s 
i 
I 

29 


HobD ------------ ­.,. 10/23/02I 




SHEET METAL SECTION 24:1• LongAgribusiness 
All Models 

ITEM No LONG No. VENDOR No. ! DESCRIPTION QTY. 
ALL MODELS 

1 LG2041 A0690218 Spring 1 
2 LG4010 A1830337 Cover, Body (RH) 1 
3 LG4011 A1830338 Cover, Body (LH) 1 
4 LG1176 A1830157 Hood Hinge Assy 2 
5 LG4012 A1830158 ClampAssy 2 

6 LG2397 A1830166 Grommet 3 
7 LG4013 A1830340 Body, Panel 1 
8 LG1482 A1830200 Sponge, (LH) 1 
9 LG3812 A1830201 Sponge, (RH) 1 

10 LG4014 A1830368 Cap, PTO Lever 1 

11 LG3792 A1830232 Cushion, Hood Stopper 2 
12 LG3786 A1830233 Hobk Assy, Bonnet 1 
13 LG3787 A1830239 Rod, Bonnet Open 1 
14 LG1878 A1830241 Support, Front 1 
15 LG1080 A1830251 CoVer, Body Rear 1 

16 LG3793 A1830256 Rod, UpperCover 1 
17 LG1975 A1830373 Cap, Bolt 8 
18 LG2418 A1830286 Stopper, H/Support 1 
19 LG4015 A1830355 Support, Upper (RH) 1 

,,~ 20 LG4016 A1830356 Support, Upper (LH) 1 

21-23 LG4017 A1830375 Side Cover Assy (LH) 1 
21 LG4018 A1830373 Cover, Side (LH) 1 
22 LG4019 A1830363 Screen, Side Cover Front 2 
23 LG4020 A1830364 Screen, Side Cover Rear (LH) 1 

24-25 LG4021 A1830376 Side Cover Assy (RH) 1 

24 LG4022 A1830374 Cover, Side (RH) 1 
25 LG4023 A1830365 Screen, Side Cover Rear (RH) 1 
26 LG4024 A1830352 Hood, Bonnet 1 

27-34 LG4025 A1830367 Grill Assy 1 ' 
27 LG4026 A0761256 Emblem, LG Symbol Mark 1 

28 LG3743 A1760003 Spring 6 
29 LG4027 A1830316 Grill 1 
30 LG4028 A1830329 S~al, Head Lamp 2 
31 LG3806 A1980020 Nut, Speed 2 
32 LG4029 A1970306 Nut, Lock 6 

33 LG4004 A5000196 HeadlightAssy 2 
34 LG4030 S365051613 Washer, PLN L-RD 6 

LG1005 A1760015 Bu:lb, Headlight 2 

, HOOD --------------­

10/23/02 



•• 

SHEET METAL SECTION 24:1LongAgribusiness 
All Mo~dels 

7 

9 

3 

21 

29 38 

i 

Hoqo ------------------------­
10/23/02 



SHEET METAL SECTION 24:1• LongAgribusiness 
AI/Models 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

ALL MODELS 
35 LG1159 A1970210 Grommet 2 
36 LG2481 A7200107 Bracket, Spring 1 
37 LG3794 S157051233 Bolt. HexwlWasher(M5-0.8x12) 8 
38 LG1979 S159082033 Bolt. Hex wlWasher (M8-1.25x20) 27 
39 LG1896 S159082533 Bolt, Hex wlWasher (M8-1.25x25) 2 

40 LG2492 S220802511 Screw, Cross, Csnk. (M8-1.25x25) 6 
41 N630068-S8 Washer. PLN.S-RD 1 
42 LG1984 S443080013 Pin, Snap A-TY (1VI8x27.7) 1 
43 LG1985 S466321 01 0 Rivet, Blind (M3.2x10) 2 
44 LG3815 A1830196 Insulation, F/Tank 1 

45 LG4031 A1830369 Stopper, Side Cover 2 
46 LG1890 S345080013 Nut, Flange (M8-1.25) 2 

HOOD ---------------------------------­

10/23/02 CD 



SHEET METAL SECTION 24:2LongAgribusiness 
AIIM6dels 

.2 

DRIVER'S SEAT,iBELT, & FRAME 
I 


i 
 10/23/02 



LongAgribusiness SHEET METAL SECTION 24:2 
AI/Models 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 

ALL MODELS 
1-2 LG4035 A1850097 Seat, &Belt Assy 1 


1 LG4036 A1850095 Seat Assy 1 

2 LG4037 A1850096 Seat Belt Assy 1 

3 LG1983 S346100013 Nut,Flange B-TY (M10-1.25) 4 


------------ DRIVER'S SEAT, BELT, & FRAME --------- ­

10/23102 

http:M10-1.25


SHEET METAL SECTION 24:3• LongAgribusiness 
All Mope/s 

I , 
! 

A 

13 
3-.. 

16 231 '22 
19 C 

i 

I 
18 

I 

Effective on 410 DTe Tractors up to ~erial No. 199999. 
Effective on 450 Tractors up to Serial/No. J00144. 
Effective on 470 DTe Tractors up to ~erial No. J00042. 
Effective on 530 DTe Tractors up to Serial No. J00024. 
Effective on 550 Tractors up to SeriallNo. J00142. 

DRIVER'S SEAT; BELT, & FRAME 

10-23-02 



•• 

SHEET METAL SECTION 24:3LongAgribusiness 
AI/Models 

ITEM No. LONG No. VENDOR No. DE$CRIPTION QTY. 

41014501470 4501550 5301550 


Drc DrC 
1 LG3816 A1840078 Bracket, Frame (LH) 1 1 1 
2 LG3817 A1840079 Bracket, Frame (RH) 1 1 1 
3 LG3818 A1840039 Plate, Stop 4 4 4 
4 LG3819 A1840085 Cover, !pedal (CLU) 1 1 
5 LG1076 A1840044 Cover, I;'edal (BRK) 1 1 

6 LG1075 A1840045 Cover Pedal (ACC) 1 1 1 
7 LG4032 A1840117 Step, (RH) 1 1 1 
8 LG4033 A1840118 Step, (~H) 1 1 1 
9 LG4034 A1840119 Step, Center 1 1 1 

10 LG3820 A1840050 Frame,Step (LH) 1 1 1 

11 LG3821 A1840051 Frame,!Step (RH) 1 1 1 
12 LG3822 A1840052 Support, Step Frame 1 1 1 
13 LG3823 A1840053 Bracket, Frame RlR 2 2 2 
14 LG1348 A1840086 Plastic Livet 12 12 12 
15 LG3824 A1840058 Cooller, Step 3 3 3 

16 LG3825 A1840059 Mat. Step 1 1 1 
17 LG1745 A1970223 Block, Slient 4 4 4 
18 500355 Bolt, H~x (M16-35x1.5) 8 8 8 
19 LG3826 S103166543 Bolt, H~x (M 16-65x1.5) 4 4 4 
20 LG1916 S1561 02533 Bolt, Hex wlWasher 

I 

(M10-25x1.25) 16 16 16 , 
, 

21 LG1896 S159082533 Bolt, Hex wlWasher 
(M8-25x1.25) 12 12 12 

22 LG3827 S3021 00013 Nut, Hex 1-TV 
(M10-1~25) 8 8 8 

23 N630176-S8 Washer, Spr. 1-TV 
(1VI16) i 12 12 12 

24 LG3828 A0720033 Grommet 1 1 1 

Effective on 410 OTC Tractors up to Serial No. 199999. 
Effective on 450 Tractors up to Se'rial No. J00144. 
Effective on 470 OTC Tractors up to Serial No. J00042. 
Effective on 530 OTC Tractors up ~o Serial No. J00024. 
Effective on 550 Tractors up to S~rial No. J00142. 

------------DRIVER,S ~EAT, BELT, & FRAME ---------­.,10-23-02 

http:M8-25x1.25
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SHEET METAL SECTION 24:3• LongAgribusiness 
I

All MotJe/s 
I 

: 
I 

Effective on 410 DTC Tractors from Serial No. J00001 and up. 
Effective on 450 Tractors from Serial No. J00145 and up. 
Effective on 470 DTC Tractors from Serial No. J00043 and up. 

I 
Effective on 530 DTC Tractors from Serial No. J00025 and up. 

I 

Effective on 550 Tractors from Serial No. J00143 and up. 

I 

I 

DRIVER'S SEAT, BELT, &FRAME 

10-23-02 



SHEET METAL SECTION 24:3LongAgribusiness 
I 

All Models 
ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

41014501470 4501550 5301550 
DTC DTC 

1 
2 
3 
4 
5 

LG3816 
LG3817 
LG3818 
LG3819 
LG1076 

A1840078 
A1840079 
A1840039 
A1840085 
A1840044 

Brac~et, Frame (LH) 
Bracket, Frame (RH) 
Plate; Stop 
Cover, Plate (CLU) 
Cover, Plate (BRK) 

1 
1 
2 
1 
1 

1 
1 
2 

1 
1 
2 
1 
1 

6 
7 
8 
9 

10 

LG1075 
LG4032 
LG4033 
LG4034 
LG3820 

A1840045 
A1840117 
A1840118 
A1840119 
A1840050 

Cover, Pedal (ACC) 
Step,(RH) 
Step,(LH) 
Step, ,Center 
Fram,e, 8tep (LH) 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

11 
12 
13 
14 
15 

LG3821 
LG3822 
LG3823 
LG1348 
LG3824 

A1840051 
A1840052 
A1840053 
A1840086 
A1840058 

Frame, Step (RH) 
8upport, Step Frame 
Brac~et, Frame RlR 
Plastic Livet 
Cooller, Step 

1 
1 
2 

12 
3 

1 
1 
2 

3 

1 
1 
2 

12 
3 

/----" 

16 
17 
18 
19 
20 

LG3825 
LG1745 
500355 
LG3826 
LG1916 

A1840059 
A1970223 

8103166543 
8156102533 

Mat, Step 
Block, 8Hent 
Bolt, Hex (M16-35x1.5) 
Bolt, Hex (M16-65x1.5) 
Bolt, Hex wlWasher 
(M10~25x1.25) 

1 
2 
8 
4 

12 

1 
2 
8 
4 

12 

1 
2 
8 
4 

12 

21 

22 
23 
24 
25 

LG1896 

LG3827 

LG3828 
LG4188 

8159082533 

8302100013 

A0720033 
A1840126 

Bolt, Hex wlWasher 
(M8-25x1.25) 
Nut, Hex 1-TY 
Wasi:ler, Lock (M16) 
Grommet 
Block, Rearmount 

12 

12 
1 
2 

12 

12 
1 
2 

12 

12 
1 
2 

26 

27 

LG4189 

LG4140 

8156123533 

8365164013 

Bolt, Hex wlWasher 
(M12-1.25x35) 
Wasi:ler, Plain 
(D40/17x3) 

8 

2 

8 

2 

8 

2 

------------ DRIVER'S SEAT, BELT, & FRAME ---------­

10-23-02 



SHEET METAL SECTION 24:4 
All Models 

I 

I 


10 

3 

·i4·······.··...i......•~... ··•..··. 
tSJ;

., ............ 
"~ 
"r ..•............ ~ 

DRIVER'S SEAT, BELT, & FRAME 
I 


10-23-02 



SHEET METAL SECTION 24:4 
AI/Models 

LongAgribusiness 
ITEM No. LONG No.. VENDOR No. DESCRIPTION QTY. 

410/450/470 450/550 5301550 
DTC DTC 

1 LG3829 A0660045 Washer (M22/8x3) 1 1 1, 
2 LG1072 A1840046 Cover, Main Change 1 1 1 
3 LG1067 A1870156 Cover, Dust Dift'. 1 1 1 

4-6 LG1058 A1870221 Cover,Assy 1 1 1 
4 LG3830 A071 0021 Bolt,Knob 1 1 1 

5 LG3831 A1870258 Sponge,RubberGauge 1 1 1 
6 LG4038 A1870299 Cover, Pi! Gauge 1 1 1 
7 LG1364 A1870169 Protect Fender (LH) 1 1 1 
8 LG1365 A1870170 Protect Fender (RH) 1 1 1 
9 LG1068 A1870176 Cover Dust Lever 2 2 

LG4194 A1870320 Cap, 4wd Shift Lever Hole 1 
10 LG1074 A1870180 Cover,P/B 1 1 1 
11 LG3833 A1870181 Bracket, Rear 1 1 1 
12 LG1770 3A1250009 Plug 2 2 2 
13 LG4039 A1870279 Cover, :D/Speed Control 1 1 1 

14 LG4040 A1870269 Cover, Center (Rear) 1 1 1 
15 LG1396 A1870189 Seal, Dust 1 1 1 
16 LG1062 A1870190 Cover,:Axu. Lever 1 1 1 
17 LG2438 A1870191 Cover,HYD. Lever 1 1 1 
18 LG2439 A1870196 Spong~, Rubber 2 2 2 

19 LG2440 A1870197 Sponge,Rubber 2 2 2 
20 LG4041 A1870272 Fender, (LH) 1 1 1 
21 LG4042 A1870273 Fender, (RH) 1 1 1 
22 LG4043 A1870275 Cover,iCenter Under 1 1 1 
23 LG3836 A1870202 Rubb~r, Damping 2 2 2 

24 LG1533 A1970204 Weather Strip 2 2 2 
25 LG4044 A1870281 Bracket, Joint 2 2 2 
26 902482 Bracket, Lamp 1 1 1 
27 LG1900 S154123533 Bolt, Hex (M12-35x1.25) 6 6 6 
28 LG1950 S1561 03033 Bolt, Hex wIWasher 

(M10-~Ox1.25) 2 2 2 

29 LG1979 S159082033 Bolt, Hex wIWasher 
(M8-2Qx1.25) 25 25 25 

30 LG1869 S365123013 Wash~r, Pin (M30/13x3) 6 6 6 

------------ DRIVER'S SEAT, BELT, & FRAME ---------­

http:M8-2Qx1.25
http:0-~Ox1.25
http:M12-35x1.25


SHEET METAL SECTION 24:5 

AIIMQdels 
LongAgribusiness 

ITEM No. LONG No. VENDOR No. DESCRIPhoN QTY. /~. 

410/450/470 450/550 530/550 
I DrC DrC
i 

1 	 LG2089 A121 0068 Frame, Engine 1 1 

LG3497 A121 0067 Frame, Engine 1


I2 	 LG3507 S101144543 Bolt, Hex 
I 

(M14-2.00x45) 8 8 8 

3 N630187 -S8 Washer; Spring 


(M14) I 	 12 12 12 
4 LG3508 S10114603 	 Bolt, Hex 


(M14-2.00x60) 4 4 4 


I 
DRIVER'S SEAT, BELT, &FRAME 

10/23/02 



•• 

SHEET METAL SECTION 24:6.., LongAgribusiness 
AllModels 

ITEM No LONG No. VENDOR No. DESCRIPTION QTY. 
ALL MODELS 

1 LG4092 A121S009 Bolt, Hex. (M16x1.SxS9S) 1 

2 LG4090 3A0010847 Wasner, Flat (M38x17xS.01) 2 

3 LG4091 A121S00S Front Weight 10 

4 N630176S8 Washer, Lock (M16) 1 

S 500394 Nut, Hex. (M16x1.S) 1 


..~ 

------------ DRIVER'S SEAT, BELT, &FRAME ---------­

10/23/02 

http:M38x17xS.01


SHEET METAL SECTION 24:7LongAgribusiness 
I 


AI/Models 

I 


EXTRA FRONT WEIGHTS & BRACKET ---------­
I 


10123/02 



SHEET METAL SECTION 24:7LongAgribusiness 
All Models 

ITEM No LONG No. 

1 LG4092 
2 LG4090 
3 LG4091 
4 N63017658 
S S00394 

6 904694 
7 30483658 
8 3481058 
9 3384758 

VENDOR No. 

A121S009 
3AOO10847 
A121S00S 

DESCRIPTION QTY. 
ALL MODELS 

Bolt, Hex. (M16x1.SxS9S) 1 
Wfisher, Flat (M38x17xS.01) 2 
Front Weight 10 
Washer, Lock (M16) 1 
Nyt, Hex. (M16x1.S) 1 

Front Weight Bracket Assy. 1 
Bolt (M9/16-12x2) 6 
Washer, Lock (M9/16) 6 
Nut, Hex. (M9/16-12) 6 

EXTRA FRON'r WEIGHTS & BRACKET ---------­, 

10/23/02 



.Q:.. 
.. ..0. 

. 

LongAgribusiness SHEET METAL SECTION 24:8 
I

AI/Models 

'3" ..' 

4 
............... .. J.........'...
..~ .. 

•....~ 5 

III?....................4 6 


i '1'"I . 

....i.~.·...••.............. 


..2""" , '.' , 
o 

I' ­nB
! t

i 
-------- ROLLOVER PROTECTION STRUCTURE &SMV SIGN 

I 

10/23/02 




SHEET METAL SECTION 24:8LongAgribusiness 
All Models 

."....--......", 

ITEM No LONG No. 

1 34811-S8 
2 33849-58 
3 902479 
4 902480 
5 304951-S8 

6 304933-S8 
7 500183 
8 55828-58 
9 54312-S8 

10 781707 

11 34803-58 
12 34053-S8 
13 304646-58 
14 781708 
15 302355-58 

16 734612 
17 902387 
18 34806-58 
19 33797-58 
20 34805-58 

VENDOR No. DESCRIPTION 

Washer, Lock (M5/8) 

Nut, Hex (M5/8-11) 

Knob 

Pin, CleVis (M1/2-3.5) 

Bolt, Hex (M1/2-13x3 3/4) 


Bolt, Hex (M5/8-11x31/4) 

Bolt, Hex (M16-1.5x50) 

Nut, Prevailing Torque (M1/2-13) 

Screw, Pan Hd. (M10-24x1/2) 

Emblem, SMV 


Washe~, Lock (M10) 

Nut, Hex (M1 0-24) 

Bolt, (M1/4-20x3/4) 

Bracket, SMV Male 

Bolt, CRG SHT (M5/16-18x1) 


Bracket, SMV Female 

Bracket, SMV Rollbar 

Washer, Lock (M5/16) 

Nut, Hex (M5/16-18) 

Washer, Lock (M1/4) 


QTY. 

ALL MODELS 


20 
4 
2 
2 
2 

4 
16 
2 
2 
1 

2 
2 
2 
1 
2 

1 
1 
2 
2 
2 

-------- ROLLOVER PROTECTIO", STRUCTURE & SMV SIGN 

10123/02 



SHEET METAL SECTION 24:9LongAgribusiness 
I

AllNlqdels 

DRAWBA~ HITCH 
! 

10123/02 



LongAgribusiness 


ITEM No LONG No. 

1 LG3840 
2 LG2452 
3 LG4086 
4 LG3842 
5 LG1991 

6 N630187-S8 
7 LG3507 
8 LG3843 
9 LG3844 

10 LG3845 

11 LG3846 
12 LG3848 
13 LG3847 
14 LG1321 

VENDOR No. 

A1891 024 
A1891 020 
A1896472 
A1891033 
3A1970091 

S101144543 
A1891 032 
A1891 025 
A1891034 

S101208553 
S302200053 
S362200013 
A1896187 

DESCRIPTION QTY. 
ALL MODELS 

Support, Hitch 
Plate, Lock 
Bolt, Hex (M14-2.00x55) 
Pin, Orawbar RlPivot (020) 
Pin, Snap 

1 
2 
6 
2 
4 

Washer, Spring 
Bolt, Hex (M14-2.00x45) 
Pin, Drawbar, F/Pivot (025) 
Orawbar, Hitch 
Clevis 

2 
2 
1 
1 
1 

Bolt, Hex (M20-1.5x85) 
Nut, Hex 1-TYPE (M20-1.5) 
Washer, Spring 2-TYPE 
Pin, ,,"ower Link (L) 

2 
2 
2 
1 

DRAWsAR HITCH 

10J23102 



I 

NOTE~ 



ALL MODELS 

FRONT &REAR WHE-......... 


____ fJJLongAgribusiness ---­
COMMON SENSE SOLUTION 



FRONT & REAR WHEELS SECTION 25:1LongAgribusiness 
------------- 4501550 ------------­

I 
1


--------- AGRICULTURAL TIRE & iRIM ASSEMBLY - 2WD --------­
[ 10-23-02 



FRONT & REAR WHEELS SECTION 25:1LongAgribusiness 
--------------------------45p~50--------------------------/'''-'', 

!, 

ITEM No. LONG No. VENDOR No. DESCRIPTION QTY. 

450 550 
1 LG2271 A1490063 Disc, Rear 2 

LG1091 A1490064 Disc, Rear 2 
2 902055 Rear Rim Assy 2 

902268 Rear Rim Assy 2 
3 LG3984 8167183023 Bolt, stud (M18-1.5x30) 4 4 

4 N630176-88 Washer, Lock (M16) 12 12 
5 N630072-88 Washer, Flat (M16) 12 
6 LG1886 A1495037 Nut, Hex (M16-1.5) Thick 12 
7 500394 Nut, Hex (M16-1.5) Thin 12 
8 500215 Washer, Lock (M18) 16 16 

9 500358 Bolt, Hex (M18-1.5x35) 12 12 
10 LG3684 8302180043 Nut, Hex (M18-1.5) 4 4 
11 LG1885 3A1970077 Bolt, Wheel 12 12 
12 LG1884 A1495036 Bolt, Wheel 12 
13 902053 Tube, Front (M6.00-16) 2 

736281 Tube, Front (M7.50-16) 2 
14 743975 Tube, Rear (M12.4-28) 2 

736290 Tube, Rear (M13.6/14.9-28) 2 
15 745303 Tire, Front (M6.00-16) 2 

749765 Tire, Front (M7.50-16) 2 

16 743974 Tire, Rear (M12.4-28) 2 
745288 Tire, Rear (M13.6-28) 2 

17 903189 Front Wheel (M4.5O-16) 2 
749982 Front Wheel (M5.50-16) 2 

18 TX10870 40.31.115 Front Lug Bolt 12 12 

--------- AGRICULTURAL TIRE & RIM ASSEMBLY - 2WD --------­
10-23-02 



FRONT & REAR WHEELS SECTION 25:2LongAgribusiness 
------------- 450155;0 


6 


~"" .... / .... 1133
........../.<.. 

~.1 

1.4 


! 

I 

TURF TIRE & RIM ASSEMBLY" 2WD 

10-23-02 



FRONT & REAR WHEELS SECTION 25:2 
450/550 

LongAgribusiness 
~-'--.., 

ITEM No. LONG No. 

1 902725 
2 902727 
3 58877-58 
4 LG3984 
5 500358 

6 44742-88 
7 33849-58 
8 500215 
9 LG3684 

10 757044 

11 901480 
12 793032 
13 34811-88 
14 757034 
15 TX10870 

VENDOR No. 

5167183023 

5302180043 

40.31.115 

DESCRIPTION QTY. 

450 550 
Wheel, Rear (M14x20) 2 2 
Center Disc, Rear 2 2 
Bolt, Carriage (M5/8-11 x3 1/4) 16 16 
Bolt, :5tud (M18-1.5x30) 4 4 
Bolt, Hex (M 18-1.5x35) 12 12 

Washer, Flat (M5/8) 16 16 
Nut, Hex (M5/8-11) 16 16 
Washer, Lock (M18) 16 16 
Nut, Hex(M18-1.5) 4 4 
Valve Stem 4 4 

Tire, iFront (M27x1 0.5-15) 2 2 
Tire, 'Rear (M44x18.00-20) 2 2 
Washer, Lock (M5/8) 16 16 
Front Wheel 2 2 
Front Lug Bolt 12 12 

TURF TIRE & RIM ASSEMBLY - 2WD 
10-23-02 



FRONT & REAR WHEELS SECTION 25:3LongAgribusiness 
...;.,.....------------ 4501550 ------------­

I 

4 


... 

1 
~\ 

5 

.4,15 

INDUSTRIAL TIRE & /JIM ASSEMBLY - 2WD 
I 

10-23-02 



FRONT & REAR WHEELS SECTION 25:3LongAgribusiness 
4501550


.,/'~' 

ITEM No. LONG No. VENDOR No. 

1 757034 

2 902712 

3 TX10870 40.31.115 

4 902707 

5 757044 


6 LG3984 8167183023 

7 58877-88 

8 500215 

9 LG3684 8302180043 


10 500358 


11 44742-88 

12 34811-88 

13 33849-88 

14 902690 

15 904218 


DESCRIPTION QTY. 


450 550 

Front Wheel 2 2 

Center Disc, Rear 2 2 

Front Lug Bolt 12 12 

Wheel, Rear (M15:x24) 2 2 

Valv~8tem 4 4 


Bolt, Stud (M18-1.5x30) 4 4 

Bolt, Carriage (M5/8-11x31/4) 16 16 

Washer, Lock (M18) 16 16 

Nut, Hex. (M18-1.5) 4 4 

Bolt, :Hex. (M18-1.5x35) 12 12 


Washer, Flat (M5/8) 16 16 

Washer, Lock (M5/8) 16 16 

Nut, Hex. (M5/8-11 ) 16 16 

Tire, Hear (17.5L-24) 2 2 

Tire, Front (11 L-15) 2 2 


INDUSTRIAL TIRE & RIM ASSEMBLY - 2WD 
10-23-02 



LonjAgribusin~s . .. .. : . .. .
FRONT & REAR WHEELS SECTION 25:4 

. .. 410 DTCI450DTCI1'IiIl'rCI5.,DTC!55QDTC 

___...o.-_....;...;..;...o.-~ AGRICULTURAL TIRE & RIM ASSEMBLY 6 HOLE AxLE ­ 4 WD 
! 10/21/02· 
I 




FRONT & REAR WHEELS SECTION 25:4LonsAgribusioa$$ , 
-----'---4100,TCI4pOOTCI4700TC/S.DTC/650DTC----­

(fEflNo. LONGI:lO~ ,VEt;J1X)8No. ,DE$CRlfirlON -Orr. 
410/450Dre 41015S0I550DTC 

1 LG1089 A1490062 Disc, Front 2 2 

2 LG2271 A1490063 Disc, Rear 2 


LG1091 A1490064 Disc, Rear 2 

3 LG1893 A1490067 Front Rim Assy 2 2 

4 902055 Rear Rim Assy 2 


902268 Rear Rim Assy 2 

5 LG4352 5167163023 Bolt, 5tud (M16-1.5x30) 4 4 

6 LG3984 5167183023 :Bolt, 5tud (M18-1.5x30) 4 4 

7 N630176-S8 Washer, Lock(M16) 34 34 

8 N630072-SB Washer, Flat (M16) 10 22 


9 LG1886 A1495037 Nut, Hex (M16-1.5) Thick 10 22 

10 500394 :Nut, Hex (M16-1.5) Thin' 16 4 

11 500355 Bolt, Hex (M16-1.5x35) 8 8 

12 500215 Washer, Loek (M18) 16 16 

13 500358 Bolt, Hex (M18-1.5x35) 12 12 


14 LG3684 5302180043 Nut, Hex (M18-1.5) 4 4 

15 LG1885 3A1970077 Bolt, Wheel 12 

16 LG1884 A1495036 Bolt, Wheel 10 22 

17 902053 Tube, Front (M8.3/9.5-20) 2 2 

18 743975 : Tube, Rear (M12.4-28) 2 


745159 Tube, Rear (M13.6-28) 2 

19 902052 Tire, Front (M8.3-20) 2 


778548 Tire, Front (M9.5-20) 2 

20 906343 Tire, Rear (M12.4-28) 2 


906344 Tire, Rear (M13.6-28) 2 


21 LG4373 5368160013 , Washer, Plain 12 12 

AGRICULTURAL TIRE &R~M ASSEMBLY 6 HOLE AXLE" 4 WD 
OS/22103 



LongAgribusines ., FRONT & REAR WHEELS! SECTION 25:5 

------ 410 DTCI450 DTCI4~O DTC1530 DTC1550 OTC----­
! 

2 

~-16 

12 

'. ~.19'.• . 13 

3 
.13 

.......-16 


17 

------- TURF TIRE & RIM ASSEMBLY 6 HOLE AxLE - 4 WD -------­

10123/02I 



LongAgribusiness FRONT & REAR WHEELS SECTION 25:5 
-------410 OTC/450 QTC/470 OTCI530 DTCI550 OTC----­

ITEM No. LONG No. VENDOFlNo. OESCRIPTION QTY. 

410145014700TC 530/550 DTC 

1 902723 Wheel, Front (M10x16) 2 2 
2 902725 Wheel, Rear (M14x20) 2 2 
3 902726 Center Disc, Front 2 2 
4 902727 Center Disc, Rear 2 2 
5 58877-88 Bait, Carriage (M5/8-11x3 1/4) 24 24 

6 LG4352 8167163023 BaIt, 8tud (M16-1.5x30) 4 4 
7 LG3984 8167183023 Bolt, 8tud (M18-1.5x30) 4 4 
8 500355 Bolt, Hex (M16-1.5x35) 8 8 
9 500358 Bolt, Hex (M 18-1.5x35) 12 12 

10 N630176-S8 Washer, Lock (M16) 12 12 

11 500394 Nut, Hex (M16-1.5) Thin 4 4 
12 44742-88 Washer, Flat (M5/8) 24 24 
13 33849-88 Nut, Hex (M5/8-11) 24 24 
14 500215 Washer, Lock (M18) 16 16 
15 LG3684 8302180043 Nut, Hex (M18-1.5) 4 4 

16 757044 Valve 8tem 4 4 
17 902728 Tire, Front (12.5L-16) 2 2 
18 793032 Tire, Rear (M44x18.00-20) 2 2 
19 34811-88 Washer, Lock (M5/8) 24 24 

-------- TURF TIRE & RIM AS~EMBLY 6 HOLE AxLE - 4 WD -------­

10/23/02 



FRONT & REAR WHEELS SECTION 25:6.LOngAgribusiness 
------- 410 DTC/450 DTCl470 DTC/530 DTC/550 DTC --- ­

11 


------TURF TIRE & RIM ASSEMBLY 2 6 HOLE AXLE - 4 WD ------- ­

10/23/02 

11 



hfilANo. l..ON'G/Vo;. 

1 
2 
3 
4 
5 

902677 
902674 
LG4352 
LG3984 
500355 

6 
7 
8 
9 

10 

500358 
N630176-S8 
500394 
500215 
LG3684 

11 
12 
13 

757044 
902678 
902679 

FRONT & REAR WHEELS 

VeNQ(JRNo. OS$CRIP710N 

Wh~el, Front (M8x16) 
Wheel, Rear (M16x16.1) 

S167163023 Bolt, Stud (M16-1.5x30) 
S167183023 Bolt, Stud (M18-1.5x30) 

Bolt, Hex (M16-1.5x35) 

Bolt, Hex (M18-1.5x35) 
Washer, Lock (M16-1.5) 
Nut, Hex (M16-1.5) Thin 
Washer, Lock (M18) 

S302180043 Nut, Hex (M18-1.5) 

Valve Stem 

Tire, Front (M9.5-16) 

Tire, Rear (21.5L-16.1) 


SECTION 25:6 

Qrv. 
4#'Jl"47iJQ.TC·it~(JI~(){)lC 

2 2 
2 2 
4 4 
4 4 
8 8 

12 12 
12 12 
4 4 

16 16 
4 4 

4 4 
2 2 
2 2 

-------TURF TIRE & RIM ASSEMBLY 2 - 6 HOLE AxLE - 4 WD ------- ­

10/23/02 



I 
f 

FRONT & REAR WHEELS SECTION 25:7LongAgribusine 
-------410OTC/450 OTC/~70 OTC/S30 OTC15S0 OTC----­

""i[r--16 

15 

3 

-~t---16 

t---17.18 

------ INDUSTRIAL TIRE & RIM ASSEMBL~ - 6 HOLE AXLE - 4 WD -------­
10/23/02 

http:t---17.18


FRONT & REAR WHEELS SECTION 25:7 

4111>D:fC1450':fJTCI4'lO 07(CI5so IJTC15c50DTC· 
ITeM 110;; iONGN()~ ·VSi'JDOR,No. DEScRIPTION Orr. 

4J()J45014700TC$3015511DTC 
1 902711 Center Disc, Front 2 2 
2 902712 Center Disc, Rear 2 2 
3 902706 Wheel, Front (M9x18) 2 2 
4 902707 Wheel, Rear (M15x24) 2 2 
5 LG4352 S167163023 Bolt, Stud (M16-1.5x30) 4 4 

6 LG3984 S167183023 Bolt, Stud (M18-1.5x30) 4 4 

7 N630176-S8 Washer, Lock (M16) 12 12 

8 500394 Nut, Hex (M16-1.5) 4 4 

9 500215 Washer, Lock (M18) 16 16 


10 500355 Bolt, Hex (M 16-1.5x35) 8 8 


11 500358 Bolt, Hex (M18-1.5x35) 12 12 
12 58877-S8 Bolt, Carriage (M5/8-11x3 1/4) 24 24 

I 

13 44742-S8 Washer, Flat (M5/8) 24 24 

14 34811-S8 Washer, Lock (M5/8) 24 24 

15 33849-S8 Nut, Hex (M5/8-11) 24 24 


16 757044 Valve Stem 4 4 

17 902689 Tire, Front (M10.5/80-18) 2 2 

18 902690 Tire, Rear (17.5L-24) 2 2 

19 LG3684 S302180043 Nut, Hex (M 18-1.5) 4 4 


I 

------- INDUSTRlAL TIRE &RIM ASSEMBLY - 6 HOLE AxLE - 4 WD ------ ­
10-23-02 



+--_ 19,20 

1 

7 
/" 

···fi. 

~ 

FRONT &REAR WHEELS SECTION 25:8LongAgribusiness 
I 

4701530{550DTC 

11 
/' 

----- AGRICULTURAL TIRE & WHEEL ASSJMBLY 8 HOLE AxLE - 4 WD -----­
I 10/21/02I 



LongAgribusiness 


.--,r-' ITEM No LONG No. 

1 LG4542 
2 LG2271 

LG1091 
3 LG1893 
4 902055 

902268 
5 LG4352 
6 LG3984 
7 N630176-S8 
8 N630072-S8 

9 LG1886 
10 500394 
11 500355 
12 500215 
13 500358 

14 LG3684 
15 LG1885 
16 LG1884 
17 902053 
18 743975 

745159 
19 778548 
20 906344 
21 LG4373 

VENDOR No. 

A1490063 
A1490064 
A1490067 

S167163023 
S167183023 

A1495037 

S302180043 
3A1970077 
A1495036 

S368160013 

FRONT & REAR WHEELS 

470153,01550DTC 

DESCRIPTION 

Disc, Front, 8 Hole 

Disc, Rear 

Disc, Rear 

FrontRim Assy 

Rear Rim Assy 


Rear Rim Assy 

Bolt, Stud (M16-1.5x30) 

Bolt, Stud (M18-1.5x30) 

Washer, Lock (M16) 

Washer, Flat (M16) 


Nut, Hex (M16-1.5) Thick 

Nut, !;lex (M16-1.5) Thin 

Bolt, Hex (M16-1.5x35) 

Washer, Lock (M18) 

Bolt, Hex (M18-1.5x35) 


Nut, Hex (M18-1.5) 

Bolt, Wheel 

Bolt, Wheel 

Tube, Front (M8.3I9.5-20) 

Tube, Rear (M12.4-28) 


Tube', Rear (M13.6-28) 

Tire, Front (M9.5-20) 

Tire, Rear (M13.6-28) 

Washer, Plain 


SECTION 25:8 

QTY. 

470/530/550DTC 
2 

2 
2 

2 
4 
4 

38 
22 

22 
4 

12 
16 
12 

4 

22 
2 

2 
2 
2 

12 

i 

-------AGRICULTURAL TIRE & WHEEL ASSEMBLY 8 HOLE AXLE - 4 WD ----- ­

05122103 



LongAgribusiness FRONT & REAR WHEELS SECTION 25:9 

----------- 47015301550DTC ----------­
I 

17 


------- TURF TIRE & RIM ASSEMBLY 1 8 HOLE AxLE - 4 WD -------­

10/21/02 



/",~---, 

FRONT & REAR WHEELS SECTION 25:9 

----------- 47015301550DTC 

LongAgribusiness 

ITEM No LONG No. 

1 902723 
2 902725 
3 906193 
4 902727 
5 58877-58 

6 LG4352 
7 LG3984 
8 500355 
9 500358 

10 N630176-58 

11 500394 
12 44742-88 
13 33849-88 
14 500215 
15 LG3684 

16 757044 
17 902728 
18 793032 
19 34811-58 

VENDOR No. 

8167163023 
8167183023 

8302180043 

DESCRIPTION 

Wheel, Front (M1 Ox16) 

Wheel, Rear (M14x20) 

Center Disc, Front, 8 Hole 

Center Disc, Rear 

Bolt, Carriage (M5/8-11 x3 1/4) 


Bolt, 8tud (M16-1.5x30) 

Bolt, 8tud (M18-1.5x30) 

Bolt, Hex (M16-1.5x35) 

Bolt, Hex (M18-1.5x35) 

Washer; Lock (M16) 


Nut, Hex (M16-1.5) Thin 

Washer, Flat (M5/8) 

Nut, Hex (M5/8-11) 

Washer; Lock (M18) 

Nut, Hex (M18-1.5) 


Valve Stem 

Tire, Front (12.5L-16) 

Tire, Rear (M44x18.00-20) 

Washer, Lock (M5/8) 


QTY. 

470/530/550DTC 
2 
2 
2 
2 
24 

4 
4 
12 
12 
16 

4 
24 
24 
16 
4 

4 
2 
2 
24 

------- TURF TIRE & RIM ASSEMB!-Y 1 - 8 HOLE AxLE - 4 WD ------- ­, 

10/21/02 



FRONT & REAR WHEELS SECTION 25:10 

4701530lq50DTC -----------

LongAgribusiness 
I 

11 

-------TURF TIRE & RIM ASSEMBLY 2 8 HOLE AXLE - 4 WD -------­
10/21/02 



FRONT & REAR WHEELS SECTION 25:10• LongAgribusiness 
470~30~50DTC ---------------------­

ITEM No 

1 
2 
3 
4 
5 

6 
7 
8 
9 

10 

11 
12 
13 

LONG No. VENDOR No. 

906220 
902674 
LG4352 5167163023 
LG3984 5167183023 
500355 

500358 
N630176-S8 
500394 
500215 
LG3684 5302180043 

757044 
902678 
902679 

DESCRIPTION 

Wheel, Front (M8x16) 8 Hole 

Wheel, Rear(M16x16.1} 

Bolt, Stud (M16-1.5x30) 

Bolt, 5tud (M18-1.5x30) 

Bolt, Hex (M16-1.5x35) 


Bolt, Hex (M18-1.5x35) 

Washer, Lock (M16-1.5) 

Nut, Hex (M16-1.5) Thin 

Washer, Lock (M18) 

Nut, Hex (M18-1.5) 


Valve Stem 

Tire, Front (M9.5-16) 

Tire, Rear (21.5L-16.1 ) 


QTY. 

470/530/550DTC 
2 
2 
4 
4 
8 

12 
12 
4 

16 
4 

4 
2 
2 

-------TURF TIRE &RIM ASSEMBLY 2 - 8 HOLE AxLE - 4 WD ------- ­

10/21/02 



FRONT & REAR WHEELS SECTION 25:11 

4701530lq50DTC ------------

LongAgribusiness 
, 

! 

4 

.........-16 

1 

15 

........-16 

+---......;. 17.18 

I 

INDUSTRIAL TIRE & RIM ASSEMkLY - 8 HOLE AxLE - 4 WD 

10/23/02 



FRONT & REAR WHEELS SECTION 25:11LongAgribusiness 
470/5~O/550DTC 

ITEM No LONG No. VENDOR No. 

1 906194 
2 902712 
3 902706 
4 902707 
5 LG4352 5167163023 

6 LG3984 5167183023 
7 N630176-58 
8 500394 
9 500215 

10 500355 

11 500358 
12 588n-S8 
13 44742-58 
14 34811-58 
15 33849-58 

16 757044 
17 902689 
18 902690 
19 LG3684 5302180043 

DESCRIPTION 

Center Disc, Front, 8 Hole 

Center Disc, Rear 

Wheel, Front (M9x18) 

Wheel, Rear (M15x24) 

Bolt, 5tud (M16-1.5x30) 


Bolt, 5tud (M18-1.5x30) 

Washer, Lock(M16) 

Nut, Hex (M16-1.5) 

Washer, Lock(M18) 

Bolt, Hex (M16~1.5x35) 


Bolt, Hex (M18-1.5x35) 

Bolt, Carriage (M5/8-11x31/4) 

Washer, Flat (M5/8) 

Washer, Lock (M5/8) 

Nut, Hex (M5/8-11 ) 


Valve5tem 

Tire, Front (M10.5/80-18) 

Tire, Rear (17.5L-24) 

Nut, Hex (M18-1.5) 


QTY. 

470/530/550DTC 
2 
2 
2 
2 
4 

4 
16 
4 

16 
12 

12 
24 
24 
24 
24 

4 
2 
2 
4 

INDUSTRIAL TIRE & RIM ASSEMBLY - 8 HOLE AxLE - 4 WD 

10123102 



NOTES 
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